JLEG

Hlustrated Parts Manual

Models
G10-554
&
G12-55A4
AccuPlace

31200454

Revised
February 20,2018

An Oshkosh Corporation Company







EFFECTIVITY PAGE

December 18, 2008 - A - Original Issue Of Manual
April 3, 2014 - B - Revised Manual

August 7, 2017 - C - Revised Manual

February 20, 2018 - D - Revised Manual

31200454 G12-55A AccuPlace,G10-55A AccuPlace






SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-1.
FIGURE 1-2.
FIGURE 1-3.
FIGURE 1-4.
FIGURE 1-5.

SECTION 2 - BOOM

FIGURE 2-1.
FIGURE 2-2.
FIGURE 2-3.
FIGURE 2-4.
FIGURE 2-5.
FIGURE 2-6.
FIGURE 2-7.
FIGURE 2-8
FIGURE 2-9.
FIGURE 2-10
FIGURE 2-11
FIGURE 2-12
FIGURE 2-13
FIGURE 2-14
FIGURE 2-15
FIGURE 2-16
FIGURE 2-17

SECTION 3 - ATTACHMENTS

FIGURE 3-1.
FIGURE 3-2.
FIGURE 3-3.
FIGURE 3-4.
FIGURE 3-5.
FIGURE 3-6.
FIGURE 3-7.
FIGURE 3-8.
FIGURE 3-9.
FIGURE 3-10
FIGURE 3-11
FIGURE 3-12
FIGURE 3-13
FIGURE 3-14
FIGURE 3-15

SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-1.
FIGURE 4-2.
FIGURE 4-3.
FIGURE 4-4.
FIGURE 4-5.
FIGURE 4-6.
FIGURE 4-7.
FIGURE 4-8.
FIGURE 4-9.

FIGURE 4-10.
FIGURE 4-11.

FIGURE 4-12

FIGURE 4-13.
FIGURE 4-14.
FIGURE 4-15.
FIGURE 4-16.
FIGURE 4-17.
FIGURE 4-18.

31200454

. WEAR PADS, SPACERS AND SHIMS, (SECOND BOOM SECTION) - G12-55A ACCUPLACE

TABLE OF CONTENTS

FRAME SHROUDING AND TRIM
AXLE AND FENDER MOUNTING
OUTRIGGER MOUNTING
PINTLE HOOK INSTALL
COUNTERWEIGHT WITH PINTLE HITCH ....

FIRST BOOM SECTION - G10-55A ACCUPLACE
FIRST BOOM SECTION - G12-55A ACCUPLACE..........coiiiiiiiie i
WEAR PADS, SPACERS AND SHIMS, (FIRST BOOM SECTION) - G10-55A ACCUPLACE
WEAR PADS, SPACERS AND SHIMS, (FIRST BOOM SECTION) - G12-55A ACCUPLACE
SECOND BOOM SECTION - G10-55A ACCUPLACE
SECOND BOOM SECTION - G12-55A ACCUPLACE.........c e
WEAR PADS, SPACERS AND SHIMS, (SECOND BOOM SECTION) - G10-55A ACCUPLACE

THIRD BOOM SECTION - G10-55A ACCUPLACE
. THIRD BOOM SECTION - G12-55A ACCUPLACE ..ottt
. WEAR PADS, SPACERS AND SHIMS, (THIRD BOOM SECTION) - G10-55A ACCUPLACE
. WEAR PADS, SPACERS AND SHIMS, (THIRD BOOM SECTION) - G12-55A ACCUPLACE
. FOURTH BOOM SECTION - G10-55A ACCUPLACE
. FOURTH BOOM SECTION - G12-55A ACCUPLACE
. WEAR PADS, SPACERS AND SHIMS, (FOURTH BOOM SECTION) - G10-55A ACCUPLACE
. WEAR PADS, SPACERS AND SHIMS, (FOURTH BOOM SECTION) - G12-55A ACCUPLACE
. QUICK SWITCH ASSEMBLY

TILT CARRIAGE
BUCKETS
50IN, 60IN & 72IN SIDE TILT CARRIAGE
12IN & 15IN TRUSS BOOM ...ttt sttt e e s st e e et e e s s et e e et r e e e sbn e e e s sere e e e aanreeenas
12IN TRUSS BOOM W/ WINCH
SHEET MATERIAL HANDLER ASSEMBLY ...

FORK MOUNTED LIFTING HOOK
. 72IN, 180, SWING CARRIAGE
. FORK MOUNTED PLATFORM
. GRAPPLE BUCKET
. FORK PIN LOCK INSTALLATION
. 50IN DUAL FORK POSITIONING CARRIAGE ASSEMBLY
. FORK EXTENSION (90 INCH)

ENGINE ASSEMBLY
PERKINS ENGINE......ooi e e e s b e e e e e s s s a e e e e e e e eans
FUEL TANK AND LINES
RADIATOR ASSEMBLY
AIR CLEANER INSTALLATION - G10-55A ACCUPLACE
AIR CLEANER INSTALLATION - G12-55A ACCUPLACE
EXHAUST INSTALLATION
ZF TRANSMISSION ...ttt e e e e e e e s eeens
ZF TRANSMISSION ASSEMBLY - TORQUE CONVERTER AND INPUT GROUP
ZF TRANSMISSION ASSEMBLY - GEARBOX HOUSING GROUP
ZF TRANSMISSION ASSEMBLY - FORWARD GEAR GROUP
. ZF TRANSMISSION ASSEMBLY - REVERSE GEAR GROUP
ZF TRANSMISSION ASSEMBLY - 1ST SHAFT GROUP
ZF TRANSMISSION ASSEMBLY - 2ND SHAFT GROUP
ZF TRANSMISSION ASSEMBLY - 3RD SHAFT GROUP
ZF TRANSMISSION ASSEMBLY - 4TH SHAFT GROUP
ZF TRANSMISSION ASSEMBLY - POWER TAKE-OFF GROUP
ZF TRANSMISSION ASSEMBLY - CONTROL UNIT AND PRESSURE REGULATOR GROUP

G12-55A AccuPlace,G10-55A AccuPlace



TABLE OF CONTENTS

FIGURE 4-19. ZF TRANSMISSION ASSEMBLY - GEARSHIFT SYSTEM GROUP ... 142
FIGURE 4-20. ZF TRANSMISSION ASSEMBLY - OIL PUMP, FILTER AND DIPSTICK GROUP ........cccoiiiiiiiiiiiieeeceee 144
FIGURE 4-21. ZF TRANSMISSION ASSEMBLY - TRANSFER BOX GROUP.......cooiiiiiiiiiiee e 146

SECTION 5 - DRIVE TRAIN ...ttt ettt e e oo et e et e e e e e e e e e e e e e e an e et e e e e e e s ns s a et e e e e e e sans s neneeeeeesaassnnneeeeeenaanes 149

FIGURE 5-1. FRONT AXLE ASSEMBLY ...ttt etk e e st e s s bt e e st e e e s s e e e e s bn e e e s senee e e 150
FIGURE 5-2. FRONT AXLE - CENTRAL HOUSING AND STEERING GROUP
FIGURE 5-3. FRONT AXLE - DIFFERENTIAL GROUP .......cccoiiiiiiiiiiiieeeceee
FIGURE 5-4. FRONT AXLE - HUB REDUCTION GROUP
FIGURE 5-5. FRONT AXLE - BRAKES GROUP ..ottt e e e e e e e e e e e e e e e e e e e aees
FIGURE 5-6. REAR AXLE ASSEMBLY ...ooiiiitiiiiiiii ittt etttk e e e e st e e st e e e s s e e e s s bn e e e s senn e e
FIGURE 5-7. REAR AXLE - CENTRAL HOUSING AND STEERING
FIGURE 5-8. REAR AXLE - DIFFERENTIAL GROUP ..ottt et e s
FIGURE 5-9. REAR AXLE - HUB REDUCTION GROUP ......oiiiiiiiiiiiiiic it
FIGURE 5-10. REAR AXLE - BRAKES GROUP.........cccccceeeernis

FIGURE 5-11. DRIVE SHAFT ...

FIGURE 5-12. TIRES AND RIMS - G10-55A ACCUPLACE
FIGURE 5-13. TIRES AND RIMS - G12-55A ACCUPLACE

] L O I (O I O PP PP PUPR 183
FIGURE 6-1. CAB ASSEMBLY ...ttt ittt s e s e e e ekt e e e et e e e R et e e ek et e e s et e e s Re e e e et n et e s aann e e e s nnneeesssnneeeas 184
FIGURE 6-2. CAB ... ittt oo oo ettt e e e e e st E e e et e e e e e e s et E et e e e e e e e e e R ee et e e e e e e e s n et e e e e e e s a s bnneeeeeeenasnrnneeeeeeennn 188
FIGURE 6-3. SUSPENSION SEAT ..ottt ettt ettt e ettt e e e e e ettt e e e e e et b e et e e e e e e s e a e et e e e e e saasnneeeeeeeenasnrnneeeeeeenne 192
FIGURE 6-4. INSTRUMENT PANEL ...........ccceee ....194
FIGURE 6-5. HEATING COMPONENTS................ ....196
FIGURE 6-6. AIR CONDITIONING ........ccceevvvvieirinnnn. ....198
FIGURE 6-7. AIR CONDITIONING COMPONENTS... ....200
FIGURE 6-8. TOP CAB GLASS SHIELD..................... ....204
FIGURE 6-9. FRONT CAB GLASS SHIELD .....cciiiiiiiiiiiie ittt sttt et et e e st e e s s n e e e s nn e e e s nnne e e e 206

SECTION 7 - CONTROLS ...ttt ettt e e e oottt e e e e s ettt e e e e e s b e ettt e e e e e s ae e e e et e e e e e e a e n e e et e e e e e a et nneeeeeeeaassnnneeeeeennnes 209
FIGURE 7-1. BOOM JOYSTICK ... ittt ettt ettt e st e e 1t e e ek et e e e st e e s ne e e e et et e s aann e e e s nnn e e e e nnnneeeas 210

FIGURE 7-2. STEERING COLUMN AND ATTACHING PARTS... ..212

FIGURE 7-3. BRAKE PEDAL ASSEMBLY ...214
FIGURE 7-4. ACCELERATOR PEDAL ......oeiiiiiii et e e s e e e e e s ra e e e e e e e 216
SECTION 8 - HYDRAULIC CIRCUITS ... e e bbbt e e e e s s s bbb e e e e e e s s s bae e e e e e e s s aaans 219
FIGURE 8-1. ENGINE HYDRAULICS INSTALL ...ttt ettt e ettt e e e e et e e e e e e st e e e e e e e s e e eeeeeeennes 220
FIGURE 8-2. CAB HYDRAULICS INSTALL......ccoooiiiiiiiiiies . 222
FIGURE 8-3. MANIFOLD AND ACCUMULATOR INSTALL ...224
FIGURE 8-4. LIFT AND OUTRIGGER HYDRAULICS................... ....228
FIGURE 8-5. TRANSMISSION HYDRAULICS ....232
FIGURE 8-6. BOOM HYDRAULICS ASSY ............. ....234

FIGURE 8-7. AUXILIARY HYDRAULICS................ 238

SECTION 9 - HYDRAULIC COMPONENTS ...ttt ettt ettt e ettt e e e e e et e e e s e e s e e et e e e e e e atnne e e e e e s e sasnnnreeeeeenanes 241

FIGURE 9-1. LIFT CYLINDER - G10-55A ACCUPLACE
FIGURE 9-2. LIFT CYLINDER - G12-55A ACCUPLACE

FIGURE 9-3. EXTEND/RETRACT CYLINDER ....246
FIGURE 9-4. TILT CYLINDER ......oovviiiiiiiiiiieceenn ....248
FIGURE 9-5. FRAME LEVEL CYLINDER............... ....252
FIGURE 9-6. STABILIZER CYLINDER.......cccciiiiiiiiiiiieieceeees ....254
FIGURE 9-7. OUTRIGGER CYLINDER ASSEMBLY ..ottt ettt ettt e e e et e e e e e s e e e e e e s e e eeeeeeaans 256
FIGURE 9-8. HYDRAULIC PUMP ...t e e e e e e st e e e e e e s e e e e e e e s snren e e e e e e e aans
FIGURE 9-9. HYDRAULIC TANK ASSEMBLY
FIGURE 9-10. BRAKE VALVE ...t e et e e e s e s et e e e e e e s st e e e e e e s e s e et e e e e e e s s asnreaeeaeeeeaans
FIGURE 9-11. HYDRAULIC MANIFOLD VALVE ... 266
FIGURE 9-12. STEER SELECT VALVE
FIGURE 9-13. 180, SWING CARRIAGE CYLINDER........coiiiiititiiiee ittt e e e e e e e e e e s e e e e e e s ne e e e e e e e naes 270
FIGURE 9-14. GRAPPLE BUCKET CYLINDER ... .ottt ettt e e e e e e e e st e e e e e s s e e e e e e e naes

FIGURE 9-15. SIDE TILT CARRIAGE CYLINDER
FIGURE 9-16. SIDE TILT CARRIAGE CYLINDER

6 G12-55A AccuPlace,G10-55A AccuPlace 31200454



FIGURE 9-17.
FIGURE 9-18.
FIGURE 9-19.

TABLE OF CONTENTS

72IN, 90, SWING CARRIAGE CYLINDER.......o e e e 278
FRAME LEVEL, OUTRIGGER VALVE INSTALL ...t 280
AUXILIARY VALVE ...ttt e oot e e e e e e e et e e e e e et ee e e e e e e sansrnneeeaeeesasnnnneeeeeenanns 282

SECTION 10 = ELECTRICAL ...ttt ettt e e oo ettt e e e e e e e et e e e e e e s s e et e e e e e e e enane e e e e e e s e ssnnn e e e e e e e e annnnneeeeens 285

FIGURE 10-1.
FIGURE 10-2.
FIGURE 10-3.
FIGURE 10-4.
FIGURE 10-5.
FIGURE 10-6.
FIGURE 10-7.
FIGURE 10-8.
FIGURE 10-9.

ELECTRICAL INSTALLATION
BATTERY AND CABLES
WORK LIGHT PACKAGE
ENGINE HARNESS................

CHASSIS HARNESS ...t e e e oo e e e e e e s e e e e e e e s e e e e e e e e e s snr e e e e e e e e e nannnnns
DASH HARNESS ...ttt et e e s bt e e s st e s et et e e s bn e e e s s bbb e e e sbne e e s e
TRANSMISSION RELAY HARNESS
ENCLOSED CAB HARNESS .......ootiiiiiiiiiiii et e st sere e
VEC OPTIONS HARNESS ... .ottt e e b e e e s e e e e e e nn e

FIGURE 10-10. CAB WORK LIGHT HARNESS...................
FIGURE 10-11. BOOM WORK LIGHT HARNESS. ...............
FIGURE 10-12. LIFT VALVE HARNESS........cccccciiiiiiee.

FIGURE 10-13. EXTEND/RETRACT VALVE HARNESS

FIGURE 10-14. LOWER BOOM HARNESS...........cccccovnnen.

FIGURE 10-15. BOOM HARNESS.................
FIGURE 10-16. CAB CONTROL HARNESS..

FIGURE 10-17. AIC WIRE HARNESS ........cccooviiiiiiieennn,
FIGURE 10-18. CAB WORK LIGHT HARNESS ... ..ottt ettt e e e e s nree s

SECTION 11 - DECALS ...ttt ettt et oo oo ettt e e e e e et e et e e e e e e e e s e et e e e e e e e e bR e e e et e e e e e s s e ne e e e e e e e e ssnnn e et e e e e e annnnneeeeens 327

FIGURE 11-1.
FIGURE 11-2.

CAB AND FRAME DECALS ...
BOOM DECALS ...ttt ettt e e et oo bt e e e h e e e e et e e hs et e e e a et e e et et e e s b e e e e et e e e s nne e

SECTION 12 - RECOMMENDED SPARE PARTS ...ttt st e st e et e e s sne e e s e e e s sann e e a 335

FIGURE 12-1.

RECOMMENDED SPARE PARTS ...ttt e e s et e e e e e e e e e e e e s e e e e e e e s aeenrnneeeeens 336

PART NUMBER INDEX ..o ittt ettt ettt e ettt e e o2ttt e e e e e et ettt e e e e e e s e e e et e e e e e e s b e ee e e e e e e e e s sneneeeeeeensnnnneeeeeeenne 339

31200454

G12-55A AccuPlace,G10-55A AccuPlace 7






SECTION 1 - FRAME AND ATTACHING PARTS

SECTION 1 - FRAME AND ATTACHING PARTS

31200454 G12-55A AccuPlace,G10-55A AccuPlace 9



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-1. FRAME SHROUDING AND TRIM

107
101
;*112’11512315

o) X7
A7
NG
\ O

10 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-1. FRAME SHROUDING AND TRIM

ITEM PART NUMBER QTY DESCRIPTION REV
1001001660 1 ENGINE POD, (includes items 1 thru 52) E
1 0641807 6 HEX HD CAPSCREW, 1/2-13X7/8, GR5
4 3960477 1 FOAM GASKET SEAL
9 91143220 7.3 1t TRIM-LOK
13 91561242 1 OIL PAN COVER PLATE
15 91566027 1 ENGINE POD
50 Ref BATTERY AND BATTERY HOLD DOWN, (See ELECTRICAL
SECTION for Breakdown)
51 Ref FRONT ENGINE MOUNT, (See ENGINE AND ATTACHING
PARTS SECTION for Breakdown)
52 Ref REAR ENGINE MOUNT, (See ENGINE AND ATTACHING
PARTS SECTION for Breakdown)
91569007 1 ENGINE COVER, (includes items 101 thru 129) E
101 0100011 AR LOCTITE 242
103 0641608 8 HEX HD CAPSCREW, 3/8-16X1, GR5
104 0641610 1 HEX HD CAPSCREW, 3/8-16X1 1/4, GR5
105 0641622 6 HEX HD CAPSCREW, 3/8-16X2 3/4, GR5
106 0700610 2 HEX HD SCREW, M6X20, GR8.8
107 2080051 5 CLAMP
108 2600262 2 OFFSET HINGE
110 3311605 8 HEX LOCK NUT, 3/8-16, GR2
112 3900280 8 BUTTON HD SCREW, 3/8-16X5/8
113 4160194 2 GAS SPRING
115 4711600 34 WASHER, 3/8
116 4751500 2 WASHER, 5/16
117 0641607 5 HEX HD CAPSCREW, 3/8-16X7/8, GR5
119 88662523 6 TINNERMAN NUT
120 80363195 1 HOOD MOUNTED MIRROR
121 91513194 1 MIRROR BRACKET
122 1671219 1 ENGINE COVER, (includes items 201 thru 210)
123 4341070 1 ENGINE COVER SUPPORT/MOUNT
125 91561262 1 COVER MOUNT BRACKET
126 91561246 1 COVER PLATE
127 91563155 1 FRONT COVER
128 0791610 2 SCREW, 3/8-16X1 1/4
129 91561297 1 LATCH CATCH BRACKET
201 3900395 BUTTON HD CAPSCREW, M4X.7X25
202 4811400 4 FLATWASHER, M4
203 3290401 4 HEX NUT, M4X.7
204 7300364 1 LATCH ASSY
204 8342813 1 KEY
205 0902956 1 HOOD BRACKET
206 3960418 90in |BULB SEAL
207 0902955 1 HOOD MOUNTING BRACKET
208 3340877 5 RUBBER PAD
209 0100081 AR LOCTITE 454
210 0902746 4 MOUNTING BRACKET
301 91140001 1 COUNTER WEIGHT, (no pintle hook)
301 91565086 1 COUNTER WEIGHT, (with pintle hook), (See PINTLE HOOK
INSTALL for Breakdown)

31200454 G12-55A AccuPlace,G10-55A AccuPlace 11



SECTION 1 - FRAME AND ATTACHING PARTS

12

ITEM PART NUMBER QTY DESCRIPTION REV
1001097149 1 LH MIRROR ASSY, (includes items 401 thru 404) A

401 8866530 1 MIRROR MOUNT ARM
402 8866514 1 MIRROR HEAD
403 8307024 2 LOCK WASHER, M6
404 8303799 2 HEX HD CAPSCREW, M6X1X14MM
501 91566001 1 FRAME WELDMENT
502 Ref CAB ASSY, (See CAB SECTION for Breakdown)
503 Ref HYDRAULIC TANK ASSY, (See HYDRAULIC COMPONENTS

SECTION for Breakdown)
504 91563061 4 CAB MOUNT ISOLATOR
505 91403097 4 CENTER BONDED MOUNT
506 0682652 2 HEX HD CAPSCREW, 1-8X6 1/2, GR8
507 0682230 4 HEX HD CAPSCREW, 3/4-10X3 3/4, GR8
508 88501016 2 HEX NUT, 1-8
509 88501012 4 HEX NUT, 3/4-10
510 1001106614 2 WASHER
511 91563062 2 WASHER
512 91403098 4 TAIL WASHER
513 90027473 4 WASHER, 3/4
611 83201147 4 HEX HD CAPSCREW, 1-8X8X-1/2, GR8
617 80241137 4 SPECIAL WASHER
709 0682216 8 HEX HD CAPSCREW, 3/4-10X2, GR8
710 0642232 2 HEX HD CAPSCREW, 3/4-10X4, GR5
711 4892200 12 WASHER, 3/4
712 3312206 4 HEX NUT, 3/4-10
713 91561175 2 BACKING PLATE
723 0642236 2 HEX HD CAPSCREW, 3/4-10X4 1/2, GR5

G12-55A AccuPlace,G10-55A AccuPlace 31200454






SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-2. AXLE AND FENDER MOUNTING

PY1080

31200454

G12-55A AccuPlace,G10-55A AccuPlace

14



SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-2. AXLE AND FENDER MOUNTING

ITEM PART NUMBER QTY DESCRIPTION REV
1 Ref FRONT AXLE ASSY, (See DRIVE TRAIN SECTION for Breakdown)
2 Ref REAR AXLE ASSY, (See DRIVE TRAIN SECTION for Breakdown)
3 0682444 16 HEX HD CAPSCREW, 7/8-9X5-1/2, GR5, (torque to 530-565 ft Ibs)
4 4892400 16 HARDENED FLATWASHER, 7/8

91565081 1 FENDER INSTALL, (includes items 101 thru 112) B
101 91473126 4 ROTOMOLD FENDER
102 91566062 2 RH FENDER BRACKET
103 91566063 2 LH FENDER BRACKET
104 91514118 16 FENDER STUD
105 91513266 16 HEX NUT, M12X1.25
106 0641528 16 HEX HD CAPSCREW, 5/16-18X3 1/2, GR5
107 0641524 8 HEX HD CAPSCREW, 5/16-18X3, GR5
108 4711500 24 WASHER, 5/16
109 4751500 24 PLAIN WASHER, 5/16
110 88521205 24 LOCKNUT, 5/16-18
111 3520176 8 PLUG
112 83191010 16 LOCKWASHER, M12

91565067 1 CAB FENDER INSTALL, (includes items 201 thru 202)
201 91401487 1 CAB FENDER
202 0791608 4 WHIZLOCK BOLT, 3/8-16X1
301 91403193 40 WHEEL NUT

Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 15



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-3. OUTRIGGER MOUNTING

== PY0410

16 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-3. OUTRIGGER MOUNTING

ITEM PART NUMBER QTY DESCRIPTION REV
1 88671001 4 LUBE FITTING, STRAIGHT, 1/8 C,2
2 Ref OUTRIGGER CYLINDER AND VALVE, (See HYDRAULIC

COMPONENTS SECTION for Breakdown)
3 0641808 4 HEX HD CAPSCREW, 1/2-13X1, GR5
4 91563199 2 SHOE PIN
5 4761800 4 LOCKWASHER, 1/2, (OLD)
5 4751800 4 FLAT WASHER, 1/2, (NEW)
6 91563198 2 ARM PIN
8 91566050 2 ARM WELDMENT
9 91566051 2 OUTRIGGER SHOE
10 91081313 2 KEEPER
11 0641634 2 HEX HD CAPSCREW, 3/8-16X4-1/4, GR5
12 91563197 2 OUTRIGGER CYLINDER PIN
13 3300143 4 HEX LOCKNUT, 3/8-16
14 3931672 2 SOCKET HD CAPSCREW, 3/8-16X4-1/2, GR8

31200454 G12-55A AccuPlace,G10-55A AccuPlace 17



18

SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-4. PINTLE HOOK INSTALL

G12-55A AccuPlace,G10-55A AccuPlace

PAL2170

31200454



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-4. PINTLE HOOK INSTALL

ITEM PART NUMBER QTY DESCRIPTION REV

91565086 NLA PINTLE HOOK INSTALL, (no longer available, see items 1 through C
4 for service or 1001097095CP for replacement)

1 Ref COUNTERWEIGHT

2 90200602 1 PINTLE HOOK

3 83201120 4 HEX HD CAPSCREW, 1/2-13X1 3/4
4 88551013 4 LOCKWASHER, 1/2

31200454 G12-55A AccuPlace,G10-55A AccuPlace 19



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-5. COUNTERWEIGHT WITH PINTLE HITCH

ART_1001097095-C

20 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-5. COUNTERWEIGHT WITH PINTLE HITCH

ITEM PART NUMBER QTY DESCRIPTION REV
1001097095CP 1 COUNTERWEIGHT WITH PINTLE HITCH Cc
1 0100011 AR COMPOUND, LOCKING
2 0681814 4 BOLT, 1/2-13X1 3/4 GRADE 8
3 88551013 4 WASHER, LOCK 1/2
4 90200602 1 HOOK
5 1001091458 1 COUNTERWEIGHT

31200454 G12-55A AccuPlace,G10-55A AccuPlace 21






SECTION 2 - BOOM

SECTION 2 - BOOM

31200454 G12-55A AccuPlace,G10-55A AccuPlace 23



SECTION 2 - BOOM
FIGURE 2-1. FIRST BOOM SECTION - G10-55A ACCUPLACE

G10-55A AccuPlace

\ N 6
147 56 PY1470

24 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 2 - BOOM
FIGURE 2-1. FIRST BOOM SECTION - G10-55A ACCUPLACE

ITEM PART NUMBER QTY DESCRIPTION REV
1 0100011 AR LOCTITE, #242
4 0641408 4 HEX HD CAPSCREW, 1/4-20X1, GR5
12 0641818 2 HEX HD CAPSCREW, 1/2-13X2-1/4, GR5
21 0682214 4 HEX HD CAPSCREW, 3/4-10X1-3/4, GR8
34 0801627 1 FIRST BOOM SECTION
35 0903464 1 MOUNTING BRACKET
39 Ref CROWD CYLINDER, (See HYDRAULIC COMPONENTS SECTION
for Breakdown)
52 3311405 4 HEX LOCKNUT, 1/4-20
56 3311802 2 HEX JAM NUT, 1/2-13
58 4000014 1 BOOM LENGTH SWITCH
62 4751400 4 WASHER, 1/4
65 4761800 2 LOCKWASHER, 1/2
69 4892200 4 WASHER, 3/4
73 88501314 5 HEX NUT, 7/8-14
77 91141301 2 BRONZE BUSHING
86 88671001 2 GREASE FITTING, STRAIGHT, 1/8
114 91161211 1 CHAIN ADJUSTING BLOCK
116 91161213 1 STOP SPRING
118 91161218 2 SPECIAL WASHER
126 88501414 3 HEX JAM NUT, 7/8-14, (torque to 100 Ib-ft)
130 91163163 2 COMPRESSION SPRING
147 91561156 1 CYLINDER SUPPORT PLATE
149 Ref SECOND BOOM SECTION, (See SECOND BOOM SECTION for
Breakdown)
201 Ref EXTEND CHAIN, (See THIRD BOOM SECTION, item 301 for
Breakdown)
202 1360296 3 CHAIN CLEVIS, BL866
204 91413122 3 CHAIN PIN
205 88581112 6 SNAP RING
206 8522012 AR ANTI SIEZE LUBE
301 Ref RETRACT CHAIN, (See SECOND BOOM SECTION, item 301 for
Breakdown)
416 3423247 1 BOOM PIVOT PIN
427 88521012 1 HEX LOCKNUT, 3/4-10
434 88212287 1 SOCKET HD CAPSCREW, 3/4-10X6, GR5
501 0100011 AR LOCTITE, #242
502 0100035 AR LOCTITE, #222
503 0275862 1 SENSOR ASSY, (includes items 601 thru 606) B
505 0641405 3 HEX HD CAPSCREW, 1/4-20X5/8, GR5
506 0641610 2 HEX HD CAPSCREW, 3/8-16X1-1/4, GR5
513 3010160 1 CRANK ARM PLATE
514 3311405 3 HEX LOCKNUT, 1/4-20
515 3311605 2 HEX LOCKNUT, 3/8-16
518 3900187 2 SHOULDER SCREW, 5/16X1/2, (torque to 19 Ib-ft)
519 3930616 1 SOCKET HD CAPSCREW, #6-32, (torque to 16 Ib-in)
520 4000013 1 ROTARY SWITCH
521 4751400 6 WASHER, 1/4
522 4751500 2 WASHER, 5/16
523 4751600 4 WASHER, 3/8

31200454 G12-55A AccuPlace,G10-55A AccuPlace 25



SECTION 2 - BOOM

26

ITEM PART NUMBER QTY DESCRIPTION REV
525 9984243 1 BOOM ANGLE SENSOR COVER
537 3312601 2 HEX NUT, 1-8
538 4712600 2 WASHER, 1
539 1001094194 2 BOOM ANGLE STUD
601 0721003 2 HEX HD MACHINE SCREW, #10-24X.375, (torque to 43 Ib-in)
602 3010161 1 CRANK ARM PLATE
603 3440313 1 ROLL PIN
604 4000020 1 ROTARY ANGLE SENSOR
605 4341266 1 SENSOR MOUNT
606 4751000 2 WASHER, #10
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE.
G12-55A AccuPlace,G10-55A AccuPlace 31200454






SECTION 2 - BOOM
FIGURE 2-2. FIRST BOOM SECTION - G12-55A ACCUPLACE

G12-55A AccuPlace

03 i

| 56‘65 PY1240

28 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 2 - BOOM
FIGURE 2-2. FIRST BOOM SECTION - G12-55A ACCUPLACE

ITEM PART NUMBER QTY DESCRIPTION REV
1 0100011 AR LOCTITE, #242
4 0641408 4 HEX HD CAPSCREW, 1/4-20X1, GR5
12 0641818 2 HEX HD CAPSCREW, 1/2-13X2-1/4, GR5
21 0682214 4 HEX HD CAPSCREW, 3/4-10X1-3/4, GR8
35 0903464 1 BRACKET
39 Ref CROWD CYLINDER, (See HYDRAULIC COMPONENTS SECTION
for Breakdown)
43 3313001 3 HEX NUT, 1-1/4-7
45 3313002 3 HEX JAM NUT, 1-1/4-7, (torque to 100 Ib-ft)
52 3311405 4 HEX LOCKNUT, 1/4-20
56 3311802 2 HEX JAM NUT, 1/2-13
58 4000014 1 BOOM LENGTH SWITCH
62 4751400 4 WASHER, 1/4
65 4761800 2 LOCKWASHER, 1/2
69 4892200 4 WASHER, 3/4
77 91141301 2 BRONZE BUSHING
86 88671001 2 GREASE FITTING
116 91561090 1 CHAIN ADJUSTING BLOCK
118 91561107 2 SPECIAL WASHER
122 91561250 1 SPRING STOP
129 91563219 3 SPRING
147 91561156 1 CYLINDER SUPPORT PLATE
149 1001101952 1 FIRST BOOM SECTION
163 Ref SECOND BOOM SECTION, (See SECOND BOOM SECTION for
Breakdown)
201 Ref EXTEND CHAIN, BL1066, (See THIRD BOOM SECTION, item 401
for Breakdown)
203 1360301 3 CHAIN CLEVIS, BL1066
204 91513176 3 CHAIN PIN
205 88581115 6 SNAP RING
206 8522012 AR ANTI SIEZE LUBE
301 Ref RETRACT CHAIN, BL1066, (See SECOND BOOM SECTION, item
601 for Breakdown)
416 3423247 1 BOOM PIVOT PIN
429 88521012 1 HEX LOCKNUT, 3/4-10
439 88212287 1 SOCKET HD CAPSCREW, 3/4-10X6, GR8
501 0100011 AR LOCTITE, #242
502 0100035 AR LOCTITE, #222
503 0275862 1 SENSOR ASSY, (includes items 601 thru 606) B
505 0641405 3 HEX HD CAPSCREW, 1/4-20X5/8, G5
506 0641610 2 HEX HD CAPSCREW, 3/8-16X1-1/4, GR5
512 3010160 1 CRANK ARM PLATE
513 3311405 3 HEX LOCKNUT, 1/4-20
514 3311605 2 HEX LOCKNUT, 3/8-16
515 3312601 2 HEX NUT, 1-8
518 3900187 2 SHOULDER SCREW, 5/16X1/2
519 3930616 1 SOCKT HD CAPSCREW, #6-32X1
520 4000013 1 ROTARY SWITCH
521 4712600 2 WASHER, 1
522 4751400 6 WASHER, 1/4

31200454 G12-55A AccuPlace,G10-55A AccuPlace 29



SECTION 2 - BOOM

30

ITEM PART NUMBER QTY DESCRIPTION REV
523 4751500 2 WASHER, 5/16
524 4751600 4 WASHER, 3/8
527 9984243 1 BOOM SENSOR ANGLE COVER
532 1001094194 2 BOOM ANGLE STUD
601 0721003 2 HEX HD MACHINE SCREW, #10-24X.375, (torque to 43 Ib-in)
602 3010161 1 CRANK ARM PLATE
603 3440313 1 ROLL PIN
604 4000020 1 ROTARY ANGLE SENSOR
605 4341266 1 SENSOR MOUNT
606 4751000 2 WASHER, #10
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE.
G12-55A AccuPlace,G10-55A AccuPlace 31200454






SECTION 2 - BOOM

FIGURE 2-3. WEAR PADS, SPACERS AND SHIMS, (FIRST BOOM SECTION) - G10-55A ACCUPLACE

G10-55A AccuPlace

66 : “ 65

1081 L o

14

34
136 -
112
113
104
67 o
1777 & PY1300

32 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 2 - BOOM
FIGURE 2-3. WEAR PADS, SPACERS AND SHIMS, (FIRST BOOM SECTION) - G10-55A ACCUPLACE

ITEM PART NUMBER QTY DESCRIPTION REV
11 0641810 2 HEX HD CAPSCREW, 1/2-13X1-1/4, GR5, (torque to 86 Ib-ft)
14 0651606 8 HEX HD CAPSCREW, 3/8-24X3/4, GR5, (torque to 32 Ib-ft)
15 0651612 4 HEX HD CAPSCREW, 3/8-24X1-1/2, GR5, (as required), (torque to
32 Ib-ft)
15 0651614 4 HEX HD CAPSCREW, 3/8-24X1-3/4, GRS, (as required), (torque to
32 Ib-ft)
34 Ref FIRST BOOM SECTION, (See FIRST BOOM SECTION for
Breakdown)
65 4761800 2 LOCKWASHER, 1/2
66 4891600 14 WASHER, 3/8
67 4891800 6 WASHER, 1/2
88 90205870 4 SHIM, .0598, (as required)
89 91031236 6 SPACER, .060
90 91033186 4 WEAR PAD
92 91033189 2 WEAR PAD
104 91161167 2 WEAR PAD SUPPORT
108 91161171 2 WEAR PAD SUPPORT
112 91161183 2 SPACER, .060
113 91161184 2 SHIM, .0598, (as required)
136 91163187 2 WEAR PAD
177 0651820 6 HEX HD CAPSCREW, 1/2-13X2, GR5, (torque to 86 Ib-ft)
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE.

31200454 G12-55A AccuPlace,G10-55A AccuPlace 33



SECTION 2 - BOOM

FIGURE 2-4. WEAR PADS, SPACERS AND SHIMS, (FIRST BOOM SECTION) - G12-55A ACCUPLACE

136 -

112-
113 -

104

34

G12-55A AccuPlace

1

15_F
66

108

149

67
33

G12-55A AccuPlace,G10-55A AccuPlace

PY1621

31200454



SECTION 2 - BOOM

FIGURE 2-4. WEAR PADS, SPACERS AND SHIMS, (FIRST BOOM SECTION) - G12-55A ACCUPLACE

ITEM PART NUMBER QTY DESCRIPTION REV
11 0641810 2 HEX HD CAPSCREW, 1/2-13X1-1/4, GR5, (torque to 86 Ib-ft)
15 0651612 4 HEX HD CAPSCREW, 3/8-24X1-1/2, GR5, (as required), (torque to
32 Ib-ft)
15 0651614 HEX HD CAPSCREW, 3/8-24X1-3/4, GRS5, (as required), (torque to
32 Ib-ft)
33 0651816 6 HEX HD CAPSCREW, 1/2-20X2, GR5, (torque to 86 Ib-ft)
65 4761800 2 LOCKWASHER, 1/2
66 4891600 14 WASHER, 3/8
67 4891800 6 WASHER, 1/2
88 90205870 4 SHIM, .0598, (as required)
89 91031236 6 SPACER, .060
90 91033186 4 WEAR PAD
92 91033189 2 WEAR PAD
104 91161167 2 WEAR PAD SUPPORT
112 91161183 2 SPACER, .060
113 91161184 2 SHIM, .0598, (as required)
136 91163187 2 WEAR PAD
149 Ref FIRST BOOM SECTION, (See FIRST BOOM SECTION for
Breakdown)
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE.

31200454 G12-55A AccuPlace,G10-55A AccuPlace 35



SECTION 2 - BOOM
FIGURE 2-5. SECOND BOOM SECTION - G10-55A ACCUPLACE

G10-55A AccuPlace

S T AR
AN | //

36 G12-55A AccuPlace,G10-55A AccuPlace

31200454



SECTION 2 - BOOM
FIGURE 2-5. SECOND BOOM SECTION - G10-55A ACCUPLACE

ITEM PART NUMBER QTY DESCRIPTION REV
1 0100011 AR LOCTITE, #242
5 0641815 2 HEX HD CAPSCREW, 1/2-13X1-7/8, GR5
10 0641808 4 HEX HD CAPSCREW, 1/2-13X1, GR5
13 0641826 1 HEX HD CAPSCREW, 1/2-13X3-1/4, GR5
18 88501312 1 HEX NUT, 3/4-16
21 0682214 4 HEX HD CAPSCREW, 3/4-10X1-3/4, GRS, (torque to 340-365 Ib-ft)
48 3020040 AR MOLY PASTE
65 4761800 5 LOCKWASHER, 1/2
69 4892200 4 WASHER, 3/4
73 88501314 2 HEX NUT, 7/8-14
79 91041449 AR WASHER, (.060in thick)
79 91041450 AR WASHER, (.0478in thick)
79 91041451 AR WASHER, (.106in thick)
79 91041596 AR WASHER, (0359in thick)
86 88671001 4 GREASE FITTING
97 3311805 2 HEX LOCKNUT, 1/2-13
103 3423301 1 HOSE SHEAVE PIN
115 91161212 1 CHAIN ADJUSTING BLOCK
117 91161214 1 SPRING STOP
118 91161218 1 SPECIAL WASHER
122 91161266 1 CHAIN SHEAVE PIN
126 88501414 2 HEX JAM NUT, 7/8-14, (torque to 100 Ib-ft)
127 88501412 1 HEX JAM NUT, 3/4-16, (torque to 100 Ib-ft)
129 91163162 1 COMPRESSION SPRING
130 91163163 1 COMPRESSION SPRING
139 91165022 3 CHAIN ROLLER ASSY, (includes items 501 thru 503)
143 91401189 2 KEEPER PLATE
149 91576006 1 SECOND BOOM SECTION
151 Ref THIRD BOOM SECTION, (See THIRD BOOM SECTION for
Breakdown)
155 3577205 2 PLATE WELDMENT
157 3580356 1 HOSE SHEAVE
168 4569508 2 SPACER
201 Ref LEAF CHAIN, BL866, (See FOURTH BOOM SECTION, item 201
for Breakdown)
202 1360296 1 CHAIN CLEVIS, BL866
204 91413122 1 CHAIN PIN
205 88581112 2 SNAP RING
206 8522012 AR ANTI SIEZE LUBE
301 Ref LEAF CHAIN, BL666, (See THIRD BOOM SECTION, item 401 for
Breakdown)
302 1360292 1 CHAIN CLEVIS, BL666
304 91413129 1 CHAIN PIN
305 88681344 2 SNAP RING
306 8522012 AR ANTI SIEZE LUBE
401 Ref LEAF CHAIN, BL866, (See FIRST BOOM SECTION, item 201 for
Breakdown)
402 Ref CHAIN CLEVIS, BL866, (See FIRST BOOM SECTION, item 202 for
Breakdown)
501 N.S.S. 1 ROLLER
502 91163204 1 BUSHING

31200454 G12-55A AccuPlace,G10-55A AccuPlace 37



SECTION 2 - BOOM

38

ITEM PART NUMBER QTY DESCRIPTION REV
503 86921268 2 SEAL
601 91163036 1 LEAF CHAIN, BL866
602 Ref CHAIN CLEVIS, BL866, (See FIRST BOOM SECTION, item 202 for
Breakdown)
603 1360297 1 CHAIN CLEVIS, BL866
604 91413122 1 CHAIN PIN
605 88581112 2 SNAP RING
606 8522012 AR ANTI SIEZE
G12-55A AccuPlace,G10-55A AccuPlace 31200454






SECTION 2 - BOOM
FIGURE 2-6. SECOND BOOM SECTION - G12-55A ACCUPLACE

G12-55A AccuPlace

3

/o i /|
73 57 85 69/
21

40 G12-55A AccuPlace,G10-55A AccuPlace

PY1671

31200454



SECTION 2 - BOOM
FIGURE 2-6. SECOND BOOM SECTION - G12-55A ACCUPLACE

ITEM PART NUMBER QTY DESCRIPTION REV
1 0100011 AR LOCTITE, #242
5 0641815 2 HEX HD CAPSCREW, 1/2-13X1-7/8, GR5
10 0641808 4 HEX HD CAPSCREW, 1/2-13X1, GR5
13 0641826 1 HEX HD CAPSCREW, 1/2-13X3-1/4, GR5
21 0682214 4 HEX HD CAPSCREW, 3/4-10X1-3/4, GR8
43 3313001 2 HEX NUT, 1-1/4-7
45 3313002 2 HEX JAM NUT, 1-1/4-7, (torque to 100 Ib-ft)
48 3020040 AR MOLY PASTE
57 88501314 1 HEX NUT, 7/8-14
65 4761800 5 LOCKWASHER, 1/2
69 4892200 2 WASHER, 3/4
73 88501414 1 HEX JAM NUT, 7/8-14, (torque to 100 Ib-ft)
79 91041449 AR WASHER, (.060 thick)
79 91041451 AR WASHER, (.106in thick)
81 91041451 2 WASHER
85 91161213 1 SPRING STOP
86 88671001 2 GREASE FITTING
97 3311805 2 HEX LOCKNUT, 1/2-13
103 3423301 1 HOSE SHEAVE PIN
115 91163161 1 SPRING
117 91561095 1 CHAIN ADJUSTING BLOCK
118 91561107 1 SPECIAL WASHER D
126 91563024 1 CHAIN SHEAVE PIN
127 91563030 1 CHAIN SHEAVE PIN
129 91563219 1 SPRING
143 91401189 1 KEEPER PLATE
155 3577205 2 SHEAVE PLATE
157 3580356 1 HOSE SHEAVE
162 91565005 3 ROLLER CHAIN ASSY, (includes items 201 thru 203)
163 91566007 1 SECOND BOOM SECTION
164 Ref THIRD BOOM SECTION, (See THIRD BOOM SECTION for
Breakdown)
168 4569508 2 SPACE DIVIDER
201 91563026 3 CHAIN ROLLER
202 91563025 3 BUSHING
203 91403119 6 SEAL
301 Ref LEAF CHAIN, BL1066, (See FIRST BOOM SECTION, item 201 for
Breakdown)
303 Ref CHAIN CLEVIS, BL1066, (See FIRST BOOM SECTION, item 203
for Breakdown)
401 Ref LEAF CHAIN, BL1066, (See FOURTH BOOM SECTION, item 301
for Breakdown)
403 1360301 1 CHAIN CLEVIS, BL1066
404 91513176 1 CHAIN PIN
405 88581115 2 SNAP RING
406 8522012 AR ANTI SIEZE LUBE
501 1360296 1 CHAIN CLEVIS, BL866
503 8522012 AR ANTI SIEZE LUBE
504 88581112 2 SNAP RING
505 91413122 1 CHAIN PIN

31200454 G12-55A AccuPlace,G10-55A AccuPlace 41



SECTION 2 - BOOM

42

ITEM PART NUMBER QTY DESCRIPTION REV
506 Ref LEAF CHAIN, BL866, (See THIRD BOOM SECTION, item 506 for

Breakdown)
601 91563035 1 LEAF CHAIN, BL1066
602 1360300 1 CHAIN CLEVIS, BL1066
603 Ref CHAIN CLEVIS, BL1066, (See FIRST BOOM SECTION, item 203

for Breakdown)
604 91513176 1 CHAIN PIN
605 88581115 2 SNAP RING
606 8522012 AR ANTI SIEZE

Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE.
G12-55A AccuPlace,G10-55A AccuPlace 31200454






SECTION 2 - BOOM

FIGURE 2-7. WEAR PADS, SPACERS AND SHIMS, (SECOND BOOM SECTION) - G10-55A
ACCUPLACE

G10-55A AccuPlace
11
65 .5
88 89 ..
¢ i : 90 ;{:‘_‘, " 24
14 B, TSTd |B 66
66 S

107

149

=" 136

27
149

146 I

138

PY1560

G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 2 - BOOM
FIGURE 2-7. WEAR PADS, SPACERS AND SHIMS, (SECOND BOOM SECTION) - G10-55A

ACCUPLACE
ITEM PART NUMBER QTY DESCRIPTION REV
11 0641810 2 HEX HD CAPSCREW, 1/2-13X1-1/4, GR5, (torque to 86 Ib-ft)
14 0651606 10 HEX HD CAPSCREW, 3/8-24X3/4, GRS5, (torque to 32 Ib-ft)
20 0642210 2 HEX HD CAPSCREW, 3/4-10X1-1/4, GR5
22 0651808 4 HEX HD CAPSCREW, 1/2-20X1, GR5, (torque to 86 Ib-ft), (as
required)
22 0651812 4 HEX HD CAPSCREW, 1/2-20X1-1/2, GR5, (torque to 86 Ib-ft), (as
required)
22 0651814 4 HEX HD CAPSCREW, 1/2-20X1-3/4, GR5, (torque to 86 Ib-ft), (as
required)
23 0651616 2 HEX HD CAPSCREW, 3/8-24X2, GR5, (as required), (torque to 32
Ib-ft)
23 0651618 2 HEX HD CAPSCREW, 3/8-24X2-1/4, GRS5, (as required), (torque to
32 Ib-ft)
24 0651618 4 HEX HD CAPSCREW, 3/8-24X2-1/4, GR5, (torque to 32 Ib-ft)
27 0651814 6 HEX HD CAPSCREW, 1/2-20X1-3/4, GR5
51 91161278 2 HEX HD CAPSCREW, 3/8-24X2, (hollow), (as required)
51 91361046 2 HEX HD CAPSCREW, 3/8-24X2-1/4, (hollow), (as required)
65 4761800 2 LOCKWASHER, 1/2
66 4891600 22 WASHER, 3/8
67 4891800 12 WASHER, 1//2
69 4892200 2 WASHER, 3/4
87 88671027 6 GREASE FITTING, 90
88 90205870 8 SHIM, 0.598, (as required)
89 91031236 8 SPACER, .060
90 91033186 4 WEAR PAD
92 91033189 2 WEAR PAD
94 91121082 2 SHIM, .0598, (as required)
98 91141302 2 SHIM, .0598, (as required)
99 91141303 2 SPACER, .060
105 91161168 1 WEAR PAD SUPPORT
107 91161170 2 WEAR PAD SUPPORT
112 91161183 2 SPACRE, .060
113 91161184 2 SHIM, 0.598, (as required)
119 91161222 2 HEX HD CAPSCREW, 1/2-20X1-1/2, (hollow), (as required), (torque
to 50 Ib-ft)
119 91161221 2 HEX HD CAPSCREW, 1/2-20X1-3/4, (hollow), (as required), (torque
to 50 Ib-ft)
120 91161248 2 HEX HD CAPSCREW, 3/8-24X3/4, (hollow), (as required), (torque
to 17 Ib-ft)
120 91361045 2 HEX HD CAPSCREW, 3/8-24X7/8, (hollow), (as required), (torque
to 17 Ib-ft)
135 91163186 2 WEAR PAD
136 91163187 2 WEAR PAD
137 91163188 2 WEAR PAD
138 91163214 2 WEAR PAD
146 91511094 2 SPACER, 0.598
149 Ref SECOND BOOM SECTION, (See SECOND BOOM SECTION for
Breakdown)
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE.

31200454 G12-55A AccuPlace,G10-55A AccuPlace 45



SECTION 2 - BOOM

FIGURE 2-8. WEAR PADS, SPACERS AND SHIMS, (SECOND BOOM SECTION) - G12-55A
ACCUPLACE

G12-55A AccuPlace

163

105

163 Pyizs0

46 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 2 - BOOM
FIGURE 2-8. WEAR PADS, SPACERS AND SHIMS, (SECOND BOOM SECTION) - G12-55A

ACCUPLACE
ITEM PART NUMBER QTY DESCRIPTION REV
11 0641810 2 HEX HD CAPSCREW, 1/2-13X1-1/4, GR5
15 0651612 8 HEX HD CAPSCREW, 3/8-24x1-1/2, GR5, (torque to 32 Ib-ft)
20 0642210 2 HEX HD CAPSCREW, 3/4-10X1-1/4, GR5
22 0651808 4 HEX HD CAPSCREW, 1/2-20X1, GR5, (as required), (torque to 86
Ib-ft)
22 0651812 4 HEX HD CAPSCREW, 1/2-20X1-1/2, GR5, (as required), (torque to
86 Ib-ft)
22 0651814 4 HEX HD CAPSCREW, 1/2-20X1-3/4, GR5, (as required), (torque to
86 Ib-ft)
27 0651814 6 HEX HD CAPSCREW, 1/2-20X1-3/4, GRS5, (as required), (torque to
86 Ib-ft)
27 0651816 6 HEX HD CAPSCREW, 1/2-20X2, GR5, (as required), (torque to 86
Ib-ft)
51 91161278 2 HEX HD CAPSCREW, 3/8-24X2, (hollow), (as required), (torque to
17 Ib-ft)
51 91361046 2 HEX HD CAPSCREW, 3/8-24X2-1/4, (hollow), (as required), (torque
to 17 Ib-ft)
65 4761800 2 LOCKWASHER, 1/2
66 4891600 22 WASHER, 3/8
67 4891800 12 WASHER, 1/2
69 4892200 2 FLAT WASHER, 3/4
84 91161248 2 HEX HD CAPSCREW, 3/8-24X3/4, (hollow), (as required), (torque
to 17 Ib-ft)
84 91361045 2 HEX HD CAPSCREW, 3/8-24X7/8, (hollow), (as required), (torque
to 17 Ib-ft)
87 88671027 6 GREASE FITTING, 90
88 90205870 AR SHIM, (.0598 thick)
89 91031236 8 SPACER, .060
90 91033186 4 BEARING PAD
92 91033189 2 BEARING PAD
94 91121082 AR SHIM, (.0598 thick)
98 91141302 AR SHIM, (.0598 thick)
99 91141303 2 SPACER, .060
105 91161168 1 WEAR PAD SUPPORT
107 91161170 2 WEAR PAD SUPPORT
112 91161183 2 SPACER, .060
113 91161184 AR SHIM, (.0598 thick)
119 91161222 2 HEX HD CAPSCREW, 1/2-20X1-1/2, (hollow), (as required), (torque
to 50 Ib-ft)
119 91161221 2 HEX HD CAPSCREW, 1/2-20X1-3/4, (hollow), (as required), (torque
to 50 Ib-ft)
125 91161278 AR HEX HD CAPSCREW, 3/8-24X2
135 91163186 2 BEARING PAD
136 91163187 2 BEARING PAD
137 91163188 2 BEARING PAD
138 91163214 2 BEARING PAD
146 91511094 2 SPACER, .0598
163 Ref SECOND BOOM SECTION, (See SECOND BOOM SECTION for
Breakdown)
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 47



SECTION 2 - BOOM
FIGURE 2-9. THIRD BOOM SECTION - G10-55A ACCUPLACE

G10-55A AccuPlace

48 G12-55A AccuPlace,G10-55A AccuPlace

PY1450

31200454



SECTION 2 - BOOM

FIGURE 2-9. THIRD BOOM SECTION - G10-55A ACCUPLACE

ITEM PART NUMBER QTY DESCRIPTION REV
1 0100011 AR LOCTITE, #242
10 0641808 4 HEX HD CAPSCREW, 1/2-13X1, GR5
37 Ref FOURTH BOOM SECTION, (See FOURTH BOOM SECTION for
Breakdown)
48 3020040 AR MOLY PASTE
58 Ref BOOM LENGTH SWITCH, (See FIRST BOOM SECTION for
Breakdown)
65 4761800 4 LOCKWASHER, 1/2
73 88501314 2 HEX NUT, 7/8-14
79 91041449 AR WASHER, (.060in thick)
79 91041450 AR WASHER, (.0478in thick)
79 91041451 AR WASHER, (.106in thick)
79 91041596 AR WASHER, (0359in thick)
86 88671001 2 GREASE FITTING
122 91161267 2 CHAIN SHEAVE PIN
126 88501414 2 HEX JAM NUT, 7/8-14, (torque to 100 Ib-ft) A
139 91165022 2 CHAIN ROLLER ASSEMBLY, (includes items 601 thru 603)
143 91401189 2 KEEPER PLATE
151 91576007 1 THIRD BOOM SECTION
201 Ref LEAF CHAIN, BL866, (See SECOND BOOM SECTION, item 202
for Breakdown)
202 Ref CHAIN CLEVIS, BL866, (See FOURTH BOOM SECTION, item 201
for Breakdown)
301 91163036 2 EXTEND CHAIN, BL866
303 1360297 2 CHAIN CLEVIS, BL866
304 91413122 2 CHAIN PIN
305 88581112 4 SNAP RING
306 8522012 AR ANTI SIEZE LUBE
401 91163037 1 RETRACT CHAIN, BL666
402 Ref CHAIN CLEVIS, BL666, (See SECOND BOOM SECTION, item 302
for Breakdown)
403 Ref CHAIN CLEVIS, BL666, (See FOURTH BOOM SECTION, item 303
for Breakdown)
501 Ref LEAF CHAIN, BL866, (See SECOND BOOM SECTION, item 301
for Breakdown)
503 Ref CHAIN CLEVIS, BL866, (See SECOND BOOM SECTION, item 203
for Breakdown)
601 N.S.S. 1 ROLLER
602 91163204 1 BUSHING
603 86921268 2 SEAL

31200454 G12-55A AccuPlace,G10-55A AccuPlace 49



SECTION 2 - BOOM
FIGURE 2-10. THIRD BOOM SECTION - G12-55A ACCUPLACE

G12-55A AccuPlace

w7 7= y

O 7 303 A
P4 @( < /302
A

162
301

PY1280

50 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 2 - BOOM

FIGURE 2-10. THIRD BOOM SECTION - G12-55A ACCUPLACE

ITEM PART NUMBER QTY DESCRIPTION REV
1 0100011 AR LOCTITE, #242
10 0641808 4 HEX HD CAPSCREW, 1/2-13X1, GR5
43 3313001 2 HEX NUT, 1-1/4-7
45 3313002 2 HEX JAM NUT, 1-1/4-7, (torque to 100 Ib-ft)
48 3020040 AR MOLY PASTE
58 4000013 1 BOOM LENGTH SWITCH
65 4761800 4 LOCKWASHER, 1/2
79 91041449 4 WASHER, (as required)
79 91041451 4 WASHER, (as required) C
86 88671001 2 GREASE FITTING
114 91161267 1 CHAIN SHEAVE PIN
127 91563030 1 CHAIN SHEAVE PIN
130 91565004 1 CHAIN ROLLER ASSY, (includes items 201 thru 203)
143 91401189 2 KEEPER PLATE
152 Ref FOURTH BOOM SECTION, (See FOURTH BOOM SECTION for
Breakdown)
162 91565005 1 CHAIN ROLLER ASSY, (includes items 301 thru 303)
201 91563021 1 CHAIN ROLLER
202 91163204 1 BUSHING
203 86921268 2 SEAL
301 91563026 1 CHAIN ROLLER
302 91563025 1 BUSHING
303 91403119 2 SEAL
401 91563035 2 LEAF CHAIN, BL1066
402 1360300 2 CHAIN CLEVIS, BL1066
404 91513176 2 CHAIN PIN
405 88581115 4 SNAP RING
406 8522012 AR ANTI SIEZE
501 Ref CHAIN CLEVIS, BL866, (See SECOND BOOM SECTION, item 501
for Breakdown)
502 Ref CHAIN CLEVIS, BL866, (See FOURTH BOOM SECTION, item 201
for Breakdown)
506 91563036 1 LEAF CHAIN, BL866
601 Ref LEAF CHAIN, BL1066, (See SECOND BOOM SECTION, item 601
for Breakdown)
602 Ref CHAIN CLEVIS, BL1066, (See SECOND BOOM SECTION, item
602 for Breakdown)
701 Ref LEAF CHAIN, BL1066, (See FOURTH BOOM SECTION, item 301
for Breakdown)
703 Ref CHAIN CLEVIS, BL1066, (See SECOND BOOM SECTION, item
403 for Breakdown)
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE.

31200454 G12-55A AccuPlace,G10-55A AccuPlace 51



SECTION 2 - BOOM

FIGURE 2-11. WEAR PADS, SPACERS AND SHIMS, (THIRD BOOM SECTION) - G10-55A

ACCUPLACE
G10-55A AccuPlace
11 85
e
107 > ‘Yi 7 151
|
| 66
J( 4 29
135
< K- , "99
. o8/ || | SNl 1
1% K 68 ZAT I 6T
| AL 142
19— : :
67 |
32—
) 87
, 151
27 i
< - B Tl
' P ,*' 67
/ A
: 98
P 99

135

PY1570

52 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 2 - BOOM
FIGURE 2-11. WEAR PADS, SPACERS AND SHIMS, (THIRD BOOM SECTION) - G10-55A

ACCUPLACE
ITEM PART NUMBER QTY DESCRIPTION REV
11 0641810 2 HEX HD CAPSCREW, 1/2-13X1-1/4, GR5, (torque to 86 Ib-ft)
17 0651810 4 HEX HD CAPSCREW, 1/2-20X1-1/4, GR5, (as required), (torque to
86 Ib-ft)
17 0651814 4 HEX HD CAPSCREW, 1/2-20X1-3/4, GR5, (as required), (torque to
86 Ib-ft)
19 0642008 2 HEX HD CAPSCREW, 5/8-11X1, GR5
27 0651814 4 HEX HD CAPSCREW, 1/2-20X1-3/4, GR5, (torque to 86 Ib-ft)
29 0651605 12 HEX HD CAPSCREW, 3/8-24X2, GRS5, (torque to 32 Ib-ft)
32 0651808 6 HEX HD CAPSCREW, 1/2-20X1, GRS5, (as required), (torque to 86
Ib-ft)
32 0651806 6 HEX HD CAPSCREW, 1/2-20X2, GR5, (as required), (torque to 86
Ib-ft)
65 4761800 2 LOCKWASHER, 1/2
66 4891600 12 WASHER, 3/8
67 4891800 18 WASHER, 1/2
68 4892000 2 WASHER, 5/8
85 0651616 4 HEX HD CAPSCREW, 3/8-24X2, (as required), (torque to 32 Ib-ft)
85 0651620 4 HEX HD CAPSCREW, 3/8-24X2-1/2, (as required), (torque to 32 Ib-
ft)
87 88671027 6 GREASE FITTING, 90, (1/4-28)
88 90205870 6 SHIM, .0598, (as required)
89 91031236 8 SPACER, .060
90 91033186 4 WEAR PAD
92 91033189 2 WEAR PAD
98 91141302 6 SHIM, .0598, (as required)
99 91141303 6 SPACER, .060
106 91161169 1 WEAR PAD SUPPORT
107 91161170 2 WEAR PAD SUPPORT
113 91161184 2 SHIM, .0598, (as required)
120 91161248 2 HEX HD CAPSCREW, 3/8-24X3/4, (hollow), (torque to 17 Ib-ft)
135 91163186 6 WEAR PAD
137 91163188 2 WEAR PAD
142 91361047 2 HEX HD CAPSCREW, 1/2-20X1-1/2, (hollow), (as required), (torque
to 50 Ib-ft)
142 91161221 2 HEX HD CAPSCREW, 1/2-20X1-3/4, (hollow), (as required), (torque
to 50 Ib-ft)
142 91161277 2 HEX HD CAPSCREW, 1/2-20X2, (hollow), (as required), (torque to
50 Ib-ft)
151 Ref THIRD BOOM SECTION, (See THIRD BOOM SECTION for
Breakdown)
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE.

31200454 G12-55A AccuPlace,G10-55A AccuPlace 53



SECTION 2 - BOOM

FIGURE 2-12. WEAR PADS, SPACERS AND SHIMS, (THIRD BOOM SECTION) - G12-55A

ACCUPLACE
G12-55A AccuPlace
24
11 S - 4
65—
& 3
- 4 AN 04 164
—{ o : oy | 88
88 >~ < I |
it I ©7 66 \ eg
" J 5. | o~
[an) ") g e k’iv‘\ ’\".,: -
135 : .
99 _ ‘ -
) 135
, 99
o o 17 113
106 a8 o 0 2o
68 v BN
= & 142
' ) - .87
P 19 j 120
677 | ~ S e ~ 66
s L S C ° 98 oo
a2 } (&, o <z / /137
i oyl S [ S
67 S RN i | / 1 lé/ g,
17 Uy > J o
: ; 120 6 ' i’
87./
164
27/
i%(/
j 98
\ ~ 99
s
= 135
PY0210

54 G12-55A AccuPlace,G10-55A AccuPlace

31200454



SECTION 2 - BOOM

FIGURE 2-12. WEAR PADS, SPACERS AND SHIMS, (THIRD BOOM SECTION) - G12-55A

ACCUPLACE
ITEM PART NUMBER QTY DESCRIPTION REV
11 0641810 2 HEX HD CAPSCREW, 1/2-13X1-1/4, GR5, (torque to 86 Ib-ft)
17 0651810 4 HEX HD CAPSCREW, 1/2-20X1-1/4, GR5, (as required), (torque to
86 Ib-ft)
17 0651814 4 HEX HD CAPSCREW, 1/2-20X1-1/2, GR5, (as required), (torque to
86 Ib-ft)
19 0642008 2 HEX HD CAPSCREW, 5/8-11X1, GR5
24 0651618 4 HEX HD CAPSCREW, 3/8-24X2
27 0651814 4 HEX HD CAPSCREW, 1/2-20X1-3/4, GR5, (torque to 86 Ib-ft)
32 0651808 6 HEX HD CAPSCREW, 1/2-20X1, GRS, (torque to 86 Ib-ft)
65 4761800 2 LOCKWASHER, 1/2
66 4891600 12 WASHER, 3/8
67 4891800 18 WASHER, 1/2
68 4892000 2 WASHER, 5/8
87 88671027 6 GREASE FITTING
88 90205870 AR SHIM, (.0598 thick)
89 91031236 8 SPACER, .060
90 91033186 4 WEAR PAD
92 91033189 2 WEAR PAD
98 91141302 6 SHIM, .0598
99 91141303 6 SPACER, .060
106 91161169 1 WEAR PAD SUPPORT
113 91161184 AR SHIM, (.0598 thick)
120 91161248 2 HEX HD CAPSCREW, 3/8-24X3/4, (hollow), (torque to 17 Ib-ft)
121 91561108 2 SUPPORT PAD
124 91161277 2 HEX HD CAPSCREW, 1/2-20X2.00, (hollow), (torque to 50 Ib-ft)
135 91163186 6 WEAR PAD
137 91163188 2 WEAR PAD
142 91361047 2 HEX HD CAPSCREW, 1/2-20X1.50, (hollow), (as required), (torque
to 50 Ib-ft)
142 91161221 2 HEX HD CAPSCREW, 1/2-20X1.75, (hollow), (as required), (torque
to 50 Ib-ft)
142 91161277 2 HEX HD CAPSCREW, 1/2-20X2.00, (hollow), (as required), (torque
to 50 Ib-ft)
164 Ref THIRD BOOM SECTION, (See THIRD BOOM SECTION for
Breakdown)
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE.

31200454 G12-55A AccuPlace,G10-55A AccuPlace 55



SECTION 2 - BOOM
FIGURE 2-13. FOURTH BOOM SECTION - G10-55A ACCUPLACE

G10-55A AccuPlace

56 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 2 - BOOM

FIGURE 2-13. FOURTH BOOM SECTION - G10-55A ACCUPLACE

ITEM PART NUMBER QTY DESCRIPTION REV
1 0100011 AR LOCTITE, #242
6 0641606 5 HEX HD CAPSCREW, 3/8-16X3/4, GR5
7 0641608 2 HEX HD CAPSCREW, 3/8-16X1, GR5
15 0651612 2 HEX HD CAPSCREW, 3/8-24X1-1/2, GR5
18 88501312 1 HEX NUT, 3/4-16
37 1001103339 1 FOURTH BOOM SECTION
41 0641406 1 HEX HD CAPSCREW, 1/4-20X3/4, GR5
64 4761600 3 LOCKWASHER, 3/8
66 4891600 50 WASHER, 3/8
69 4892200 2 WASHER, 3/4
73 88501314 1 HEX NUT, 7/8-14
91 91033187 1 WEAR PAD
111 91161180 1 KEEPER PLATE
126 88501414 1 HEX JAM NUT, 7/8-14
127 88501412 1 HEX JAM NUT, 3/4-16
140 91166039 1 BRACKET ASSY
154 1001102728 1 BOOM HEAD COVER
201 91163036 1 LEAF CHAIN, BL866
203 1360297 1 CLEVIS, BL866
204 91413122 1 CHAIN PIN
205 88581112 2 SNAP RING
206 8522012 AR ANTI SIEZE LUBE
301 Ref LEAF CHAIN, BL666, (See THIRD BOOM SECTION, item 401 for
Breakdown)
303 1360293 1 CHAIN CLEVIS, BL666
304 91413129 1 CHAIN PIN
305 88681344 2 SNAP RING
306 8522012 AR ANTI SIEZE LUBE
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE.

31200454

G12-55A AccuPlace,G10-55A AccuPlace

57



SECTION 2 - BOOM
FIGURE 2-14. FOURTH BOOM SECTION - G12-55A ACCUPLACE

G12-55A AccuPlace

206
204 |203
\ /1205 g

A

202

PY1290

58 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 2 - BOOM
FIGURE 2-14. FOURTH BOOM SECTION - G12-55A ACCUPLACE

ITEM PART NUMBER QTY DESCRIPTION REV
1 0100011 AR LOCTITE, #242
6 0641606 5 HEX HD CAPSCREW, 3/8-16X3/4, GR5
7 0641608 2 HEX HD CAPSCREW, 3/8-16X1, GR5
15 0651612 2 HEX HD CAPSCREW, GR5
18 0641406 1 HEX HD CAPSCREW, 1/4-20X3/4, GR5
43 3313001 1 HEX NUT, 1-1/4-7
45 3313002 1 HEX JAM NUT, 1-1/4-7, (torque to 100 Ib-ft)
57 88501314 1 HEX NUT, 7/8-14
64 4761600 3 LOCKWASHER, 3/8
66 4891600 2 WASHER, 3/8
69 4892200 2 WASHER, 3/4
73 88501414 1 HEX JAM NUT, 7/8-14, (torque to 100 Ib-ft)
91 91033187 1 WEAR PAD
111 91161180 1 KEEPER PLATE
140 91166039 1 BRACKET
151 1001102728 1 BOOM HEAD COVER
152 1001102832 1 FOURTH BOOM SECTION
202 1360297 1 CHAIN CLEVIS, BL866
203 8522012 AR ANTI SIEZE
204 88581112 2 SNAP RING
205 91413122 1 CHAIN PIN
206 Ref LEAF CHAIN, BL866, (See THIRD BOOM SECTION, item 506 for
Breakdown)
301 91563035 1 LEAF CHAIN, BL1066
302 1360300 1 CHAIN CLEVIS, BL1066
304 91513176 1 CHAIN PIN
305 88581115 2 SNAP RING
306 8522012 AR ANTI SIEZE
401 4892400 2 WASHER, 7/8
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE.

31200454 G12-55A AccuPlace,G10-55A AccuPlace 59



SECTION 2 - BOOM

FIGURE 2-15. WEAR PADS, SPACERS AND SHIMS, (FOURTH BOOM SECTION) - G10-55A
ACCUPLACE

G10-55A AccuPlace

135
99 - o
13~ & # 67
7 71 S 124
< 87
?; 120
67 ¥ & /
& ;‘;.',
FN87 5,
- . :%vr—.
: - i 14
37 : o
" 27
2
| 78 / o6
7 133 / s "
1310 8
123 > A BN
%. = s Al
e 22 141
. 67
o g 08
,,‘ o
~ 99
~135

PY1610

60 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 2 - BOOM
FIGURE 2-15. WEAR PADS, SPACERS AND SHIMS, (FOURTH BOOM SECTION) - G10-55A

ACCUPLACE
ITEM PART NUMBER QTY DESCRIPTION REV
14 0651606 2 HEX HD CAPSCREW, 3/8-24X3/4, GRS5, (as required), (torque to
32 Ib-ft)
14 0651605 2 HEX HD CAPSCREW, 3/8-24X2, GR5, (as required), (torque to 32
Ib-ft)
22 0651812 4 HEX HD CAPSCREW, 1/2-20X1-1/2, GR5, (as required), (torque to
86 Ib-ft)
22 0651814 4 HEX HD CAPSCREW, 1/2-20X1-3/4, GRS5, (as required), (torque to
86 Ib-ft)
27 0651814 4 HEX HD CAPSCREW, 1/2-20X1-3/4, GR5, (torque to 86 Ib-ft)
37 Ref FOURTH BOOM SECTION, (See FOURTH BOOM SECTION for
Breakdown)
66 4891600 4 WASHER, 3/8
67 4891800 12 WASHER, 1/2
78 86881273 2 BRASS AIR FITTING, (straight), (male)
87 88671027 4 GREASE FITTING, 90, (1/4-28)
88 90205870 2 SHIM, .0598, (as required)
89 91031236 2 SPACER, .060
98 91141302 2 SHIM, .0598, (as required)
99 91141303 4 SPACER, .060
113 91161184 2 SHIM, .0598, (as required)
120 91161248 2 HEX HD CAPSCREW, 3/8-24X3/4, (hollow), (torque to 17 Ib-ft)
123 91161274 2 HEX HD CAPSCREW, 1/2-20X1-3/4, (hollow), (torque to 50 Ib-ft)
124 91161221 2 HEX HD CAPSCREW, 1/2-20X1-3/4, (hollow), (as required), (torque
to 50 Ib-ft)
124 91161277 2 HEX HD CAPSCREW, 1/2-20X2, (hollow), (as required), (torque to
50 Ib-ft)
131 86881276 2 ELBOW, 90
132 88671018 2 GREASE FITTING, 45
133 72088049 15 ft NYLON TUBING
135 91163186 4 WEAR PAD
137 91163188 2 WEAR PAD
141 91166065 2 BRACKET ASSY
Ref NOTE: ITEM NUMBERS NOT LISTED ASRE NOT USED ON THIS
FIGURE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 61



SECTION 2 - BOOM

FIGURE 2-16. WEAR PADS, SPACERS AND SHIMS, (FOURTH BOOM SECTION) - G12-55A
ACCUPLACE

G12-55A AccuPlace

128
82
= v <124
80— ¢ ! . 87
S - L 12
67 - / ° 66
(P '{‘ﬁ & :
e 87
S : ! 14
152 ) o
] 33
A 78 ,
/ 89 /
L Wy o 132 137
131 A
123 % T !
S 2. o b b R
g 22 141
- 67
67 i ) ) 98
{ A -~ 99
135
PY1700

62 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 2 - BOOM
FIGURE 2-16. WEAR PADS, SPACERS AND SHIMS, (FOURTH BOOM SECTION) - G12-55A

ACCUPLACE
ITEM PART NUMBER QTY DESCRIPTION REV
14 0651606 2 HEX HD CAPSCREW, 3/8-24X3/4, GR5, (torque to 32 Ib-ft)
22 0651812 4 HEX HD CAPSCREW, 1/2-20X1-1/2, GR5, (as required), (torque to
86 Ib-ft)
22 0651814 4 HEX HD CAPSCREW, 1/2-20X1-3/4, GR5, (as required), (torque to
86 Ib-ft)
33 0651816 4 HEX HD CAPSCREW, 1/2-20X2, GRS5, (torque to 86 Ib-ft)
66 4891600 4 WASHER, 3/8
67 4891800 12 WASHER, 1/2
78 86881273 2 MALE BOSS FITTING, (straight)
80 91141302 2 SHIM, .0598, (as required)
82 91141303 2 SPACER, 0.60
87 88671027 4 LUBE FITTING, 90, (1/4-28)
88 90205870 2 SHIM, .0598, (as required)
89 91031236 2 SPACER, .060
98 91141302 2 SHIM, .0598, (as required)
99 91141303 2 SPACER, .060
120 91161248 2 HEX HD CAPSCREW, 3/8-24X3/4, (hollow), (torque to 32 Ib-ft)
123 91161274 2 HEX HD CAPSCREW, 1/2-20X1.75, (hollow), (torque to 86 Ib-ft)
124 91161277 2 HEX HD CAPSCREW, 1/2-20X2.00, (hollow), (torque to 50 Ib-ft)
128 91563032 2 WEAR PAD
131 86881276 2 ELBOW, 90
132 88671018 2 GREASE FITTING, 45
133 72088049 15 ft NYLON TUBE, 1/4
135 91163186 2 WEAR PAD
137 91163188 2 WEAR PAD
141 91166065 2 WEAR PAD
152 Ref FOURTH BOOM SECTION, (See FOURTH BOOM SECTION for
Breakdown)
Ref NOTE: ITEM NUMBERS NOT LISTED ASRE NOT USED ON THIS
FIGURE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 63



SECTION 2 - BOOM

FIGURE 2-17. QUICK SWITCH ASSEMBLY

PY1780

64 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 2 - BOOM
FIGURE 2-17. QUICK SWITCH ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
37 Ref FOURTH BOOM SECTION, (See FOURTH BOOM SECTION for
Breakdown)
153 Ref TILT CYLINDER, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)
207 0641812 1 HEX HD CAPSCREW, 1/2-13X1-1/2, GR5
209 0682244 1 HEX HD CAPSCREW, 3/4-10X5-1/2, GR8
228 2160002 2 GREASE FITTING, (straight)
229 8310067 1 LOCKNUT, 3/4-10
236 8310308 1 WASHER, 1/2
240 1001098218 1 PIN WELDMENT
241 1001098233 1 PIVOT PIN
242 1001098382 1 QUICK SWITCH COUPLING ASSY, (includes items 301 thru 304) C
301 1001098174 1 QUICK SWITCH COUPLER
302 1001098176 1 QUICK RELEASE PIN
304 1001105441 1 QUICK SWITCH LOCK PIN
410 1001098093 2 FLANGED BEARINGS
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE.

31200454 G12-55A AccuPlace,G10-55A AccuPlace 65






SECTION 3 - ATTACHMENTS

SECTION 3 - ATTACHMENTS

31200454 G12-55A AccuPlace,G10-55A AccuPlace 67



SECTION 3 - ATTACHMENTS

FIGURE 3-1. TILT CARRIAGE

31200454

G12-55A AccuPlace,G10-55A AccuPlace

68



SECTION 3 - ATTACHMENTS
FIGURE 3-1. TILT CARRIAGE

ITEM PART NUMBER QTY DESCRIPTION REV
1170021 1 50IN TILT CARRIAGE (includes items 1 thru 6) D
1170024 1 60IN TILT CARRIAGE (includes items 1 thru 6) D
1170027 NLA 72IN TILT CARRIAGE (no longer available, use 1001132514 for E
replacement)
1001132514 1 72IN TILT CARRIAGE (includes items 1 thru 6), (if equipped) B
1001146088 NLA 72IN TILT CARRIAGE (includes items 1 thru 9), (if equipped), (no F
longer available, use 1001193794 for replacement)
1001193794 1 72IN TILT CARRIAGE (includes items 1 thru 9), (if equipped) D
1 0642032 2 HEX HD CAPSCREW, 5/8-11X4, GR5
2 N.S.S. 1 TILT CARRIAGE
3 3300240 2 LOCKNUT, 5/8-11
4 3423275 1 50IN FORK PIN
4 3423242 1 60IN FORK PIN
4 3423276 1 721IN FORK PIN
5 90200003 2 COLLAR
6 Ref SN PLATE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 69



SECTION 3 - ATTACHMENTS
FIGURE 3-2. BUCKETS

\\;\

- R

\;.'A\
\\
N
B S
\\\\
NUXe
o
\\,
\‘\.\ ,
\\\. y
S
N
N -
N oY

s ::
o 8,
e S /1
\\\ 2 j:,/.‘,
N Wi

S ;

N L PY3760

NLZ

N

70 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 3 - ATTACHMENTS
FIGURE 3-2. BUCKETS

ITEM PART NUMBER QTY DESCRIPTION REV
1001100822 1 72IN BUCKET, 1.0° YARD
1001100823 1 96IN BUCKET, 1.5% YARD
1001100824 1 102IN BUCKET, 2.02 YARD

31200454 G12-55A AccuPlace,G10-55A AccuPlace 71



SECTION 3 - ATTACHMENTS
FIGURE 3-3. 50IN, 60IN & 72IN SIDE TILT CARRIAGE

ART_31200454-3-3

72 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 3 - ATTACHMENTS
FIGURE 3-3. 50IN, 60IN & 72IN SIDE TILT CARRIAGE

ITEM PART NUMBER QTY DESCRIPTION REV
1170054 1 50IN SIDE TILT CARRIAGE, (includes all items) |
1001101956 1 60IN SIDE TILT CARRIAGE, (includes all items) |

1170057 1 72IN SIDE TILT CARRIAGE, (includes all items) |

1 0641612 4 HEX HD CAPSCREW, 3/8-16X1-1/2

2 0642032 2 HEX HD CAPSCREW, 5/8-11X4

3 0681810 3 HEX HD CAPSCREW, 1/2-13X1-1/4

4 1001133072 1 CARRIAGE BASE

5 Ref SN PLATE

6 Ref CARRIAGE, SIDE TILT

7 2110606 2 CONNECTOR

8 2172106 2 CONNECTOR, 90

9 2110808 2 CONNECTOR

10 3300240 2 LOCK NUT, 5/8-11

11 3423275 1 50IN FORK PIN

11 3423242 1 60IN FORK PIN

11 3423276 1 72IN FORK PIN

12 3423307 2 PIN

13 3841203 2 KEEPER

14 4891800 1 WASHER, 1/2

15 8420053 1 DUST CAP

16 8420055 1 DUST PLUG

17 88671001 1 GREASE FITTING

18 90200003 2 COLLAR

19 91403413 1 CONNECTOR

20 91403414 1 CONNECTOR

21 1001090063 2 WEAR PAD

22 1001090064 AR SHIM

23 Ref HYDRAULIC CYLINDER, (See HYDRAULIC COMPONENTS

SECTION for Breakdown)

24 1001090140 1 BUSHING

25 1001099113 1 PIN

26 1001099115 2 SLEEVE

27 1001102378 2 HOSE ASSY, 3/8X39

28 0100011 AR LOCTITE, 242

29 0741610 6 FLAT HEAD SOCKET SCREW, 3/8-16

30 1001120914 1 BEARING RETAINER SHIM

31 1001120915 1 BEARING RETAINER PLATE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 73



SECTION 3 - ATTACHMENTS
FIGURE 3-4. 12IN & 15IN TRUSS BOOM

74 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 3 - ATTACHMENTS
FIGURE 3-4. 12IN & 15IN TRUSS BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
1001099902 1 12FT TRUSS BOOM, (includes all items) A
1001099901 1 15FT TRUSS BOOM, (includes all items) A
1 4110422 2 DECAL, DANGER SWINGING LOADS
2 Ref SN PLATE
3 Ref TRUSS BOOM

31200454 G12-55A AccuPlace,G10-55A AccuPlace 75



SECTION 3 - ATTACHMENTS
FIGURE 3-5. 12IN TRUSS BOOM W/ WINCH

17 & 16

o/ PY1390

76 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 3 - ATTACHMENTS
FIGURE 3-5. 12IN TRUSS BOOM W/ WINCH

ITEM PART NUMBER QTY DESCRIPTION REV
1001099351 1 12FT TRUSS BOOM ASSY w/ WINCH, (includes all items) C
1 Ref TRUSS BOOM FRAME
2 90554016 1 DECAL, MADE IN USA
3 Ref SN PLATE
4 70021349 4 HEX HD CAPSCREW, 3/8X1
4 90554042 4 LOCK WASHER, 3/8
5 70021921 1 TRUSS BOOM WINCH
6 Ref HEX HD CAPSCREW, 1/2X1.75
6 90554020 2 LOCK WASHER, 1/2
6 90554054 2 HEX NUT, 1/2
7 70021415 2 CONNECTOR
8 70021977 2 HOSE ASSY, 3/8X32
9 70022527 2 ELBOW, 90
10 7029692 1 MALE QUICK COUPLER
11 90554062 1 DUST CAP
12 70021342 1 FEMALE QUICK COUPLER
13 90554076 1 DUST COVER
14 70021387 2 CLAMP
15 70021978 1 BALL SWIVEL W/SAFETY HOOK
16 70021979 1 SOCKET ASSY
17 Ref PIN
18 Ref COTTER PIN
19 70022528 2 CLAMP
20 70021935 1 PULLEY
21 70022028 1 CABLE
22 4110422 2 DECAL, DANGER SWINGING LOADS
23 70022529 1 PIN
24 Ref FLAT WASHER
25 Ref SNAP RING

31200454 G12-55A AccuPlace,G10-55A AccuPlace 77



SECTION 3 - ATTACHMENTS
FIGURE 3-6. SHEET MATERIAL HANDLER ASSEMBLY

AWN

N ¢ 4103

-/ 108

LEFT SIDE SHOWN,
RIGHT SIDE OPPOSITE PY1510

78 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 3 - ATTACHMENTS
FIGURE 3-6. SHEET MATERIAL HANDLER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001100227 1 SHEET MATERIAL HANDLER ASSY, (includes all items) A
1 7112642 2 BACKREST EXTENSION
2 8303626 4 HEX HD CAPSCREW, 1/2-13X1-1/2 GR5
3 8305012 4 HEX NUT, 1/2-13
4 8307007 4 LOCK WASHER, 1/2
5 1001093377 2 HITCH PIN
6 1001101115 1 FORK SUPPORT ASSY, RH, (includes items 101 thru 107) A
7 1001101116 1 FORK SUPPORT ASSY, LH, (includes items 101 thru 107) B
101 7114941 1 LOCK BAR
102 8303626 1 HEX HD CAPSCREW, 1/2-13X1-1/2 GR5
103 8305644 1 HEX LOCK NUT, 1/2-13
104 8307007 4 LOCK WASHER, 1/2
105 8307112 1 WASHER, 1/2
106 1001100228 1 FORK SUPPORT, RH (not shown)
106 1001100229 1 FORK SUPPORT, LH (shown)
107 Ref SN PLATE
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 79



SECTION 3 - ATTACHMENTS
FIGURE 3-7. 72IN, 90, SWING CARRIAGE

M

PY1460

80 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 3 - ATTACHMENTS

FIGURE 3-7. 72IN, 90, SWING CARRIAGE

ITEM PART NUMBER QTY DESCRIPTION REV
1001095418 1 72IN 90, SWING CARRIAGE, (includes all items) C
1 2220415 4 CONNECTOR
2 2220473 2 CONNECTOR, 90
3 2220609 2 CONNECTOR
4 2220628 2 CONNECTOR, 90
5 1001103182 2 SWING CYLINDER
6 2717287 2 HOSE ASSY, 1/4X58
7 3423276 1 PIN
8 4107702 1 DECAL, DANGER
9 4107712 1 DECAL, DANGER
10 4110473 1 DECAL, WARNING ROUTE HOSES
11 6604662 2 HOSE ASSY, 1/4X40.5
12 7062922 2 WASHER
13 Ref PIVOT WELDMENT
14 7110702 2 PIVOT PIN
15 7110712 1 PIN
16 7110722 2 PIN
17 8065062 2 BUSHING
18 8303634 5 HEX HD CAPSCREW, 5/8-11X4, GR5
19 8303715 3 HEX HD CAPSCREW, 5/16-18X1.5, GR5
20 8305643 5 HEX NUT, 5/8-11
21 8307904 AR SHIM
22 8307918 AR SHIM
23 8310160 AR SHIM
24 8310161 AR SHIM
25 8420053 1 DUST CAP
26 8420055 1 DUST PLUG
27 8580315 2 PLUG
28 8584001 5 TIE WRAP
29 8642207 4 RETAINING RING
30 8769132 2 CLAMP
31 8770016 1 CONNECTOR
32 90200003 2 COLLAR
33 91403413 1 CONNECTOR
34 91403414 1 CONNECTOR
35 Ref CARRIAGE FRAME
36 Ref SN PLATE
31200454 G12-55A AccuPlace,G10-55A AccuPlace 81



SECTION 3 - ATTACHMENTS

FIGURE 3-8. FORKS

PAL1210

31200454

G12-55A AccuPlace,G10-55A AccuPlace

82



SECTION 3 - ATTACHMENTS
FIGURE 3-8. FORKS

ITEM PART NUMBER QTY DESCRIPTION REV
2340037 2 48IN CUBING FORK, 2X2, 3,880 Ibs A
2340045 2 48IN PALLET FORK, 2-23/64X4, 10,950 lbs B
2340038 2 48IN PALLET FORK, 2-23/64X5, 13,700 lbs B
2340046 2 60IN LUMBER FORK, 1-3/4X7, 10,800 Ibs B
2340039 2 60IN LUMBER FORK, 2-23/64X6, 16,300 Ibs B
1001092391 2 72IN DUAL TAPER FORK, 2X6, 11,300 lbs B

Ref NOTE: FORKS RATED LESS THAN THE ATTACHMENT OR
MACHINE'S CAPACITY DECREASES CAPACITY OF THE
ATTACHMENT OR MACHINE TO THAT OF THE FORKS. FORKS
RATED MORE THAN THE ATTACHMENT OR MACHINE'S
CAPACITY DO NOT INCREASE ATTACHMENT OR MACHINE'S
CAPACITY.

Ref NOTE: PLEASE CONSULT JLG PARTS DEPARTMENT TO
DETERMINE THE CORRECT FORKS APPLICABLE TO YOUR
SPECIFIC CARRIAGE ASSEMBLY AND APPLICATION.

31200454 G12-55A AccuPlace,G10-55A AccuPlace 83



SECTION 3 - ATTACHMENTS
FIGURE 3-9. FORK MOUNTED LIFTING HOOK

NOTE:PALLET/LUMBER FORKS OF AN APPROPRIATE
LOAD RATING MUST BE USED.

-1
$ {
r e
A
(. A
>0 B »
- , A7
©
S AT
' ‘ | ."“\"y__\ ) 6
|
h ;’ s
37 L J% 5
=
§ Va)
v,
PAL4560

84 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 3 - ATTACHMENTS
FIGURE 3-9. FORK MOUNTED LIFTING HOOK

ITEM PART NUMBER QTY DESCRIPTION REV
91565094 1 FORK MOUNTED HOOK, (includes all items) D
1 7029520 2 HAIRPIN CLIP
2 1001093171 2 PIN
3 70020555 1 SPRING BUSHING
4 90554080 1 SLING HOOK
5 7029521 1 CHAIN SHACKLE, 12,000LB
6 Ref LIFTING HOOK
7 Ref SN PLATE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 85



SECTION 3 - ATTACHMENTS

FIGURE 3-10. 72IN, 180, SWING CARRIAGE

31200454

G12-55A AccuPlace,G10-55A AccuPlace

86



SECTION 3 - ATTACHMENTS

PY1370

31200454 G12-55A AccuPlace,G10-55A AccuPlace 87



SECTION 3 - ATTACHMENTS

FIGURE 3-10. 72IN, 180, SWING CARRIAGE

ITEM PART NUMBER QTY DESCRIPTION REV
1001104992 1 180, SWING CARRIAGE, 72IN, (includes all items) B
1 Ref BACK FRAME
2 90554026 2 LOCK PIN
3 91564003 2 VALVE
4 90554070 4 HEX HD CAPSCREW, 5/16X3
4 90554067 4 LOCK WASHER, 5/16
5 90554025 3 CHAIN
6 90554042 2 BEARING
7 70020017 2 BEARING
8 90554045 10 GREASE FITTING
9 70020015 4 BUSHING
10 70020026 1 PIN
11 70020025 1 PIN
12 70021382 2 HEX HD CAPSCREW, 1/2X1-1/2
12 90554020 2 LOCK WASHER, 1/2
13 90554021 2 PIN
14 90554027 2 PIN SUPPORT
15 90554035 2 PIN
16 1316794 2 COTTER PIN
17 70020029 2 CLEVIS PIN
18 70021367 6 LOCK NUT, 3/8
19 Ref CYLINDER ASSY, (See HYDRAULIC COMPONENTS SECTION
for Breakdown)
20 90554044 3 PIN
21 90554043 4 PIN
22 70021429 4 HEX HD CAPSCREW, 3/8X1-1/4
22 90554042 4 LOCK WASHER, 3/8
23 70020004 2 HEX HD CAPSCREW, 3/4X2.5
23 90554056 2 HEX NUT, 3/4
24 90554040 5 WASHER
25 7029997 6 HEX HD CAPSCREW, 3/8X3/4
25 90554042 6 LOCK WASHER, 3/8
25 7029703 6 FLAT WASHER, 3/8
26 Ref MIDDLE FRAME
27 Ref FRONT FRAME
28 Ref SN PLATE
29 70020002 2 HEX HD CAPSCREW, 1/2X3.5
29 90554038 2 LOCK NUT, 1/2
30 70020028 2 BUSHING
31 70020027 1 PIN
32 70022530 1 PIN
33 90554039 3 CLAMP
34 7029996 3 CLAMP
102 90554057 4 ELBOW, 90
103 90554058 1 HOSE ASSY, 1/4X20.5
104 90554059 1 HOSE ASSY, 1/4X63
105 90554060 2 HOSE ASSY, 1/4X73
106 90554073 1 HOSE ASSY, 1/4X57
107 90554069 6 ELBOW, 90
108 90554071 2 ELBOW, 90
88 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 3 - ATTACHMENTS

ITEM PART NUMBER QTY DESCRIPTION REV
109 91564003 2 VALVE
110 90554065 2 ELBOW, 90
111 70021983 1 HOSE ASSY, 3/8X93
112 90554063 2 CONNECTOR
113 90554076 1 DUST PLUG
114 90554077 1 FEMALE QUICK COUPLER
115 90554072 1 HOSE ASSY, 1/4X15
116 90554062 1 DUST CAP
117 90554061 1 MALE QUICK COUPLER
118 90554064 1 HOSE ASSY, 3/8X64
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 89



SECTION 3 - ATTACHMENTS
FIGURE 3-11. FORK MOUNTED PLATFORM

90 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 3 - ATTACHMENTS

FIGURE 3-11. FORK MOUNTED PLATFORM

ITEM PART NUMBER QTY DESCRIPTION REV
1001103637 1 FORK MOUNTED PLATFORM, ASME, (includes all items) A
1001103730 1 FORK MOUNTED PLATFORM, ISO, (includes all items) A
1001103736 1 FORK MOUNTED PLATFORM, FRENCH, (includes all items) A

1 1702773 2 DECAL, JLG

2 1704885 1 DECAL, WEBSITE

3 1706892 1 DECAL, PLATFORM WARNING (English)
3 1001096025 1 DECAL, PLATFORM WARNING (ISO)

3 1001096024 1 DECAL, PLATFORM WARNING (French)
5 1001092481 1 DECAL, WARNING (English)

5 1001096021 1 DECAL, WARNING (ISO)

5 1001096019 1 DECAL, WARNING (French)

6 1001092482 1 DECAL, CAPACITY (English)

6 1001096023 1 DECAL, CAPACITY (ISO)

6 1001096020 1 DECAL, CAPACITY (French)

7 1001096162 1 FORK MOUNTED PLATFORM, (includes items 101 thru 118) A
8 Ref SN PLATE

101 0641405 4 HEX HD CAPSCREW, 1/4-20X5/8

102 0860520 1 MANUAL STORAGE BOX

103 1060379 2 LANYARD CABLE

104 1701509 1 DECAL, MANUAL

105 1704277 3 DECAL, LANYARD ATTACH

106 2080040 16 FASTENER

107 2600281 2 HINGE

108 2940074 1 LATCH

109 3311401 4 HEX NUT, 1/4-20

110 3421453 2 PIN

111 3520072 10 PLUG

112 3760170 4 RING

113 3820020 4 RIVET

114 4711400 8 WASHER, 1/4

115 4846452 1 GATE WELDMENT

116 Ref PLATFORM

117 1001095810 1 GATE WELDMENT

118 1001102813 2 HITCH PIN

Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE
31200454 G12-55A AccuPlace,G10-55A AccuPlace 91



SECTION 3 - ATTACHMENTS
FIGURE 3-12. GRAPPLE BUCKET

PY1420

92 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 3 - ATTACHMENTS
FIGURE 3-12. GRAPPLE BUCKET

ITEM PART NUMBER QTY DESCRIPTION REV
0930020 1 GRAPPLE BUCKET, (includes all items)

1 Ref BUCKET

1 70021387 4 HOSE CLAMP

2 70021391 1 RIGHT GRAPPLE HOOK

3 70021392 1 LEFT GRAPPLE HOOK

4 70021358 4 BUSHING

5 70021359 2 SPACER

6 70021360 4 BUSHING

7 7029714 4 GREASE FITTING

8 70021361 2 OUTER PIVOT PIN

9 70021362 2 INNER PIVOT PIN

10 Ref CYLINDER ASSY, (See HYDRAULIC COMPONENTS SECTION
for Breakdown)

11 70021364 2 PIN

12 70021365 2 PIN

13 70021366 4 HEX HD CAPSCREW, 3/8X2.75

13 70021367 4 LOCK NUT, 3/8

14 70021399 4 HEX HD CAPSCREW, 3/8X2.25

14 70021367 4 LOCK NUT, 3/8

15 70021375 4 ELBOW, 90

16 70021980 2 HOSE ASSY, 3/8X73

17 70020562 2 FITTING, TEE

18 70021981 2 HOSE ASSY, 3/8X46

19 70021982 2 HOSE ASSY, 3/8X34

20 70022527 2 ELBOW, 90

21 7029692 1 MALE QUICK COUPLER

22 90554062 1 DUST COVER

23 70021342 1 FEMALE QUICK COUPLER

24 90554076 1 DUST COVER

25 90554016 1 DECAL, MADE IN USA

26 Ref SN PLATE

27 90554017 2 DECAL, DANGER PINCH POINT

28 90554018 1 DECAL, WARNING HIGH PRESSURE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 93



SECTION 3 - ATTACHMENTS
FIGURE 3-13. FORK PIN LOCK INSTALLATION

PY1650
RIGHT SIDE SHOWN,
LEFT SIDE OPPOSITE

94 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 3 - ATTACHMENTS
FIGURE 3-13. FORK PIN LOCK INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001093465 1 FORK PIN LOCK INSTALLATION (includes all items) B
1 0240156 1 FORK PIN LOCK, LH
2 1001093273 1 FORK PIN LOCK, RH
3 1001093377 2 HITCH PIN
4 1001094830 4 CLAMP
5 1001094330 2 LANYARD

31200454 G12-55A AccuPlace,G10-55A AccuPlace 95



SECTION 3 - ATTACHMENTS
FIGURE 3-14. 50IN DUAL FORK POSITIONING CARRIAGE ASSEMBLY

96

20
3
[ /
7 % ”!, — T 2
* 2 - /
; '.0 g % 12
| 1 ?;18
19
21 g
13
& % 4
28 1 ; 14
=4 |16
, .. | =718
L1y T2 ey |17
. % 27 | ' /4
/| |29 4
9 10 3 30
5% 4 | 23
o B | L5
11 —¢ : 8 3
\ ”’»i-:_,
24 2" 5
| ) K
Ilf | ‘ i3 8 20
‘.-'/: 1
7
\ U734
6
33

G12-55A AccuPlace,G10-55A AccuPlace

- @ (e 7 -

ART_31200454-3-14

31200454



SECTION 3 - ATTACHMENTS
FIGURE 3-14. 50IN DUAL FORK POSITIONING CARRIAGE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
7301295 1 50IN DUAL FORK POSITIONING CARRIAGE ASSY, (includes all F
items)
7301568 1 50IN DUAL FORK POSITIONING CARRIAGE ASSY, (includes |

items 1 thru 32)

1 2717283 2 FORK POSITIONING CYLINDER

1 8036733 1 SEAL KIT

2 2717160 2 HOSE ASSY

3 2717161 2 HOSE ASSY

4 2717162 2 HOSE ASSY

5 90200003 2 LOCKING HUB

6 90451058 1 FORK SHAFT

7 7301569 1 50IN CARRIAGE WELDMENT

8 7301579 2 FORK ADAPTER WELDMENT

9 8303634 2 HEX HD CAPSCREW, 5/8-11X4, GR5

10 8303658 4 HEX HD CAPSCREW, 1/2-13X2, GR5

11 8305643 2 HEX LOCKNUT, 5/8-11

12 8420053 1 DUST CAP

13 8420055 1 DUST PLUG

14 91403413 1 FEMALE QUICK DISCONNECT, (includes items 15 thru 17)

15 8640029 1 NOSE SEAL

16 8640028 1 COUPLER BODY SEAL

17 8640032 1 COUPLER BODY SEAL BACK UP RING

18 91403414 1 MALE QUICK DISCONNECT, (includes item 19)

19 8640029 1 NOSE SEAL

20 2130606 4 ELBOW, 90

21 2130608 2 ELBOW, 90

22 8310302 4 HEX LOCKNUT, 1/2-13

23 10705034 2 HEX LOCKNUT

24 4110473 1 HOSE ROUTE WARNING DECAL

25 7139918 2 DISC ORIFICE

26 8305624 2 HEX LOCKNUT, 1/4-20

27 8310435 2 HEX HD CAPSCREW, 1/4-20X3-1/4, GR5

28 8630003 2 O-RING

29 4641502 1 VALVE ASSY, (Includes items 30 thru 32)

30 2110606 4 ADAPTER

31 4641501 1 VALVE BODY

32 2130606 2 CONNECTOR

33 7301408 2 PALLET FORK, 60X100X1220mm

34 N.S.S. 1 SERIAL NUMBER PLATE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 97



SECTION 3 - ATTACHMENTS
FIGURE 3-15. FORK EXTENSION (90 INCH)

{"; N

N ART 1001137512

98 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 3 - ATTACHMENTS
FIGURE 3-15. FORK EXTENSION (90 INCH)

ITEM PART NUMBER QTY DESCRIPTION REV
1001137512 2 FORK EXTENSION (90 Inch) E
1 70024306 1 PIN
2 70024307 1 CLIP

31200454 G12-55A AccuPlace,G10-55A AccuPlace 99






SECTION 4 - ENGINE AND ATTACHING PARTS

SECTION 4 - ENGINE AND ATTACHING PARTS

31200454 G12-55A AccuPlace,G10-55A AccuPlace 101



SECTION 4 - ENGINE AND ATTACHING PARTS

102

FIGURE 4-1. ENGINE ASSEMBLY

NOTE:
1. USE LOCTITE #242 ON ALL BOLT THREADS.

SAYY

i

TRy o
Jaso> N—
7/

G12-55A AccuPlace,G10-55A AccuPlace

2. USE LOCTITE #567 ON ALL FITTING THREADS.

31200454



SECTION 4 - ENGINE AND ATTACHING PARTS

A

=0 =40 =11 1) = E—|
/

A LG LY

g
g
:
1 2
o
&
5
g
>

5
12

PY3480

103

G12-55A AccuPlace,G10-55A AccuPlace

31200454



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-1. ENGINE ASSEMBLY

104

ITEM PART NUMBER QTY DESCRIPTION REV
2 1001001670 1 ZF TRANSMISSION ASSY, (not available to order, see items 101 G
thru 117 for service)
4 1001108612 1 ENGINE COMPONENTS, (not available to order, see items 101 & B
102, 204 thru 276, 317 thru 368 on AIR CLEANER INSTALLATION,
101 thru 173 on EXHAUST INSTALLATION & 4 thru 72 on
ELECTRICAL SECTION for service)
5 Ref RADIATOR ASSY, (See RADIATOR ASSEMBLY for Breakdown)
6 Ref PERKINS ENGINE, (G10-55A AccuPlace), (See PERKINS ENGINE
for Breakdown)
6 Ref PERKINS ENGINE, (G12-55A AccuPlace), (See PERKINS ENGINE
for Breakdown)
7 Ref TRANSMISSION HYDRAULIC ASSY, (See HYDRAULIC
CIRCUITS SECTION for Breakdown)
101 0100011 AR LOCTITE, #242
102 0100020 AR LOCTITE, #567
103 0701012 4 HEX HD CAPSCREW, M10X25, (torque to 26-29 ft-Ibs)
104 0761617 6 HEX HD CAPSCREW, M16X45, (torque to 125-140 ft-Ibs)
105 0711015 12 HEX HD CAPSCREW, M10X35, (torque to 53-58 ft-Ibs)
106 4712000 6 PLAIN WASHER, 5/8
107 4812000 16 WASHER, 10mm
108 Ref ZF AUTOMATIC TRANSMISSION, (See ZF TRANSMISSION for
Breakdown)
109 91563091 1 CONNECTOR, (includes o-ring)
110 91563121 1 TRANSMISSION TEMPERATURE SENSOR
111 91566028 1 TRANSMISSION MOUNT BRACKET WELDMENT
115 1001097053 1 OIL DRAIN VALVE
116 1001109536 1 DRAIN HOSE
117 8405007 1 GEAR CLAMP
204 0100048 AR DIELECTRIC GREASE
205 0641408 6 HEX HD CAPSCREW, 1/4-20X1, GR5
206 0641510 1 HEX HD CAPSCREW, 5/16-18X1 1/4, GR5
207 0641608 2 HEX HD CAPSCREW, 3/8-16X1, GR5
209 0641612 2 HEX HD CAPSCREW, 3/8-16X1 1/2, GR5
215 2180752 1 FITTING, PIPE ADAPTER
216 2720058 8 ft FUEL HOSE
217 3271501 1 HEX NUT, 5/16-18, GR8
219 3311405 6 HEX LOCK NUT, 1/4-20, GR2
220 3311605 3 HEX LOCK NUT, 3/8-16, GR2
223 4711400 8 WASHER, 1/4
225 4740397 4 SPACER
228 4761500 1 LOCK WASHER, 5/16
229 4761600 2 LOCK WASHER, 3/8
230 4761800 2 LOCK WASHER, 1/2
231 4812000 2 WASHER, 10MM
237 8405007 4 GEAR CLAMP, 1.25
239 77383377 2 STARTER RELAY
240 77383567 4 BATTERY TERMINAL NUT
242 80683013 2 SUPPORT CLAMP
243 86883106 2 HOSE CLAMP
245 91143122 1 SUPPORT CLAMP
249 Ref VEC HARNESS, (See ELECTRICAL SECTION for Breakdown)
G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 4 - ENGINE AND ATTACHING PARTS

ITEM PART NUMBER QTY DESCRIPTION REV

250 91566070 1 BRACKET

251 1001001506 1 RH ENGINE MOUNT

252 1001001507 1 LH ENGINE MOUNT

253 1001001535 1 WATER TEMPERATURE SENSOR

254 Ref POWER DISTRIBUTION BOX, (See ELECTRICAL SECTION for
Breakdown)

255 Ref POSITIVE BATTERY CABLE, (See ELECTRICAL SECTION for
Breakdown)

256 Ref NEGATIVE BATTERY CABLE, (See ELECTRICAL SECTION for
Breakdown)

257 Ref NEGATIVE STARTER CABLE, (See ELECTRICAL SECTION for
Breakdown)

259 1001001832 1 SUPPORT CLAMP BAR

263 1001001942 1 PRIMARY FILTER MOUNT

264 1001001950 1 TURBO INTAKE BRACKET

265 Ref GROUND CABLE, (See ELECTRICAL SECTION for Breakdown)

266 1001091884 1 FEMALE ELBOW QUICK CONNECTOR

267 1001091891 2 FEMALE STRAIGHT QUICK CONNECTOR

268 1001091892 11.4ft |FUEL HOSE

272 Ref ENGINE HARNESS, (See ELECTRICAL SECTION for Breakdown)

274 1001104913 1 FUEL FILTER

275 1001093831 1 AMBIENT TEMP SENSOR ASSY

276 0791607 1 SCREW, 3/8-16X7/8

302 0641830 4 HEX HD CAPSCREW, 1/2-13X3-3/4

303 3311805 4 HEX LOCKNUT, 1/2-13

305 4751800 4 PLAIN WASHER, 1/2

311 91561240 4 ENGINE MOUNT SHIM

312 91561241 4 ENGINE MOUNT WASHER

314 91563213 4 RUBBER ENGINE MOUNT

316 1001001619 2 ENGINE MOUNT SPACER

317 1001001620 2 ENGINE MOUNT WASHER

Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE
31200454 G12-55A AccuPlace,G10-55A AccuPlace 105



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-2. PERKINS ENGINE

AN

PAL2450

106 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-2. PERKINS ENGINE

ITEM PART NUMBER QTY DESCRIPTION REV
1001096583 1 PERKINS ENGINE, 141 HP, (G12-55A AccuPlace), (includes all
items)
1001096582 1 PERKINS ENGINE, 126 HP, (G10-55A AccuPlace), (includes all

items)

70021225 1 SECONDARY FUEL FILTER ASSY, (includes filter)

70021226 1 SECONDARY FUEL FILTER ELEMENT

7029894 1 DIPSTICK

7029895 1 DIPSTICK TUBE

8006013 1 OIL FILTER

7029782 1 STARTER MOTOR

7028657 1 ALTERNATOR, 85AMP

70022300 1 ALTERNATOR PULLEY

70021229 1 WATER TEMPERATURE SENDER

7029901 1 FAN BELT

7029902 1 FAN

70022507 1 TENSIONER ARM

70022296 1 LIFT PUMP

70022297 4 GLOW PLUG

70022298 1 TURBOCHARGER

70022299 1 SOLENOID

70022301 1 FAN DRIVE PULLEY

7028666 1 WATER PUMP GASKET

7029900 1 THERMOSTAT ASSEMBLY

7028681 1 OIL FILLER CAP

70022330 1 OIL PRESSURE SENSOR KIT

70022331 1 AIR TEMPERATURE SENSOR KIT

70022332 1 AIR PRESSURE SENSOR KIT

70022333 1 WATER PUMP KIT

70023481 1 FLYWHEEL ASSY, (includes starter ring gear)

7028680 1 STARTER RING GEAR

31200454 G12-55A AccuPlace,G10-55A AccuPlace 107



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-3. FUEL TANK AND LINES

11

PY3450

108 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-3. FUEL TANK AND LINES

ITEM PART NUMBER QTY DESCRIPTION REV
1001098934 1 FUEL TANK ASSY, (includes items 1 thru 10) B

1 1320022 1 BAND CLAMP

2 1320030 1 HOSE CLAMP

3 1671313 1 FUEL SENDER COVER

4 2720058 122 in FUEL LINE HOSE

5 4400490 1 FUEL TANK, (includes items 101 & 102)

6 4923452 1 FUEL SENDER HARNESS

7 88302192 4 ROUND HD SLOTTED MACHINE SCREW, #10-32X7/16

8 1001001892 122 in FUEL LINE

9 1001091893 1 HOSE BARB

10 1001093388 1 FUEL LEVEL SENDER

11 1001093641 1 FUEL TANK CAP, NON LOCKING, (optional)

11 2902446 1 LOCKING FUEL TANK CAP, (not available to order, see following

for service)

11 0080272 1 FILLER NECK ADAPTOR

11 1120591 1 CAP

11 3900140 2 SET SCREW, 1/4-20X3/8

11 14404978 AR LOCTITE #641

11 8342813 1 KEY

11 1001102657 1 LOCKING FUEL TANK CAP, (optional)

11 1001001422 1 FILLER NECK ADAPTOR

11 1001080707 1 CAP

11 0100093 AR LOCTITE #30512
101 88711283 1 HEX SOCKET PIPE PLUG, 1/2
102 1001113251 1 ELBOW, 90
103 8420231 1 FITTING, HOSE BARB
207 0641608 3 HEX HD CAPSCREW, 3/8-16X1, GR5
213 4711600 3 FLAT WASHER, 3/8
266 91401198 1 FUEL TANK HOLD DOWN

Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE.
31200454 G12-55A AccuPlace,G10-55A AccuPlace 109



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-4. RADIATOR ASSEMBLY

ART_31200454-4-4

110 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-4. RADIATOR ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV

1001098204 1 RADIATOR ASSY, (includes items 1 thru 40) C

1 0100011 AR LOCTITE, #242

2 0641506 6 HEX HD CAP SCREW, 5/16-18X3/4, GR5

7 1320022 3 CLAMP, 7/32-5/8

8 2111210 2 FITTING

9 2720058 AR HOSE, 5/16

10 3311505 4 HEX LOCK NUT, 5/16-18, GR2

11 3311605 2 HEX LOCK NUT, 3/8-16, GR2

13 4751500 10 WASHER, 5/16

16 7057141 2 FLAT WASHER

17 80383134 2 BAND CLAMP

18 80933070 9 BAND CLAMP

19 83683308 2 MOUNTING PAD

20 90200755 AR GASKA-TAPE

21 91033137 1 SHOCK MOUNT

22 91163129 1 BAND CLAMP

24 91513197 AR SEAL

25 91561136 1 FAN SHROUD MOUNT PLATE

27 91561236 1 TANK SUPPORT PLATE

30 91563070 3 COUPLING, 2IN

31 1001001413 1 COOLANT RECOVERY TANK F

32 1001001902 1 RIGHT COOLING TUBE

33 1001001905 1 LOWER RADIATOR HOSE

34 1001001908 1 UPPER RADIATOR HOSE

36 1001100663 1 AIR CHARGE PIPE

37 1001100664 1 90, ADAPTER HOSE

40 1001102077 1 RADIATOR ASSY, (includes items 101 thru 113) A

101 0641604 3 HEX HD CAPSCREW, 3/8-16x1/2

102 0641606 2 HEX HD CAPSCREW, 3/8-16X3/4

103 0641608 2 HEX HD CAPSCREW, 3/8-16X1

104 0641610 2 HEX HD CAPSCREW, 3/8-16X1 1/4

105 3311605 9 HEX LOCKNUT, 3/8-16, GR2

106 4711600 18 WASHER, 3/8

107 4761600 5 LOCKWASHER, 3/8

108 91561148 1 HOOD SEAL BAFFLE

109 91563039 1 RADIATOR

109 7026442 1 RADIATOR CAP, 10PSI

109 Bulk 24 in OVERFLOW HOSE

109 84521056 1 DRAIN COCK

110 91563040 1 CHARGE AIR COOLER

111 1001001913 1 SHROUD ASSY

112 1001098205 1 RADIATOR BRACKET

113 1001098282 2 COOLER SUPPORT
1001102649 Ref FAN GUARD INSTALL, (non A/C), (not available to order, see items A

201 thru 204 for service)
1001102654 Ref FAN GUARD INSTALL, (A/C), (not available to order, see items 201 A
thru 204 for service)

201 91473108 1 FAN GUARD, (non A/C)

201 91513215 1 FAN GUARD, (A/C)

202 0641607 3 HEX HD CAPSCREW, 3/8-16Xx7/8, GR5

31200454 G12-55A AccuPlace,G10-55A AccuPlace 111



SECTION 4 - ENGINE AND ATTACHING PARTS

112

ITEM PART NUMBER QTY DESCRIPTION REV
203 4751600 3 WASHER, 3/8
204 4761600 3 LOCKWASHER, 3/8
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE
G12-55A AccuPlace,G10-55A AccuPlace 31200454






SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-5. AIR CLEANER INSTALLATION - G10-55A ACCUPLACE

G10-55A AccuPlace

.\J/
102°

o S5
. £, 3
o’

Y

1
3
, 4
>

e
6 7
»

TN

e | -:»";"'T\
X ® <7
:\—,.» "
13 4 o\
8
S 12 1
o b
S N
(&7
5 i
5 3
W
© . ?“f 336
(44 / ~ ‘ 343
{ Jor,,s}/ ,, 367 335
3172
jS
368 |
317 =
PY0700 j@=1

366 Y

114 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-5. AIR CLEANER INSTALLATION - G10-55A ACCUPLACE

ITEM PART NUMBER QTY DESCRIPTION REV
91575012 1 9IN AIR CLEANER INSTALLATION, (not available to order, see E
items 1 thru 13 for service)
1 0100011 AR LOCTITE, #242, (apply to item 3)
2 0641510 4 HEX HD CAPSCREW, 5/16-18X1-1/4
3 0641606 6 HEX HD CAPSCREW, 3/8-18X3/4
4 3311508 4 HEX NUT, 5/16-18
5 4711600 4 NARROW WASHER, 3/8
6 4751500 4 WIDE WASHER, 5/16
7 09523572 1 AIR INTAKE ELBOW, 90
8 77383790 2 BAND CLAMP, (torque to 30 in-Ib)
10 91561146 1 AIR CLEANER SUPPORT BRACKET
11 91563079 1 AIR INTAKE TUBE
12 91563163 1 AIR INTAKE BRACKET
13 91575013 1 9IN AIR CLEANER ASSY, (includes items 101 thru 104)
101 77383154 1 SERVICE INDICATOR
102 8273257 1 AIR INLET HOOD, (includes clamp)
103 8273029 1 9IN AIR CLEANER, (includes items 201 thru 204)
104 10268516 2 MOUNTING BAND
201 1101312 1 PRIMARY ELEMENT, (outer)
202 1101313 1 SAFETY ELEMENT, (inner)
203 91364023 1 COVER ASSY
317 86883327 2 GEAR CLAMP, 3.25 DIA
335 24921332 1 CLAMP
336 04100665 1 HUMP HOSE
343 91163129 1 BAND CLAMP
344 77383790 1 BAND CLAMP
366 1001001926 1 AIR INTAKE ELBOW, 90
367 1001001929 1 AIR INTAKE TUBE
368 1001001939 1 FLEX HOSE
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 115



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-6. AIR CLEANER INSTALLATION - G12-55A ACCUPLACE

G12-55A AccuPlace

317
PY0800 \Q
366 Y

116 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-6. AIR CLEANER INSTALLATION - G12-55A ACCUPLACE

ITEM PART NUMBER QTY DESCRIPTION REV
91565018 1 11IN AIR CLEANER INSTALLATION, (not available to order, see
items 1 thru 12 for service)
1 0100011 AR LOCTITE, #242, (apply to item 3)
2 0641606 6 HEX HD CAPSCREW, 3/8-16X3/4
3 0700808 4 HEX HD CAPSCREW, M8X16
4 4711600 8 NARROW WASHER, 3/8
5 77173014 1 REDUCER ELBOW, 90
6 77383791 1 BAND CLAMP, (torque to 30 in-Ib)
7 77383790 1 BAND CLAMP, (torque to 30 in-Ib)
9 91561146 1 AIR CLEANER BRACKET
10 91563079 1 AIR INTAKE TUBE
11 91563163 1 AIR INTAKE BRACKET
12 91563131 1 11IN AIR CLEANER ASSY, (includes items 101 thru 104)
101 91563126 1 11IN AIR CLEANER, (includes items 201 thru 203)
102 77383154 1 SERVICE INDICATOR
103 10717936 1 AIR INLET HOOD
104 2180537 1 NIPPLE FITTING
201 7026573 1 PRIMARY ELEMENT, (outer)
202 7026572 1 SAFETY ELEMENT, (inner)
203 70023195 1 COVER
203 8273291 1 VACUATOR
317 86883327 2 GEAR CLAMP, 3.25 DIA
335 24921332 1 CLAMP
336 04100665 1 HUMP HOSE
343 91163129 1 BAND CLAMP
344 77383790 1 BAND CLAMP
366 1001001926 1 AIR INTAKE ELBOW, 90
367 1001001929 1 AIR INTAKE TUBE
368 1001001939 1 FLEX HOSE
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 117



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-7. EXHAUST INSTALLATION

173

PY3441

118 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-7. EXHAUST INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
91565062 1 MUFFLER INSTALLATION, (not available to order, see items 1 thru B
4 for service)
1 91563116 1 EXHAUST MUFFLER TUBE
2 91403489 1 TAILPIPE
3 24921332 2 EXHAUST CLAMP
4 91163035 1 MUFFLER
101 91563116 1 EXHAUST MUFFLER TUBE
108 0641610 2 HEX HD CAPSCREW, 3/8-16X1 1/4, GR5
110 0760810 1 HEX HD CAPSCREW, M8X20, GR8.8
111 0761012 4 HEX HD CAPSCREW, M10X25, GR8.8
112 0761016 2 HEX HD CAPSCREW, M10X40, GR8.8
124 4711600 15 WASHER, 3/8
132 4831900 1 LOCKWASHER, 8MM
133 4832000 6 LOCKWASHER, 10MM
136 8305038 4 HEX NUT, M10X1.5
138 24921332 1 EXHAUST CLAMP
147 91473119 1 FLEX TUBE
148 91563089 1 EXHAUST MOUNT BRACKET
158 1001101831 1 EXHAUST JOINT
159 1001092430 1 EXHAUST HEAT SHIELD
170 1001092434 1 LOWER EXHAUST TUBE
171 1001103059 1 MAIN EXHAUST HEAT SHIELD
173 1001104096 1 TURBO EXHAUST PIPE
Ref  |NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 119



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-8. ZF TRANSMISSION

i

=)

=t
ymymgsayy

e = AN

LS ’;-. 7

wals

PAL1541

120 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-8. ZF TRANSMISSION

ITEM PART NUMBER QTY DESCRIPTION REV
91563008 1 ZF TRANSMISSION ASSEMBLY, (includes all items)
7026797 1 SEAL KIT, (includes all seals required for rebuild)

1 Ref TORQUE CONVERTER AND INPUT, (see ZF TRANSMISSION
ASSEMBLY - TORQUE CONVERTER AND INPUT GROUP for
Breakdown)

2 Ref GEARBOX HOUSING, (See ZF TRANSMISSION ASSEMBLY -
GEARBOX HOUSING GROUP for Breakdown)

3 Ref FORWARD GEAR GROUP, (See ZF TRANSMISSION
ASSEMBLY - FORWARD GEAR GROUP for Breakdown)

4 Ref REVERSE GEAR GROUP, (See ZF TRANSMISSION ASSEMBLY
- REVERSE GEAR GROUP for Breakdown)

5 Ref 1ST SHAFT GROUP, (See ZF TRANSMISSION ASSEMBLY -
1ST SHAFT GROUP for Breakdown)

6 Ref 2ND SHAFT GROUP, (See ZF TRANSMISSION ASSEMBLY -
2ND SHAFT GROUP for Breakdown)

7 Ref 3RD SHAFT GROUP, (See ZF TRANSMISSION ASSEMBLY -
3RD SHAFT GROUP for Breakdown)

8 Ref 4TH SHAFT GROUP, (See ZF TRANSMISSION ASSEMBLY -
4TH SHAFT GROUP for Breakdown)

9 Ref POWER TAKE-OFF, (See ZF TRANSMISSION ASSEMBLY -
POWER TAKE-OFF GROUP for Breakdown)

10 Ref CONTROL UNIT AND PRESSURE REGULATOR, (See ZF
TRANSMISSION ASSEMBLY - CONTROL UNIT AND
PRESSURE REGULATOR GROUP for Breakdown)

11 Ref GEARSHIFT SYSTEM, (See ZF TRANSMISSION ASSEMBLY -
GEARSHIFT SYSTEM GROUP for Breakdown)

12 Ref OIL PUMP, FILTER AND DIPSTICK, (See ZF TRANSMISSION
ASSEMBLY - OIL PUMP, FILTER AND DIPSTICK GROUP for
Breakdown)

13 Ref TRANSFER BOX, (See ZF TRANSMISSION ASSEMBLY -
TRANSFER BOX GROUP for Breakdown)

14 7027254 12 HEX HD CAPSCREW, M14X55

15 7027255 2 HEX HD CAPSCREW, M14X150

16 1319571 1 PIN, (not shown)

31200454 G12-55A AccuPlace,G10-55A AccuPlace 121



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-9. ZF TRANSMISSION ASSEMBLY - TORQUE CONVERTER AND INPUT GROUP

122 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-9. ZF TRANSMISSION ASSEMBLY - TORQUE CONVERTER AND INPUT GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
Ref TRANSMISSION TORQUE COVERTER AND INPUT GROUP, (not
available to order, see items 1 thru 12 for service)
1 7026744 4 HEX HD CAPSCREW, M10X16, GR8.8
2 7026745 8 WASHER
3 1319229 2 DIAPHRAGM
4 7026746 1 CONVERTER
5 7026748 1 STATOR SHAFT
6 1319558 1 BEARING BUSHING
7 7026747 1 TURBINE SHAFT
8 1319585 2 CAPSCREW, M8X16, GR8.8
9 N.S.S. 2 SHACKLE
10 80304405 1 RETAINING RING
11 7026749 1 PISTON RING
12 1319563 1 BALL BEARING

31200454 G12-55A AccuPlace,G10-55A AccuPlace 123



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-10. ZF TRANSMISSION ASSEMBLY - GEARBOX HOUSING GROUP

PAL1571

124 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-10. ZF TRANSMISSION ASSEMBLY - GEARBOX HOUSING GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
Ref TRANSMISSION GEARBOX HOUSING GROUP, (not available to
order, see items 1 thru 29 for service)
1 7026751 1 PIPE
2 1319585 11 HEX HD CAPSCREW, M8X16, GR8.8
3 8036847 8 O-RING
4 7026750 1 PIPE
5 7026752 1 PIPE
6 1319670 7 PLUG
7 10731709 7 O-RING
8 N.S.S. 1 ORIFICE
9 N.S.S. 1 HOUSING
10 1319590 1 BRACKET
11 7026794 6 HEX HD CAPSCREW, M10X50, GR8.8
12 1319578 1 PLUG
13 1319571 4 PIN
14 80304394 31 HEX HD CAPSCREW, M10X30, GR8.8
15 1319646 5 HEX HD CAPSCREW
16 7026756 1 SCREEN SHEET
17 7026755 1 SCREEN SHEET
18 N.S.S. 3 CAPSCREW, M8X12, GR8.8
19 7026753 1 SUCTION TUBE
20 1319581 2 O-RING
21 7026754 1 PIPE
22 N.S.S. 1 HOUSING
24 70021920 1 HOUSING
25 N.S.S. 6 CAPSCREW, M10X30,GR8.8
26 10731744 1 BREATHER
27 1319573 4 GROOVED STUD, 3X5
28 N.S.S. 1 TYPE PLATE
29 1319641 1 SHAFT SEAL
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 125



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-11. ZF TRANSMISSION ASSEMBLY - FORWARD GEAR GROUP

ey

PAL1580

126 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-11. ZF TRANSMISSION ASSEMBLY - FORWARD GEAR GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
Ref TRANSMISSION FORWARD GEAR GROUP, (not available to
order, see items 1 thru 15 for service)
1 7026761 2 PISTON RING
2 1319615 1 ROLLER BEARING
3 7026757 1 COUPLING
4 Ref PISTON, (rubber bonded piston no longer available, replace with the
following three parts)
4 70022075 1 PISTON, (die casted)
4 1319593 1 O-RING
4 1319594 1 O-RING
5 1319595 7 CUP SPRING
6 1319617 1 SUPPORT SHIM
7 1319618 1 ROLLER BEARING
8 1319620 1 ROLLER BEARING
9 7026758 11 FRICTION DISC
10 7026759 11 STATIC DISC
11 7026760 1 END SHIM
12 1319600 AR SNAP RING, 4.0
12 1319601 AR SNAP RING, 3.5
12 1319602 AR SNAP RING, 3.0
12 1319603 AR SNAP RING, 2.5
12 1319604 AR SNAP RING, 2.0
12 7029849 AR SNAP RING, 3.25
12 7029850 AR SNAP RING, 3.75
12 7029851 AR SNAP RING, 2.25
12 7029852 AR SNAP RING, 2.75
13 1319638 1 DISC CARRIER
14 1319621 AR RETAINING RING, 3.20
14 1319622 AR RETAINING RING, 3.10
14 1319623 AR RETAINING RING, 3.00
14 1319624 AR RETAINING RING, 2.90
14 1319625 AR RETAINING RING, 2.80
14 1319626 AR RETAINING RING, 2.70
14 1319627 AR RETAINING RING, 2.60
14 1319628 AR RETAINING RING, 2.50
14 1319629 AR RETAINING RING, 2.40
14 1319630 AR RETAINING RING, 2.30
14 1319631 AR RETAINING RING, 2.20
14 1319632 AR RETAINING RING, 2.10
15 1319636 1 ROLLER BEARING

31200454 G12-55A AccuPlace,G10-55A AccuPlace 127



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-12. ZF TRANSMISSION ASSEMBLY - REVERSE GEAR GROUP

PAL1590

128 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-12. ZF TRANSMISSION ASSEMBLY - REVERSE GEAR GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
Ref TRANSMISSION REVERSE GEAR GROUP, (not available to order,
see items 1 thru 15 for service)
1 7026761 2 PISTON RING
2 1319615 1 ROLLER BEARING
3 7026762 1 COUPLING
4 Ref PISTON, (rubber bonded piston no longer available, replace with the
following three parts)
4 70022075 1 PISTON, (die casted)
4 1319593 1 O-RING
4 1319594 1 O-RING
5 1319595 7 CUP SPRING
6 1319617 1 SUPPORT SHIM
7 1319618 1 ROLLER BEARING
8 7026758 11 FRICTION DISC
9 7026759 11 STATIC DISC
10 7026760 1 END SHIM
11 1319600 AR SNAP RING, 4.0
11 1319601 AR SNAP RING, 3.5
11 1319602 AR SNAP RING, 3.0
11 1319603 AR SNAP RING, 2.5
11 1319604 AR SNAP RING, 2.0
11 7029849 AR SNAP RING, 3.25
11 7029850 AR SNAP RING, 3.75
11 7029851 AR SNAP RING, 2.25
11 7029852 AR SNAP RING, 2.75
12 1319638 1 DISC CARRIER
13 1319620 1 ROLLER BEARING
14 1319621 AR RETAINING RING, 3.20
14 1319622 AR RETAINING RING, 3.10
14 1319623 AR RETAINING RING, 3.00
14 1319624 AR RETAINING RING, 2.90
14 1319625 AR RETAINING RING, 2.80
14 1319626 AR RETAINING RING, 2.70
14 1319627 AR RETAINING RING, 2.60
14 1319628 AR RETAINING RING, 2.50
14 1319629 AR RETAINING RING, 2.40
14 1319630 AR RETAINING RING, 2.30
14 1319631 AR RETAINING RING, 2.20
14 1319632 AR RETAINING RING, 2.10
15 1319636 1 ROLLER BEARING

31200454 G12-55A AccuPlace,G10-55A AccuPlace 129



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-13. ZF TRANSMISSION ASSEMBLY - 1ST SHAFT GROUP

PAL1600

HOed

130 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-13. ZF TRANSMISSION ASSEMBLY - 1ST SHAFT GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
Ref TRANSMISSION 1st SHAFT GROUP, (not available to order, see
items 1 thru 14)
1 7026761 2 PISTON RING
2 1319608 1 ROLLER BEARING
3 1319591 1 COUPLING
4 Ref PISTON, (rubber bonded piston no longer available, replace with the
following three parts)
4 70022075 1 PISTON, (die casted)
4 1319593 1 O-RING
4 1319594 1 O-RING
5 1319595 5 CUP SPRING
6 1319596 1 SHIM
7 10731845 2 RETAINING RING
8 7026758 12 FRICTION DISC
9 7026759 12 STATIC DISC
10 7026760 1 END SHIM
11 1319600 AR SNAP RING, 4.0
11 1319601 AR SNAP RING, 3.5
11 1319602 AR SNAP RING, 3.0
11 1319603 AR SNAP RING, 2.5
11 1319604 AR SNAP RING, 2.0
11 7029849 AR SNAP RING, 3.25
11 7029850 AR SNAP RING, 3.75
11 7029851 AR SNAP RING, 2.25
11 7029852 AR SNAP RING, 2.75
12 1319606 2 ROLLER CAGE
13 1319607 1 DISC CARRIER
14 7029532 1 ROLLER BEARING, (inner ring)
14 7029533 1 ROLLER BEARING, (outer ring)
31200454 G12-55A AccuPlace,G10-55A AccuPlace 131



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-14. ZF TRANSMISSION ASSEMBLY - 2ND SHAFT GROUP

PAL1610

132 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-14. ZF TRANSMISSION ASSEMBLY - 2ND SHAFT GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
Ref | TRANSMISSION 2nd SHAFT GROUP, (not available to order, see
items 1 thru 14 for service)
1 7026761 2 PISTON RING
2 1319615 1 ROLLER BEARING
3 7026763 1 COUPLING
4 Ref PISTON, (rubber bonded piston no longer available, replace with the
following three parts)
4 70022075 1 PISTON, (die casted)
4 1319593 1 O-RING
4 1319594 1 O-RING
5 1319595 5 CUP SPRING
6 1319596 1 SHIM
7 10731845 2 RETAINING RING
8 7026758 8 FRICTION DISC
9 7026759 8 STATIC DISC
10 7026760 1 END SHIM
11 1319600 AR SNAP RING, 4.0
11 1319601 AR SNAP RING, 3.5
11 1319602 AR SNAP RING, 3.0
11 1319603 AR SNAP RING, 2.5
11 1319604 AR SNAP RING, 2.0
11 7029849 AR SNAP RING, 3.25
11 7029850 AR SNAP RING, 3.75
11 7029851 AR SNAP RING, 2.25
11 7029852 AR SNAP RING, 2.75
12 1319606 2 ROLLER CAGE
13 1319614 1 DISC CARRIER
14 7029532 1 ROLLER BEARING, (inner ring)
14 7029533 1 ROLLER BEARING, (outer ring)
31200454 G12-55A AccuPlace,G10-55A AccuPlace 133



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-15. ZF TRANSMISSION ASSEMBLY - 3RD SHAFT GROUP

e )

-

oo @B 0

PAL1620

134 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-15. ZF TRANSMISSION ASSEMBLY - 3RD SHAFT GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
Ref TRANSMISSION 3rd SHAFT GROUP, (not available to order, see
items 1 thru 14)
1 Ref ROLLER BEARING ASSY
1 70021268 1 BEARING OUTER RING
1 70021269 1 BEARING INNER RING
2 Ref ROLLER BEARING ASSY
2 70021227 1 RING
2 70021228 1 ROLLER CAGE
3 1319619 1 DISC CARRIER
4 1319600 AR SNAP RING, 4.0
4 1319601 AR SNAP RING, 3.5
4 1319602 AR SNAP RING, 3.0
4 1319603 AR SNAP RING, 2.5
4 1319604 AR SNAP RING, 2.0
4 7029849 AR SNAP RING, 3.25
4 7029850 AR SNAP RING, 3.75
4 7029851 AR SNAP RING, 2.25
4 7029852 AR SNAP RING, 2.75
5 7026760 1 END SHIM
6 7026758 8 FRICTION DISC
7 7026759 8 STATIC DISC
8 80304227 2 RETAINING RING
9 7026766 1 WASHER
10 7026765 7 CUP SPRING
11 Ref PISTON, (rubber bonded piston no longer available, replace with the
following three parts)
11 70022075 1 PISTON, (die casted)
11 1319593 1 O-RING
11 1319594 1 O-RING
12 7026764 1 COUPLING
13 7026769 1 ROLLER BEARING
14 7026761 2 PISTON BEARING

31200454 G12-55A AccuPlace,G10-55A AccuPlace 135



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-16. ZF TRANSMISSION ASSEMBLY - 4TH SHAFT GROUP

— — ——— — — —

}
)
i
I
'
}
'
i
4

~

14 1
13 e \0
T
10 12 @
‘ @ PAL1630

P e oW e oW e e e e

136 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-16. ZF TRANSMISSION ASSEMBLY - 4TH SHAFT GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
Ref TRANSMISSION 4TH SHAFT GROUP, (not available to order, see
items 1 thru 14 for service)
1 7026761 2 PISTON RING
2 1319615 1 ROLLER BEARING
3 7026770 1 COUPLING
4 Ref PISTON, (rubber bonded piston no longer available, replace with the
following three parts)
4 70022075 1 PISTON, (die casted)
4 1319593 1 O-RING
4 1319594 1 O-RING
5 1319595 5 CUP SPRING
6 1319596 1 SHIM
7 10731845 2 RETAINING RING
8 7026758 8 FRICTION DISC
9 7026759 8 STATIC DISC
10 7026760 1 END SHIM
11 1319600 AR SNAP RING, 4.0
11 1319601 AR SNAP RING, 3.5
11 1319602 AR SNAP RING, 3.0
11 1319603 AR SNAP RING, 2.5
11 1319604 AR SNAP RING, 2.0
11 7029849 AR SNAP RING, 3.25
11 7029850 AR SNAP RING, 3.75
11 7029851 AR SNAP RING, 2.25
11 7029852 AR SNAP RING, 2.75
12 1319606 2 ROLLER CAGE
13 1319635 1 DISC CARRIER
14 1319636 1 ROLLER BEARING
31200454 G12-55A AccuPlace,G10-55A AccuPlace 137



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-17. ZF TRANSMISSION ASSEMBLY - POWER TAKE-OFF GROUP

138 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-17. ZF TRANSMISSION ASSEMBLY - POWER TAKE-OFF GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
Ref TRANSMISSION POWER TAKE-OFF GROUP, (not available to
order, see items 1 thru 11 for service)
1 1319576 1 SHAFT SEAL
2 70021526 1 HOUSING
3 1319571 2 CYLINDRICAL PIN
4 7026775 15 HEX HD CAPSCREW, M10X80, GR8.8
5 80304394 21 HEX HD CAPSCREW, M10X30, GR8.8
6 7026774 1 GASKET
7 7026769 2 ROLLER BEARING
8 7026771 1 SHAFT
9 7026772 1 PISTON RING
10 1319608 2 ROLLER BEARING
11 7026773 1 SHAFT

31200454 G12-55A AccuPlace,G10-55A AccuPlace 139



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-18. ZF TRANSMISSION ASSEMBLY - CONTROL UNIT AND PRESSURE REGULATOR
GROUP

PAL1651

140 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-18. ZF TRANSMISSION ASSEMBLY - CONTROL UNIT AND PRESSURE REGULATOR

GROUP
ITEM PART NUMBER QTY DESCRIPTION REV
Ref |TRANSMISSION CONTROL UNIT AND PRESSURE REGULATOR

GROUP, (not available to order, see items 1 thru 17 for service)

1 7026782 1 VALVE

2 Ref  |HOUSING, (See ZF TRANSMISSION ASSEMBLY - GEARBOX
HOUSING GROUP for Breakdown)

3 8036529 3 SOLENOID VALVE

4 N.S.S. 4 CAPSCREW, M6X12, GR8.8

5 N.S.S. 4 BRACKET

6 7026784 1 COMPRESSED SPRING

7 7026783 1 PISTON

8 7026776 1 GASKET

9 7026777 1 PLATE

10 7026780 46 HEX HD CAPSCREW

11 7026779 1 INTERMEDIATE SHEET

12 7026778 1 COMPRESSED SPRING

13 10731761 1 BALL

14 Ref VALVE HOUSING, (See ZF TRANSMISSION ASSEMBLY -
GEARSHIFT SYSTEM GROUP for Breakdown)

15 10732095 16 WASHER

16 7026781 16 HEX HD CAPSCREW, M8X60, GR10.9

17 8036528 1 SOLENOID VALVE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 141



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-19. ZF TRANSMISSION ASSEMBLY - GEARSHIFT SYSTEM GROUP

.

o

—
(=]

A
I
=

“w

L

PAL1660

142 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-19. ZF TRANSMISSION ASSEMBLY - GEARSHIFT SYSTEM GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
Ref TRANSMISSION GEARSHIFT SYSTEM GROUP, (not available to
order, see items 1 thru 28 for service.
1 1319693 2 HEX HD CAPSCREW, M6X25, GR10.9
2 1319661 6 WASHER
3 1321265 4 HEX HD CAPSCREW, M6X55, GR10.9
4 7026789 1 COVER
5 7026788 1 GASKET
6 7026787 1 SPACER
7 1319694 1 VALVE ASSY, (includes items 8 thru 11)
8 Ref SNAP RING
9 Ref SPRING SLEEVE
10 Ref COMPRESSED SPRING
11 Ref PISTON
12 7026790 1 PISTON
13 1319685 AR WASHER, 2.0
13 1319686 AR WASHER, 1.0
13 1319687 AR WASHER, 0.5
13 1319688 AR WASHER, 0.3
13 1319689 AR WASHER, 0.2
14 1319684 1 COMPRESSED SPRING
15 1319683 1 COMPRESSED SPRING
16 7026786 1 SLEEVE
17 7026785 1 CONTROL PISTON
18 8036528 2 SOLENOID VALVE
19 N.S.S. 2 HEX HD CAPSCREW, M6X12, GR8.8
20 N.S.S. 2 BRACKET
21 1319670 2 PLUG, M10
22 10731709 2 O-RING
23 N.S.S. 2 PLUG, M24
24 70000656 2 O-RING
25 10732072 2 COMPRESSED SPRING
26 10732071 2 BALL
27 70022790 1 VALVE HOUSING
28 1319652 1 ORIFICE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 143



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-20. ZF TRANSMISSION ASSEMBLY - OIL PUMP, FILTER AND DIPSTICK GROUP

12

13

o

PAL1670

144 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-20. ZF TRANSMISSION ASSEMBLY - OIL PUMP, FILTER AND DIPSTICK GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
Ref TRANSMISSION OIL PUMP, FILTER AND DIPSTICK GROUP, (not
available to order, see items 1 thru 13 for service)
1 1319670 2 PLUG, M10X1
2 10731709 2 O-RING
3 7026794 1 HEX HD CAPSCREW, M10X50, GR8.8
4 80304394 1 HEX HD CAPSCREW, M10X30, GR8.8
5 7026793 4 CAPSCREW, M12X80, GR10.9
6 7026791 1 PUMP
7 7026792 3 O-RING
8 1319719 1 O-RING
9 1319726 1 FILTER
10 8841322 1 DIPSTICK
11 1001095744 1 DIPSTICK TUBE
12 1319585 2 CAPSCREW, M8X16, GR8.8
13 1319581 1 O-RING

31200454 G12-55A AccuPlace,G10-55A AccuPlace 145



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-21. ZF TRANSMISSION ASSEMBLY - TRANSFER BOX GROUP

“
|
|
|
|
|
|
|
|
|
|
|
|
|
|
)

PAL1680

146 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-21. ZF TRANSMISSION ASSEMBLY - TRANSFER BOX GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
7026618 1 TRANSFER BOX, (includes all items)
1 10731959 4 HEX HD CAPSCREW, (two per side)
2 1319649 2 TAB WASHER, (one per side)
3 1319648 2 WASHER, (one per side)
4 7027273 2 FLANGE, (one per side)
5 1319647 2 SCREEN SHEET, (one per side)
6 1320755 3 SHAFT SEAL
7 1319571 2 CYLINDRICAL PIN
8 7026794 19 HEX HD CAPSCREW, M10X50, GR8.8
9 1319578 2 PLUG
10 1319573 4 STUD, 3X5
11 N.S.S. 1 PLATE
12 1319436 1 BREATHER
13 80304394 1 HEX HD CAPSCREW, M10X30, GR8.8
14 70020355 1 HOUSING
15 7026769 4 ROLLER BEARING
16 7027271 1 OUTPUT SHAFT
17 Ref TAPERED ROLLER BEARING
17 1320748 1 CUP
17 1320754 1 CONE
18 7027272 1 IDLER GEAR
19 7027270 1 IDLER GEAR
20 Ref INPUT SHAFT
20 70020493 1 INPUT GEAR
20 70020036 1 SEAL
21 70020354 1 HOUSING
22 7026578 1 HEX NUT, M16
23 7026577 1 SLEEVE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 147






SECTION 5 - DRIVE TRAIN

SECTION 5 - DRIVE TRAIN

31200454 G12-55A AccuPlace,G10-55A AccuPlace 149



SECTION 5 - DRIVE TRAIN
FIGURE 5-1. FRONT AXLE ASSEMBLY

PY1201

150 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 5 - DRIVE TRAIN
FIGURE 5-1. FRONT AXLE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001097803 1 FRONT AXLE ASSY, (includes all items) B
1 2110808 2 ADAPTER, (includes o-ring)
2 2144605 4 ADAPTER, (includes o-ring)
3 2170806 2 ADAPTER, (includes o-ring)
4 2172106 1 90, ADAPTER, (includes o-ring)
5 77383118 4 WASHER, 7/8
6 77101143 2 HEX HD CAPSCREW, 1-8X10, GR8
7 80333162 4 HEX HD CAPSCREW, M20X65
8 88671001 1 GREASE FITTING, 1/8
9 90027475 2 WASHER
10 91511105 1 RETAINER PLATE
11 91563282 1 FRONT AXLE, (includes items 201 thru 204) B
12 1001097810 2 HOSE ASSY
15 1001097992 1 SWAY PIVOT BEARING ASSY, (includes items 101 & 102)
101 8065640 1 SPHERICAL BEARING
102 91566030 1 SWAY PIVOT WELDMENT
201 Ref FRONT AXLE - CENTRAL HOUSING AND STEERING GROUP,
(See FRONT AXLE - CENTRAL HOUSING AND STEERING
GROUP for Breakdown)
202 Ref FRONT AXLE - DIFFERENTIAL GROUP, (See FRONT AXLE -
DIFFERENTIAL GROUP for Breakdown)
203 Ref FRONT AXLE - HUB REDUCTION GROUP, (See FRONT AXLE -
HUB REDUCTION GROUP for Breakdown)
204 Ref FRONT AXLE - BRAKES GROUP, (See FRONT AXLE - BRAKES
GROUP for Breakdown)
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE
31200454 G12-55A AccuPlace,G10-55A AccuPlace 151



SECTION 5 - DRIVE TRAIN
FIGURE 5-2. FRONT AXLE - CENTRAL HOUSING AND STEERING GROUP

I/o PY1520

152 G12-55A AccuPlace,G10-55A AccuPlace 31200454



FIGURE 5-2. FRONT AXLE - CENTRAL HOUSING AND STEERING GROUP

SECTION 5 - DRIVE TRAIN

ITEM PART NUMBER QTY DESCRIPTION REV
1 80204016 2 PLUG
2 7026487 4 O-RING
3 80204144 9 CYLINDER BOLT
4 7026486 2 INTERMEDIATE COVER
5 80204012 3 PLUG
6 7029302 1 HOUSING
7 91474512 1 VENT
8 80204005 1 CIRCLIP
9 91514098 1 PLUG
10 80204007 3 MAGNETIC PLUG
11 7029303 2 SUPPORT ASSY, (includes items 12 thru 16)
12 7029291 2 SUPPORT
13 91514090 2 THRUST BUSHING
14 7029290 4 REDUCTION BUSHING
15 91514099 2 GREASE FITTING
16 80204117 2 PLUG
17 7029304 2 O-RING
18 7029305 2 DUST EXCLUDER
21 7029293 2 ARTICULATED TIE ROD
21 70022773 2 TIE ROD NUT, M27X1.5
22 80204143 2 O-RING
24 7026490 1 CYLINDER
24 7029127 1 SEAL KIT
25 7029306 3 BOLT
26 7029307 1 PLUG
27 91514188 1 PLUG
31200454 G12-55A AccuPlace,G10-55A AccuPlace 153



SECTION 5 - DRIVE TRAIN
FIGURE 5-3. FRONT AXLE - DIFFERENTIAL GROUP

154 G12-55A AccuPlace,G10-55A AccuPlace 31200454



FIGURE 5-3. FRONT AXLE - DIFFERENTIAL GROUP

SECTION 5 - DRIVE TRAIN

ITEM PART NUMBER QTY DESCRIPTION REV
1 7026492 2 HEX BOLT
2 7026493 2 LOCKING PLATE
3 7026491 2 RING NUT
4 80204033 2 TAPER ROLLER BEARING
5 91514123 20 BOLT
6 7026494 1 DIFFERENTIAL CARRIER
7 7026495 1 BEVEL GEAR SET
8 91514136 1 SHIM
8 91514137 1 SHIM
8 91514138 1 SHIM
9 91514139 10 DISC
10 91514144 8 DISC
11 91514140 2 DISC
12 91514141 2 DIFFERENTIAL SIDE GEAR
13 80204026 4 FRICTION WASHER
14 80204025 4 DIFFERENTIAL PINION
15 91514142 2 PIN
16 91514143 16 BOLT
17 80204035 1 TAPER ROLLER BEARING
18 80204049 1 SHIM
18 80204050 1 SHIM
18 80204051 1 SHIM
18 80204052 1 SHIM
19 91514125 1 SHIM
19 91514126 1 SHIM
19 91514127 1 SHIM
19 91514128 1 SHIM
19 91514129 1 SHIM
20 91514132 1 SPACER
21 80204048 1 TAPER ROLLER BEARING
22 80204047 1 SEAL
23 91514130 1 COVER PLATE
24 91514131 1 FLANGE
25 80204044 1 O-RING
26 80204043 1 NUT
31200454 G12-55A AccuPlace,G10-55A AccuPlace 155



SECTION 5 - DRIVE TRAIN
FIGURE 5-4. FRONT AXLE - HUB REDUCTION GROUP

156 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 5 - DRIVE TRAIN
FIGURE 5-4. FRONT AXLE - HUB REDUCTION GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
1 7026496 2 AXLE CASE
3 7029309 40 BOLT
4 7026499 2 BOLT
5 91514082 2 NUT
6 91514123 24 BOLT
7 91514099 4 GREASE FITTING
8 7029310 2 PIVOT PIN
10 91514113 2 SHIM
10 91514114 2 SHIM
10 91514115 2 SHIM
11 7028716 2 DUST EXCLUDER
12 7029312 2 BUSHING
13 7029313 2 PIVOT PIN
14 91514095 2 BEARING
15 80204071 2 CIRCLIP
16 91514149 2 REDUCTION BUSHING
17 80204005 2 CIRCLIP
18 91514146 2 BALL BEARING
19 91514147 2 SEAL
20 91514148 2 O-RING
21 7029314 2 JOINT AND SHAFT ASSY
21 70023114 1 YOKE SHAFT, (hub side)
21 70023115 1 YOKE SHAFT, (differential side)
21 70023116 1 COMPLETE CENTER BODY ASSY
21 70021615 2 CROSS KIT, (includes circlips)
22 7028718 2 SEAL
23 91514111 1 THRUST BUSHING
24 Kit 4 BOLT
25 Kit 4 NUT
26 Kit 1 STEERING CASE, LH, (for replacement, order 7029746 position Kit)
26 Kit 1 STEERING CASE, RH, , (for replacement, order 7029747 position
kit)
28 7029300 2 SEAL
29 80204076 4 TAPER ROLLER BEARING
30 91514174 2 WHEEL HUB
31 80214120 20 WHEEL STUD
33 91514181 2 O-RING
34 91514175 2 CIRCLIP
35 91514180 16 STUD
36 91514179 16 NUT
37 91514178 2 LOCKING PLATE
38 91514177 2 RING GEAR SUPPORT
39 91514176 2 RING GEAR
40 91514184 8 SEAL
41 91514185 8 PLANET GEAR
42 91514186 8 BEARING
44 7029317 2 PLANET GEAR CARRIER
46 91514188 2 PLUG
a7 91514189 4 COUNTERSUNK BOLT
7029318 1 PLANET GEAR CARRIER KIT, (includes items 34, 38 thru 44)
31200454 G12-55A AccuPlace,G10-55A AccuPlace 157



SECTION 5 - DRIVE TRAIN

158

ITEM PART NUMBER QTY DESCRIPTION REV
7029746 1 POSITION KIT, (left), (includes one of items 23 & 26)
7029747 1 POSITION KIT, (right), (includes one of items 23 & 26)
7028733 4 STEERING ADJUST BOLT KIT, (includes items 24 & 25)
G12-55A AccuPlace,G10-55A AccuPlace 31200454






SECTION 5 - DRIVE TRAIN
FIGURE 5-5. FRONT AXLE - BRAKES GROUP

160 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 5 - DRIVE TRAIN
FIGURE 5-5. FRONT AXLE - BRAKES GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
1 7026721 2 INTERMEDIATE BRAKE DISC
2 80204116 6 ADJUSTING BOLT
3 80204115 6 SPRING
4 80204108 4 LOCKWASHER
5 80204060 4 NUT
6 7026722 4 BOLT
7 7029735 6 BRAKE DISC
8 91514161 6 INTERMEDIATE BRAKE DISC
9 7029734 2 REDUCTION BUSHING
10 7026723 2 INTERMEDIATE BRAKE DISC
11 7026724 2 RING
12 80204123 2 PINION
13 80204131 2 O-RING
14 7026725 2 LOCKING PLATE
15 80204121 2 HEXAGON BOLT
16 91514151 2 SPRING
17 7026713 2 O-RING
18 80204166 2 ROLL PIN
19 7026712 2 PISTON
20 7026716 4 BACK-UP RING
21 7026717 4 SEAL
22 80204117 4 PLUG
23 80204281 4 BLEEDING BOLT
24 7026714 2 INTERMEDIATE COVER
25 7026715 4 CYLINDER BOLT
26 7026487 2 O-RING
27 7026718 2 PISTON
28 7026719 2 O-RING
29 7026720 2 BACK-UP RING

31200454 G12-55A AccuPlace,G10-55A AccuPlace 161



SECTION 5 - DRIVE TRAIN
FIGURE 5-6. REAR AXLE ASSEMBLY

PY1660

162 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 5 - DRIVE TRAIN
FIGURE 5-6. REAR AXLE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001097804 1 REAR AXLE ASSY, (includes all items) C
1 77101143 2 HEX HEAD CAPSCREW, 1-8x10
2 2110808 2 ADAPTER, (includes o-ring)
3 2144605 2 ADAPTER, (includes o-ring)
4 2170806 1 ADAPTER, (includes o-ring)
5 2172106 1 ADAPTER, 90, (includes o-ring)
6 77383118 4 WASHER, 7/8
7 80333162 4 HEX HD CAPSCREW, M20X65
8 88671001 1 GREASE FITTING, 1/8
9 90027475 2 WASHER
10 91511105 1 RETAINER PLATE
11 1001094201 1 REAR AXLE, (includes items 201 thru 204)
12 1001102509 1 DRIVE AXLE HOSE ASSY
15 1001097992 1 SWAY PIVOT BEARING, (includes items 101 & 102)
101 8065640 1 SELF ALIGN BEARING
102 91566030 1 SWAY PIVOT WELDMENT
201 Ref REAR AXLE - CENTRAL HOUSING AND STEERING GROUP,
(See REAR AXLE - CENTRAL HOUSING AND STEERING for
Breakdown)
202 Ref REAR AXLE - DIFFERENTIAL GROUP, (See REAR AXLE -
DIFFERENTIAL GROUP for Breakdown)
203 Ref REAR AXLE - HUB REDUCTION GROUP, (See REAR AXLE -
HUB REDUCTION GROUP for Breakdown)
204 Ref REAR AXLE - BRAKES GROUP, (See REAR AXLE - BRAKES
GROUP for Breakdown)
31200454 G12-55A AccuPlace,G10-55A AccuPlace 163



SECTION 5 - DRIVE TRAIN
FIGURE 5-7. REAR AXLE - CENTRAL HOUSING AND STEERING

I} PY1330

164 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 5 - DRIVE TRAIN
FIGURE 5-7. REAR AXLE - CENTRAL HOUSING AND STEERING

ITEM PART NUMBER QTY DESCRIPTION REV
1 80204016 2 PLUG
2 7026487 4 O-RING
3 80204144 4 CYLINDER BOLT
4 70021601 2 INTERMEDIATE COVER
5 80204012 1 PLUG
6 7029302 1 HOUSING
7 91474512 1 VENT
8 80204005 1 CIRCLIP
9 91514098 1 PLUG
10 80204007 3 MAGNETIC PLUG
11 7029303 2 SUPPORT ASSY, (includes items 12 thru 16)
12 7029291 2 SUPPORT
13 91514090 2 THRUST BUSHING
14 7029290 4 REDUCTION BUSHING
15 91514099 2 GREASE FITTING
16 80204117 2 PLUG
17 7029304 2 O-RING
18 7029305 2 DUST EXCLUDER
21 70021614 2 ARTICULATED TIE ROD
21 70022773 2 TIE ROD NUT, M27
22 80204143 2 O-RING
23 80204144 5 CYLINDER BOLT
24 7026490 1 CYLINDER
24 7029127 1 SEAL KIT
25 7029306 3 BOLT
26 7029307 1 PLUG
27 91514188 1 PLUG
31200454 G12-55A AccuPlace,G10-55A AccuPlace 165



SECTION 5 - DRIVE TRAIN
FIGURE 5-8. REAR AXLE - DIFFERENTIAL GROUP

PY1501

166 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 5 - DRIVE TRAIN
FIGURE 5-8. REAR AXLE - DIFFERENTIAL GROUP

ITEM PART NUMBER QTY DESCRIPTION REV

1 7026492 2 HEXAGON BOLT

2 7026493 2 LOCKING PLATE

3 7026491 2 RING NUT

4 80204033 2 TAPER ROLLER BEARING

5 91514123 20 BOLT

6 7026727 1 DIFFERENTIAL CARRIER

7 91514142 2 PIN

8 80204031 2 FRICTION WASHER

9 80204030 2 DIFFERENTIAL SIDE GEAR

10 80204025 4 DIFFERENTIAL PINION

11 80204026 4 FRICTION WASHER

12 91514193 15 BOLT

13 80204035 1 TAPER ROLLER BEARING

14 80204049 1 SHIM

14 80204050 1 SHIM

14 80204051 1 SHIM

14 80204052 1 SHIM

15 70022136 1 SPACER, 5.000MM, (as required)

15 70022137 1 SPACER, 5.025MM, (as required)

15 70022138 1 SPACER, 5.050MM, (as required)

15 70022139 1 SPACER, 5.075MM, (as required)

16 70022140 1 SPACER

17 80204048 1 TAPER ROLLER BEARING

18 80204047 1 SEAL

19 91514130 1 COVER PLATE

20 91514131 1 FLANGE

21 80204044 1 O-RING

22 80204043 1 NUT

23 7026728 1 BEVEL GEAR SET

24 70022126 1 SPACER, 60.5X50X11.8mm, (as required)

24 70022127 1 SPACER, 60.5X50X11.9mm, (as required)

24 70022128 1 SPACER, 60.5X50X12.0mm, (as required)

24 70022129 1 SPACER, 60.5X50X12.1mm, (as required)

24 70022130 1 SPACER, 60.5X50X12.2mm, (as required)

24 70022131 1 SPACER, 60.5X50X12.3mm, (as required)

24 70022132 1 SPACER, 60.5X50X12.4mm, (as required)

24 70022133 1 SPACER, 60.5X50X12.5mm, (as required)

24 70022134 1 SPACER, 60.5X50X12.6mm, (as required)

24 70022135 1 SPACER, 60.5X50X12.7mm, (as required)
31200454 G12-55A AccuPlace,G10-55A AccuPlace 167



SECTION 5 - DRIVE TRAIN
FIGURE 5-9. REAR AXLE - HUB REDUCTION GROUP

PY3360

168 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 5 - DRIVE TRAIN

FIGURE 5-9. REAR AXLE - HUB REDUCTION GROUP

ITEM PART NUMBER QTY DESCRIPTION REV

1 Ref AXLE CASE, (Prior to axle SN KITA742695 must replace with
guantity of 2 of 70021944)

1 70021944 2 AXLE CASE

2 91514189 4 COUNTERSUNK BOLT

3 70021604 40 BOLT

4 7026499 2 BOLT

5 91514082 2 NUT

6 91514123 24 BOLT

7 91514099 4 GREASE FITTING

8 7029310 2 PIVOT PIN

10 91514113 2 SHIM

10 91514114 2 SHIM

10 91514115 2 SHIM

11 7028716 2 DUST SEAL

12 7029312 2 BUSHING

13 7029313 2 PIVOT PIN, (includes items 11 & 14)

14 91514095 2 BEARING

15 80204071 2 CIRCLIP

16 91514149 2 REDUCTION BUSHING, (includes items 17 thru 20)

17 80204005 2 CIRCLIP

18 91514146 2 BALL BEARING

19 91514147 2 SEAL

20 91514148 2 O-RING

21 70021602 2 DOUBLE UNIVERSAL JOINT AND SHAFT ASSY, (includes the
following)

21 70023114 1 YOKE SHAFT, (hub side)

21 70023115 1 YOKE SHAFT, (differential side)

21 70023116 1 COMPLETE CENTER BODY ASSY

21 70021615 2 CROSS KIT, (includes circlips)

22 7028718 2 SEAL

23 91514111 2 THRUST BUSHING

24 70021603 4 STEERING ADJUST BOLT

25 80204065 4 NUT

26 Kit 1 STEERING CASE, R.H., (for replacement, order 7029746 position
kit)

26 Kit 1 STEERING CASE, L.H., (for replacement, order 7029745 position
kit)

27 7029300 2 SEAL

28 80204076 4 TAPER ROLLER BEARING

29 91514174 2 WHEEL HUB

30 80214120 20 WHEEL STUD

31 91514181 2 O-RING

32 91514175 2 CIRCLIP

33 91514180 16 STUD

34 91514177 2 RING GEAR SUPPORT

35 91514178 2 LOCKING PLATE

36 91514179 16 NUT

37 70021605 2 RING GEAR

38 91514184 6 CIRCLIP

39 91514185 6 PLANET GEAR

31200454 G12-55A AccuPlace,G10-55A AccuPlace 169



SECTION 5 - DRIVE TRAIN

170

ITEM PART NUMBER QTY DESCRIPTION REV
40 91514186 6 BEARING
41 7026731 2 PLANET GEAR CARRIER
42 91514188 2 PLUG
101 91514087 2 PLUG
102 70021177 2 MAGNET PLUG
7029733 1 PLANET CARRIER KIT, (includes items 38 thru 41)
7029732 1 RING GEAR SUPPORT, (includes items 32, 34 & 37)
7029746 1 POSITION KIT, (right), (includes one each of items 23 & 26)
7029747 1 POSITION KIT, (left), (includes one each of items 23 & 26)
7028733 4 STEERING ADJUST BOLT KIT, (includes items 24 & 25)
G12-55A AccuPlace,G10-55A AccuPlace 31200454






SECTION 5 - DRIVE TRAIN
FIGURE 5-10. REAR AXLE - BRAKES GROUP

172 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 5 - DRIVE TRAIN

FIGURE 5-10. REAR AXLE - BRAKES GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
1 70021606 2 SPACER
2 7029735 6 BRAKE DISC
3 91514161 6 INTERMEDIATE BRAKE DISC
4 7029734 2 REDUCTION BUSHING
5 70021607 6 ADJUSTING BOLT
6 91514165 6 SPRING
7 91514160 6 ADJUSTING BOLT
8 91514159 6 SPRING
9 70021608 2 PISTON
10 70021609 2 BACK-UP RING
11 70021610 2 O-RING
12 91514154 2 BOLT
13 91514155 2 SEAL WASHER
14 80204281 2 BLEEDING BOLT
15 80204117 2 PLUG
16 70021611 2 O-RING
17 70021612 2 BACK-UP RING
18 70021613 2 PILOT BOLT
31200454 G12-55A AccuPlace,G10-55A AccuPlace 173



SECTION 5 - DRIVE TRAIN

FIGURE 5-11. DRIVE SHAFT

PAL3040

31200454

G12-55A AccuPlace,G10-55A AccuPlace

174



SECTION 5 - DRIVE TRAIN
FIGURE 5-11. DRIVE SHAFT

ITEM PART NUMBER QTY DESCRIPTION REV
1 Ref REAR AXLE ASSY, (See REAR AXLE ASSEMBLY for Breakdown)
2 91473028 20 STRAP BOLT, (torque to 55-60 ft Ibs), (must replace when

removed, do not re-torque)
3 91473027 10 STRAP
4 91563209 1 REAR DRIVESHAFT, (includes item 5)
5 7026911 1 UNIVERSAL JOINT KIT
6 0641716 2 HEX HD CAPSCREW, 7/16-14X2, GR5
7 4711700 4 FLAT WASHER, 7/16
8 3311705 2 LOCKNUT, 7/16-14
9 91473151 2 DRIVESHAFT, (includes item 10)
10 91474035 4 UNIVERSAL JOINT KIT
11 Ref TRANSMISSION ASSY, (See ENGINE AND ATTACHING PARTS
SECTION for Breakdown)

31200454 G12-55A AccuPlace,G10-55A AccuPlace 175



SECTION 5 - DRIVE TRAIN
FIGURE 5-12. TIRES AND RIMS - G10-55A ACCUPLACE

G10-55A AccuPlace

e, [ LN
S—2J \ Y[
SZ) SUnd
\ ’x*\\ <J(J/f \{i;’é/} '(/f)

0 ) \ e Iy

wess) N
& \ \\ \\ J} /\\\ \/Nﬁ\\/z//

101 F/ 6 7

102

1

e ] T

N - /\7\% f’:’j{ / %é;

| %\:j A %d “/7%
(s \/ \ ,7 lm} "

o
s -

176 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 5 - DRIVE TRAIN
FIGURE 5-12. TIRES AND RIMS - G10-55A ACCUPLACE

ITEM PART NUMBER QTY DESCRIPTION REV
4520481 1 TIRE SET, 14.00-24 BIAS, G-2 A
91355034 2 R.H. TIRE AND WHEEL ASSY, 14.00-24 BIAS, G-2, (includes D

items 1, 4 & 5)
91355035 2 L.H. TIRE AND WHEEL ASSY, 14.00-24 BIAS, G-2, (includes D
items 1, 4 & 5)
4520482 1 TIRE SET, 14.00-24 BIAS, FOAM FILLED, G-2 B
91355037 2 R.H. TIRE AND WHEEL ASSY, 14.00-24 BIAS, FOAM FILLED, F
720 Ib, G-2, (includes items 1, 4 & 5)
91355038 2 L.H. TIRE AND WHEEL ASSY, 14.00-24 BIAS, FOAM FILLED, F
720 Ib, G-2, (includes items 1, 4 & 5)
4520485 1 TIRE SET, 14.00-24 BIAS, ROCK TRED, G-3 A
91545010 4 TIRE AND WHEEL ASSY, 14.00-24 BIAS, ROCK TRED, G-3, F
(includes items 4 thru 6)
4520486 1 TIRE SET, 14.00-24 BIAS, ROCK TRED, FOAM FILLED, G-3 A
91545008 4 TIRE AND WHEEL ASSY, 14.00-24 BIAS, ROCK TRED, FOAM G
FILLED, 720 Ib, G-3, (includes items 4 thru 6)
4520489 1 TIRE SET, 14.00-24 RADIAL, L-2/G-2 A
91415072 4 TIRE AND WHEEL ASSY, 14.00-24 RADIAL, L-2/G-2, (includes D
items 4,5 &7)
4520490 1 TIRE SET, 14.00-24 RADIAL, FOAM FILLED, 720 Ib, L-2/G-2 A
91365076 4 TIRE AND WHEEL ASSY, 14.00-24 RADIAL, FOAM FILLED, 720 E
Ib, L-2/G-2, (includes items 4,5 & 7)
4520518 1 TIRE SET, 17.50-25 BIAS, G-2 A
91565028 2 R.H. TIRE AND WHEEL ASSY, 17.50-25 BIAS, G-2, (includes F
items 1, 3 & 5)
91565029 2 L.H. TIRE AND WHEEL ASSY, 17.50-25 BIAS, G-2, (includes F
items 1, 3 & 5)
4520519 1 TIRE SET, 17.50-25 BIAS, FOAM FILLED A
91565040 2 R.H. TIRE AND WHEEL ASSY, 17.50-25 BIAS, FOAM FILLED, E
785 Ib, (includes items 1, 3 & 5)
91565039 2 L.H. TIRE AND WHEEL ASSY, 17.50-25 BIAS, FOAM FILLED, E
785 Ib, (includes items 1, 3 & 5)
4520521 1 TIRE SET, 17.50-25 BIAS, ROCK TRED, G-3 A
4520515 4 TIRE AND WHEEL ASSY, 17.50-25 BIAS, ROCK TRED, G-3, B
(includes items 3, 5 & 6)
4520494 1 TIRE SET, 17.50-25 BIAS, ROCK TRED, FOAM FILLED, L-3 A
4520493 4 TIRE AND WHEEL ASSY, 17.50-25 BIAS, ROCK TRED, FOAM B
FILLED, 785 Ib, L-3, (includes items 3, 5 & 6)
4520523 1 TIRE SET, 17.50-25 RADIAL, E-2/L-2 A
91565038 4 TIRE AND WHEEL ASSY, 17.50-25 RADIAL, E-2/L-2, (includes F
items 3,5 & 9)
4520524 1 TIRE SET, 17.50-25 RADIAL, FOAM FILLED, E-2/L-2 A
91565041 4 TIRE AND WHEEL ASSY, 17.50-25 RADIAL, FOAM FILLED, 785 E
Ib, E-2/L-2, (includes items 3, 5 & 9)
1001121109 1 TIRE SET, 400/75-28, 16 PLY B
1001121103 4 TIRE AND RIM ASSY, 400/75-28, 16 PLY, (includes items 4,5 & B
53)
1001125410 1 TIRE SET, 400/75-28, 16 PLY, FOAM FILLED B
1001121105 4 TIRE AND RIM ASSY, 400/75-28, 16 PLY, FOAM FILLED, 464 Ib, B
(includes items 4, 5 & 53)
1 91043084 1 TIRE, 14.00-24 BIAS, DIRECTIONAL
1 4520527 1 TIRE, 17.50-25 LOADER, 12 PLY, DIRECTIONAL, L-2
3 91083385 1 VALVE STEM
31200454 G12-55A AccuPlace,G10-55A AccuPlace 177



SECTION 5 - DRIVE TRAIN

178

ITEM PART NUMBER QTY DESCRIPTION REV
4 8786514 1 VALVE STEM
5 91473206 1 WHEEL, 24X9, 0.219 OFFSET, (if equipped w/14.00-24)
5 91563250 1 WHEEL, 25X13, 1.687 OFFSET, (if equipped w/17.50-25)
5 1001120178 1 WHEEL, 28X12, 0.75 OFFSET, (if equipped w/Firestone 400/75-
28)
6 91543002 1 TIRE, 14.00-24 BIAS, ROCK TRED, NON-DIRECTIONAL, 12
PLY
6 4520314 1 TIRE, 17.50-25 BIAS, ROCK TRED, NON-DIRECTIONAL, 12
PLY
7 91363215 1 TIRE, 14.00-24 RADIAL, NON-DIRECTIONAL
8 91153050 1 DECAL, (if equipped)
9 8780047 1 TIRE, 17.50-25 BIAS, RADIAL, E-2/L-2
53 1001120179 1 TIRE, 400/75-28, 16PLY
1001105780 1 TIRE SET, 14-24, SOLID, (includes items 101 & 102) A
101 1001105782 2 R.H. TIRE AND WHEEL ASSY, 14-24, SOLID B
102 1001105781 2 L.H. TIRE AND WHEEL ASSY, 14-24, SOLID B
201 Ref WHEEL NUT, (See FRAME AND ATTACHING PARTS SECTION
for Breakdown)
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE
G12-55A AccuPlace,G10-55A AccuPlace 31200454






SECTION 5 - DRIVE TRAIN

FIGURE 5-13. TIRES AND RIMS - G12-55A ACCUPLACE

G12-55A AccuPlace

101/ 5

180

G12-55A AccuPlace,G10-55A AccuPlace

31200454



SECTION 5 - DRIVE TRAIN
FIGURE 5-13. TIRES AND RIMS - G12-55A ACCUPLACE

ITEM PART NUMBER QTY DESCRIPTION REV
4520518 1 TIRE SET, 17.50-25 BIAS, G-2 A
91565028 2 R.H. TIRE AND WHEEL ASSY, 17.50-25 BIAS, G-2 (includes F
items 1 thru 3)
91565029 2 L.H. TIRE AND WHEEL ASSY, 17.50-25 BIAS, G-2 (includes F
items 1 thru 3)
4520519 1 TIRE SET, 17.50-25 BIAS, FOAM FILLED, G-2 A
91565040 2 R.H. TIRE AND WHEEL ASSY, 17.50-25 BIAS, FOAM FILLED, E
785 Ib, G-2 (includes items 1 thru 3)
91565039 2 L.H. TIRE AND WHEEL ASSY, 17.50-25 BIAS, FOAM FILLED, E
785 Ib, G-2 (includes items 1 thru 3)
4520521 1 TIRE SET, 17.50-25 BIAS, ROCK TRED, G-3
4520515 4 TIRE AND WHEEL ASSY, 17.50-25 BIAS, ROCK TRED, G-3, B
(includes items 1, 3 & 5)
4520494 1 TIRE SET, 17.50-25 BIAS, ROCK TRED, FOAM FILLED, L-3 A
4520493 4 TIRE AND WHEEL ASSY, 17.50-25 BIAS, ROCK TRED, FOAM B
FILLED, 785 Ib, L-3, (includes items 1, 3 & 5)
4520523 1 TIRE SET, 17.50-25 RADIAL, E-2/L-2 A
91565038 4 TIRE AND WHEEL ASSY, 17.50-25 RADIAL, E-2/L-2, (includes F
items 1,3 & 4)
4520524 1 TIRE SET, 17.50-25 RADIAL, FOAM FILLED, E-2/L-2 A
91565041 4 TIRE AND WHEEL ASSY, 17.50-25 RADIAL, FOAM FILLED, E
785lb, E-2/L-2, (includes items 1, 3 & 4)
1001121109 1 TIRE SET, 400/75-28, 16 PLY B
1001121103 4 TIRE AND RIM ASSY, 400/75-28, 16PLY, (includes items 1, 3 & B
53)
1001125410 1 TIRE SET, 400/75-28, 16 PLY, FOAM FILLED B
1001121105 4 TIRE AND RIM ASSY, 400/75-28, 16PLY, FOAM FILLED, 464 Ib, B
(includes items 1, 3 & 53)
1 91563250 1 WHEEL, 25X13, 1.687 OFFSET
1 1001120178 1 WHEEL, 28X12, 0.75 OFFSET, (if equipped w/Firestone 400/75-
28)
2 4520527 1 TIRE, 17.50-25 LOADER, 12 PLY, DIRECTIONAL, L-2
3 91083385 1 VALVE STEM
3 8786514 1 VALVE STEM, (if equipped w/Firestone 400/75-28)
4 8780047 1 TIRE, 17.50-25 BIAS, RADIAL, E-2/L-2
5 4520314 1 TIRE, 17.50-25 BIAS, ROCK TRED, NON-DIRECTIONAL, E-2/L-
2,12 PLY
53 1001120179 1 TIRE, 400/75-28, 16PLY
1001105780 1 TIRE SET, 14X24, SOLID, (includes items 101 & 102) A
101 1001105782 2 R.H. TIRE AND WHEEL ASSY, 14-24, SOLID B
102 1001105781 2 L.H. TIRE AND WHEEL ASSY, 14-24, SOLID B
201 Ref WHEEL NUT, (See FRAME AND ATTACHING PARTS SECTION
for Breakdown)
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 181






SECTION 6 - CAB

SECTION 6 - CAB

31200454 G12-55A AccuPlace,G10-55A AccuPlace 183



SECTION 6 - CAB

FIGURE 6-1. CAB ASSEMBLY

184 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 6 - CAB

FIGURE 6-1. CAB ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1040099 1 OPEN CAB ASSY, (not available to order; see items 1 thru 99 for H
service)
1040106 1 ENCLOSED CAB W/HEATER ASSY, (not available to order; see G
items 1 thru 27, 29 thru 70, 73 thru 301 for service)
1040105 1 ENCLOSED CAB W/HEATER AND A/C ASSY, (not available to A
order; see items 1 thru 27, 29 thru 70, 73 thru 301 & 1 thru 8 on AIR
CONDITIONING for service)
1 0630407 20 BUTTON HD SCREW, 1/4-20x5/8, (open)
1 0630407 19 BUTTON HD SCREW, 1/4-20x5/8, (enclosed)
2 0641405 5 HEX HD CAPSCREW, 1/4-20x5/8, GR5, (open cab)
2 0641405 8 HEX HD CAPSCREW, 1/4-20x5/8, GR5, (enclosed cab)
3 0641408 6 HEX HD CAPSCREW, 1/4-20X1, GR5, (open cab)
3 0641408 9 HEX HD CAPSCREW, 1/4-20X1, GR5, (enclosed cab)
5 0641508 5 HEX HD CAPSCREW, 5/16-18X1, GR5
6 0641514 1 HEX HD CAPSCREW, 5/16-18x1 3/4, GR5
7 0641608 3 HEX HD CAPSCREW, 3/8-16X1, GR5
8 0791608 2 SCREW, 3/8-16X1
9 Ref JOYSTICK, (See CONTROLS SECTION for Breakdown)
10 3311505 5 HEX LOCK NUT, 5/16-18, GR2
11 4711400 24 WASHER, 1/4, (open cab)
11 4711400 31 WASHER, 1/4B, (enclosed cab)
12 4711500 6 WASHER, 5/16
13 4711600 3 WASHER, 3/8
14 91413036 2 SCREW, #6X1/2
15 4751500 2 WASHER, 5/16
17 80363034 16 TINNERMAN NUT, #10-24
18 91401516 1 DASH BRACE
19 91401590 1 DASH CLAMP
20 0641510 1 HEX HD CAPSCREW, 5/16-18X1 1/4
21 91561200 1 VENT COVER PLATE, (open cab)
21 91413053 11 RECTANGULAR VENT, (enclosed cab)
22 1671328 1 OPEN CAB DASH
22 1001091394 1 ENCLOSED CAB DASH
23 91563208 1 STEERING COMPONENTS, (See CONTROLS SECTION for
Breakdown)
24 91561192 1 ACCELERATOR BRACKET
26 Ref POWER BRAKE ASSY, (See CONTROLS SECTION for
Breakdown)
28 Ref OPEN CAB, (See CAB for Breakdown)
29 Ref ACCELERATOR PEDAL ASSY, (See CONTROLS SECTION for
Breakdown)
30 1671322 1 RIGHT HAND CONSOLE
31 0641418 5 HEX HD CAPSCREW, 1/4-20X2 1/4
32 91563075 1 LOWER RIGHT HAND CONSOLE
33 1001100524 1 GROUND CONTROLLER
34 Ref INSTRUMENT PANEL ASSY, (See INSTRUMENT PANEL for
Breakdown)
36 Ref LEFT FRAME SWAY DECAL, (See DECALS SECTION for
Breakdown)
37 Ref RIGHT FRAME SWAY DECAL, (See DECALS SECTION for
Breakdown)
38 0641404 1 HEX HD CAPSCREW, 1/4-20X1/2

31200454 G12-55A AccuPlace,G10-55A AccuPlace 185



SECTION 6 - CAB

186

ITEM PART NUMBER QTY DESCRIPTION REV
39 91403230 1 MANUAL STORAGE BOX
40 90206198 AR TRIM-LOK
41 0100011 AR LOCTITE, #242
42 91163087 2 LOAD CHART BRACKET
43 4771500 1 STAR WASHER, 5/16
52 91561150 1 ACCESS COVER PLATE
53 Ref JOYSTICK CONTROLS DECAL, (See DECALS SECTION for
Breakdown)
55 1001100673 1 LED INDICATOR LIGHT
57 1671324 1 RH INSTRUMENT DASH PANEL
61 1671323 1 RH CONSOLE COVER PLATE
62 Ref SUSPENSION SEAT, (See SUSPENSION SEAT for Breakdown)
64 1340021 1 AIR BREATHER
65 3900385 4 SCREW
66 91401198 1 FUEL TANK HOLD DOWN
67 Ref CAB CONTROL HARNESS, (not shown), (See ELECTRICAL
SECTION for Breakdown)
68 1001098934 1 DIESEL FUEL TANK
69 1001096398 1 HYDRAULIC HOSE ASSY
70 91163100 1 FITTING
72 91403324 1 BLANK DASH PANEL
73 Ref DASH HARNESS, (not shown), (See ELECTRICAL SECTION for
Breakdown)
74 Ref TRANSMISSION RELAY HARNESS, (not shown), (See
ELECTRICAL SECTION for Breakdown)
75 0630457 2 BUTTON HD SCREW, 1/4-20X1
76 90200755 1 GASKA-TAPE
78 3575623 1 PLUG MOUNT PLATE
79 3820020 4 RIVET
80 1320130 5 HOSE CLAMP SUPPORT
81 1001100322 16 PAN HD SCREW, #10
82 1001100421 4 SINGLE AXIS JOYSTICK
82 70022816 4 BOOT
83 1001001186 1 ELECTRICAL OPTIONS
86 1001106665 1 PLATE
87 1001108623 1 MINI JOYSTICK HARNESS, (not shown)
89 471000 3 WASHER, #10
90 3311001 3 HEX NUT, #10-24, GR2
91 3900252 3 BUTTON HD SCREW, #10-24X1/2
92 3900258 3 BUTTON HD SCREW, #10-24X1/2
93 3271401 2 HEX NUT, 1/14-20, GR8
94 1001109008 1 MINI JOYSTICK MODULE ASSY
95 3311401 2 HEX NUT, 1/4-20, GR5
96 0641409 2 HEX HD CAPSCREW, 1/4-20X1 1/8
97 1001100422 1 SWITCH
98 1001110544 8 WASHER, 3MM
99 0760305 8 HEX HD CAPSCCREW, M3X10, GR8.8
105 0741006 4 SOCKET FLAT HD CAPSCREW, #10-24X3/4
146 91033425 1 RUBBER GROMMET
149 91401443 1 FAN BASE PLATE
152 80963058 1 WEATHERPACK SHROUD
154 91403539 2 3-WAY CONNECTOR
G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 6 - CAB

ITEM PART NUMBER QTY DESCRIPTION REV

156 91403608 1 DEFROSTER FAN

156 91044542 1 FAN MOTOR

168 Ref ENCLOSED CAB, (See CAB for Breakdown)

173 80963069 2 WEATHERPACK MALE PIN

180 82033997 AR WASHER FLUID HOSE

181 83683085 1 WASHER FLUID BOTTLE

199 Ref ENCLOSED CAB HARNESS, (not shown), (See ELECTRICAL
SECTION for Breakdown)

201 80963101 1 WIPER SWITCH

202 88691387 1 TUBING CLIP

204 3311005 4 HEX LOCK NUT, 10-24, GR2

212 Ref LEFT HAND CLIMATE CONTROL PANEL, (See HEATING
COMPONENTS for Breakdown)

301 Ref HEATING COMPONENTS, (See HEATING COMPONENTS for
Breakdown)

401 Ref CAB HYDRAULICS INSTALL, (not shown), (See HYDRAULIC
CIRCUITS SECTION for Breakdown)

578 91033317 1 IGNITION SWITCH

578 77384578 1 IGNITION KEY

Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS

FIGURE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 187



SECTION 6 - CAB

FIGURE 6-2. CAB

PY3620

31200454

G12-55A AccuPlace,G10-55A AccuPlace

188



SECTION 6 - CAB

406

401 402
409
414

41

PY3610

31200454 G12-55A AccuPlace,G10-55A AccuPlace 189



SECTION 6 - CAB

FIGURE 6-2. CAB

190

ITEM PART NUMBER QTY DESCRIPTION REV
1040100 1 OPEN CAB, (includes items 1 thru 20)
1040107 1 ENCLOSED CAB, (includes items 1 thru 127)
Ref CAB ENCLOSURE KIT, (includes items 101 thru 127)
1 Ref PLUG, .375
2 8036654 17 PLUG, .312
3 91404110 1 REAR WINDOW W/BORDER
4 91404109 1 RH SIDE WINDOW W/BORDER
6 80264112 1 PLUG, .75
7 80264031 13 SETTING BLOCK
8 1001103509 18 RIVNUT, 1/4-20
9 91164094 1 ROPS WARNING DECAL
10 80364009 AR URETHANE
11 91404302 AR ACTIVATOR
12 7029853 1 SEAT RISER WELDMENT
13 7029854 4 HEX BOLT, .38-16X1, G5
14 80364037 4 WASHER
15 Ref CAB WELDMENT
16 Ref SERIAL TAG
17 7029855 4 WASHER
18 80364011 1 PLUG
19 91344046 AR WEATHERSTRIP
20 7028939 1 HEX NUT
101 91404290 1 SKY LIGHT WINDOW
102 91404291 1 FRONT WINDOW
103 80364030 1 LH REAR WINDOW
104 91404294 1 FOAM, LH SIDE PANEL
105 91404295 1 HEADLINER
106 91404296 2 PLUG, 1.25
107 80384207 2 HEX BOLT, .25-28X.75, G5
108 80364023 1 STRIKER
109 91334024 1 HEX BOLT, .38-16X.88, G8
110 91404297 2 WASHER
111 91404298 3 RIVET 1/8
112 91404299 1 EMERGENCY EXIT DECAL
113 91404301 1 EXIT HAMMER w/CABLE
114 80384218 1 DOOR STRAP
115 70020632 AR SEAM SEAL
116 91334034 1 URETHANE
117 91404302 AR ACTIVATOR
118 91404303 1 DOOR HOLD-OPEN, FEMALE
119 91334035 1 SPACER
120 80384205 2 HEX BOLT, .38-16X4.50
121 91404305 3 HEX BOLT, .38-16X6.5
122 91404306 3 HEX NUT, .38-16
123 91404307 1 LOWER DOOR ASSY, (includes items 301 thru 326)
124 91404308 1 UPPER DOOR ASSY, (includes items 401 thru 414)
125 80264031 15 SETTING BLOCK
126 Kit 1 WIPER KIT
127 70020653 4 SETTING BLOCK
201 80384203 1 WIPER ARM
G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 6 - CAB

ITEM PART NUMBER QTY DESCRIPTION REV
202 1001081310 1 WIPER ARM SPACER
203 1001081311 1 WIPER ARM ADAPTER
204 1001081308 1 WIPER ARM
205 80384213 1 WIPER BLADE, 28IN
206 1001081307 1 WIPER ARM ADAPTER
207 91144478 1 WIPER PIVOT SHAFT, 2IN
208 7029860 1 WIPER MOTOR
302 91404309 1 EXTERIOR RELEASE DOOR ROD
303 91404310 1 INTERIOR RELEASE DOOR ROD
304 91404311 1 PLASTIC DOOR COVER
305 91404312 1 FOAM, LOWER DOOR
307 91404313 6 LOCKNUT, #10-24
308 80384191 2 SCREW,
309 8035461 2 FLAT HD SCREW, .25-20X1.25
310 91404315 1 RELEASE LEVER
311 80384192 1 HANDLE
312 80384187 3 CLIP
313 80384184 1 PADDLE LATCH W/KEY
313 80964051 1 KEY
314 80364079 1 CAM LATCH
315 80264066 3 SCREW, M6X1X12
316 1001103509 2 RIVNUT, 1/4-20
317 91404316 1 HANDLE
318 91404317 1 SCREW,
319 91404318 1 LOCKNUT, #8-32
320 80364001 AR SEAL
321 80384189 4 HEX SCREW, .25-20X.75
322 91404319 1 LH SLAM LATCH
323 91344018 1 LOCTITE
324 91404320 1 SLAM LATCH STIFFENER
325 8035722 AR TAPE
326 91404321 1 LOWER DOOR DRIVE BAR
401 7029859 1 UPPER DOOR
402 91404322 1 UPPER DOOR GLASS
403 91404323 1 SLAM LATCH STRIKER
404 91404324 2 BOLT, .312-18X.625
406 80364001 AR SEAL
408 91334032 2 WASHER
409 80364009 AR SEALANT
411 Ref WHITE SEALANT
412 91344018 AR LOCKTITE
413 91474492 1 DOOR HOLD OPEN
414 91404302 AR ACTIVATOR
416 91344018 AR LOCTITE
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 191



SECTION 6 - CAB
FIGURE 6-3. SUSPENSION SEAT

ART_91563158-G

192 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 6 - CAB
FIGURE 6-3. SUSPENSION SEAT

ITEM PART NUMBER QTY DESCRIPTION REV
91563158 1 SUSPENSION SEAT, (includes all items) G
1 7026904 1 ARMREST ASSY RH KIT, (includes items 2 & 3)
2 N.S.S. 1 ARMREST, MOLDED KIT
3 N.S.S. 1 ARMREST STOP ASSY
4 7026900 1 BACK CUSHION KIT
5 7026902 1 BACK PANEL KIT
6 7026905 1 2 IN SEAT BELT KIT
7 7026906 1 TETHER KIT
8 7026901 1 SEAT CUSHION KIT
9 7026799 1 KNOB KIT
10 7026798 1 SLIDE KIT

31200454 G12-55A AccuPlace,G10-55A AccuPlace 193



SECTION 6 - CAB

FIGURE 6-4. INSTRUMENT PANEL

204 - {;;::::,?\.
/"_ 205 /Af;_’,‘j;/’ »
e o v
G w7 e
< i p o
A ||| 5 D5 i )
Gy T ‘\J[[;;?J = f//; . B 2l
/ -2 X J/;\U e 4 /@.‘ L~
<AV \7@] ra P .
S/ 2 / @ 1 fi S
&/ )'I
[\\"\‘:;}\/ o /
\?Q“l
o |
(\\ "t‘i >
A o
7
101
S
2
POWER — — <
- —>=—RED
l v | /{_ LK)
2y LY 000k )
N 400 gs \\I VA
WAIT TO START TRANS TEMP WARN BLK/GND g |
I BLU ;
/L z \ /
'<\, /V \/}/ \
/
% ENG WARN ENG. STOP \\\~ /
J —
ANV g
] M
2 258
2 il
a8 ¥ i — 3 bty
207 A7 3 3 8 45 21 D
208
209
210 PY3600

194 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 6 - CAB

FIGURE 6-4. INSTRUMENT PANEL

ITEM PART NUMBER QTY DESCRIPTION REV
1001101358 1 INSTRUMENT PANEL ASSY, (includes items 1 & 2)
1 1001101357 1 3-IN-1 GAUGE, (includes item 101) B
2 1001101449 1 INSTRUMENT PANEL, (includes items 201 thru 209)
101 Ref MOUNTING BRACKET
201 91473127 3 CONTURA SWITCH
202 91474465 1 PARK BRAKE SWITCH
203 7026440 1 HORN SWITCH, (includes actuator)
204 Ref BULB HOUSING
205 80484088 4 BULB
206 7026438 4 TERMINAL
207 91503105 1 DEUTSCH CONNECTOR
208 91503106 1 DEUTSCH LOCK
209 77363228 1 DEUTSCH CONTACTS
210 4460466 1 DEUTSCH PLUG
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 195



SECTION 6 - CAB

FIGURE 6-5. HEATING COMPONENTS

VIEW IN FRONT OF
BOOM JOYSTICK
WITH DASH REMOVED

VIEW OF HEATER HOSE

CONNECTIONS AT ENGINE
suppLy / AN S 18
RETURN =4 99 S
301

196 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 6 - CAB
FIGURE 6-5. HEATING COMPONENTS

ITEM PART NUMBER QTY DESCRIPTION REV
3 0641405 4 HEX HD CAPSCREW, 1/4-20X5/8
8 0641518 1 HEX HD CAPSCREW, 5/16-18X2-1/4, GR5
10 0740605 2 SOCKET FLAT HD CAPSCREW, #6-32X5/8
15 3310601 2 HEX NUT, #6-32
18 4711400 4 FLAT WASHER, 1/4
23 71492150 AR VENT HOSE, 2
24 71492152 AR VENT HOSE, 2 1/2
25 77133137 1 COVER PLATE
26 77133279 1 CLAMP SET
30 80365027 1 POTENTIOMETER ASSY, (includes items 201 & 202)
31 80363069 2 KNOB
32 80363106 2 AIR VENT DIFFUSER
33 80383231 1 HEATER CONTROL VALVE
35 80964001 1 BLOWER SWITCH
36 82033995 AR HEATER HOSE, 5/8
37 84231107 14 HOSE CLAMP
44 86683193 6 HOSE CLAMP
54 91403539 2 3-WAY CONNECTOR
55 91403596 2 VENT REDUCER
59 91413036 4 SELF-TAPPING SCREW, #6X1/2
60 91413053 2 RECTANGULAR VENT
99 Ref ENCLOSED CAB HARNESS, (See ELECTRICAL SECTION for
Breakdown)
102 88691387 1 TUBING CLIP
201 80363067 1 POTENTIOMETER, 8 OHM
202 80363208 1 POTENTIOMETER HARNESS
301 91403280 1 HEATER UNIT
401 8405007 2 GEAR CLAMP, 1.25
402 8430048 1 ADAPTER
403 77383540 1 COOLANT RESTRICTER ORAFICE
405 82033995 AR HEATER HOSE, 5/8
406 0100020 AR LOCTITE, #567, (not shown)
407 90028660 1 LOOP CLAMP
408 8540218 1 ADAPTER, 90
501 1001092849 1 VEC OPTIONS BOX
502 Ref VEC OPTIONS HARNESS, (See ELECTRICAL SECTION for
Breakdown)
503 0641412 4 HEX HD CAPSCREW, 1/4-20X1.5
504 4751200 4 1/4 WASHER
505 4240033 AR TIE WRAP
506 3311401 2 NUT, 1/4-20
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 197



SECTION 6 - CAB

FIGURE 6-6. AIR CONDITIONING

&2
By

2z ed

< >2

£ e

TV o

om g2

(=15 ﬁm

SR ZE

/ 38

% o v

>/

3 V-

25 o

y z

| Wm

! ...._m

LR

2 \ wm

M i 2R
x 2
o (<}
|
m w
2 :
@ 3
z @
g ¢
H o
I (3]
o P

COMPRESSOR

N

~ L TO CONDENSOR

A/C HOS!
MOUNTED
THROUGH

\
-
\

PY3550

31200454

G12-55A AccuPlace,G10-55A AccuPlace

198



SECTION 6 - CAB

FIGURE 6-6. AIR CONDITIONING

ITEM PART NUMBER QTY DESCRIPTION REV
1 0641532 1 HEX HD CAPSCREW, 5/16-18X4
2 Ref AC WIRE HARNESS, (See ELECTRICAL SECTION for Breakdown)
3 Ref AIR CONDITIONING COMPONENTS (not shown), (See AIR
CONDITIONING COMPONENTS for Breakdown)
4 77323029 1 CLAMP SET, .875
5 80363099 1 AC SWITCH
6 3740080 1 WEATHER PROOF RELAY
7 4240033 5 WIRE TIE
8 Ref ENCLOSED CAB, (See CAB ASSEMBLY for Breakdown)
1001001169 1 AIR CONDITIONING ASSY, ENGINE PARTS, (includes items 101
thru 124)
101 0160032 1 ALTERNATOR, 100AMP
102 3311605 8 HEX LOCKNUT, 3/8-16
103 1001092204 1 A/C DRIVE PULLEY
104 3931616 1 SOCKET HD CAPSCREW, 3/8-16X1
105 3931624 5 SOCKET HD CAPSCREW, 3/8-16X1-1/2
106 4711600 14 FLAT WASHER, 3/8
107 4751600 2 FLAT WASHER, 3/8
108 91513215 1 FAN GUARD
109 1001090644 1 ADJUSTMENT BRACKET
110 1001090646 1 A/IC COMPRESSOR BRACKET
111 0761215 1 HEX HD CAPSCREW, 5/16-18X1/2, GR5
112 3931620 2 SOCKET HEAD CAP SCREW, M12X35 GR8.8
114 90028660 1 P-CLAMP, 1-3/4IN ID
115 1001093526 1 A/C REFRIGERANT DECAL
116 1321716 2 DOUBLE P-CLAMP 1IN
117 0641510 2 HEX HD CAPSCREW, 5/16-18X1-1/4, GR5
118 3271501 2 NUT, 5/16-18 GR8
119 4761500 4 LOCKWASHER, 5/16-18
120 1001001832 1 CLAMP SUPPORT BAR
121 1001097848 1 ADJUST BRACKET
122 1001097849 1 A/C BELT SHIELD
123 1001107339 1 AC COMPRESSOR CLUTCH
124 1001107344 1 AC CLUTCH BELT
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 199



SECTION 6 - CAB

FIGURE 6-7. AIR CONDITIONING COMPONENTS

200 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 6 - CAB

\

TO
CIRCUIT BOARD

COMPRESSOR

ON DASH

S
=

7 // "

PY3570

201

G12-55A AccuPlace,G10-55A AccuPlace

31200454



SECTION 6 - CAB

FIGURE 6-7. AIR CONDITIONING COMPONENTS

202

ITEM PART NUMBER QTY DESCRIPTION REV
91563257 1 AIR CONDITIONING KIT, (includes items 1 thru 4) A

1 1001107343 1 EVAPORATOR/HEATER UNIT, (includes items 101 thru 121)
1 91514264 1 POWER HEAD ONLY, (includes items 101 thru 105, 109 & 110)
2 70020638 1 COMPRESSOR KIT, (includes items 401 thru 405)
3 Kit 1 HOSE KIT, (not available to order, see items 301 thru 303)
4 1001107340 1 CONDENSOR, (includes items 201 thru 225)

101 Ref CASE TOP

102 Ref CASE BOTTOM

103 70022804 1 BLOWER MOTOR REPLACEMENT KIT

104 91404439 1 BLOWER WHEEL

105 Ref HEATER/COOLER COIL

106 91514272 1 VALVE

107 Ref BULB CLAMP

108 80363103 1 O-RING, #8

109 Ref 3 HOLE TOP

110 Ref LEG

111 91514265 1 THERMOSTAT

112 70020639 2 HEATER HOSE

113 Ref HEATER SPLICE

114 Ref WORM GEAR CLAMP

115 Ref AIR RESTRICTER, (not shown)

116 91514296 1 METRO SWITCH, (not shown)

117 70020640 1 12 VOLT RELAY, (not shown)

118 Bulk 3ft DRAIN HOSE, 3/8, (not shown)

119 Ref DRAIN ELBOW, 3/8, (not shown)

120 Ref DRAIN TEE, 3/8, (not shown)

121 80363099 1 PRESSURE SWITCH, (not shown)

201 70020643 1 CASE TOP

202 Ref CASE BOTTOM

203 70020644 1 OVERHEAD CONDENSER COIL

204 Ref MOUNTING BRACKET

205 91514270 1 TUBE ASSY

206 91514266 1 DRIER

207 Ref DRIER MOUNT

208 Ref O-RING

209 Ref HOSE CLAMP

210 70020645 1 TUBE ASSY

211 70020646 1 TUBE ASSY

212 Ref HOSE CLAMP

213 Ref CUSHION CLAMP

214 Ref HOLE PLUG

215 91514295 2 CONDENSER FAN

216 70020647 1 HARNESS PIGTAIL

217 Ref O-RING, #8

218 Bulk 2 ft CLOSED CELL FOAM

219 70020648 4 WELL NUT, (not shown)

220 Ref NYLON INSERT NUT, 1/4-20, (not shown)

221 70020649 1 RELAY, (not illustrated)

222 Ref HEX HD CAPSCREW, 3/8-16X3, (not shown)

223 70020650 1 HARNESS, (not shown)

G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 6 - CAB

ITEM PART NUMBER QTY DESCRIPTION REV
224 Ref FLAT WASHER, 3/8, (not shown)
225 Ref LOCKWASHER, 3/8, (not shown)
301 1001107428 1 HOSE ASSY
302 91514269 HOSE ASSY
303 91514268 HOSE ASSY
401 1001107339 1 COMPRESSOR
402 1001107344 1 BELT
403 80363102 2 O-RING, #6, (not shown)
404 80363103 2 O-RING, #8, (not shown)
405 80363104 2 O-RING, #10, (not shown)
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE
31200454 G12-55A AccuPlace,G10-55A AccuPlace 203



FIGURE 6-8. TOP CAB GLASS SHIELD

31200454

G12-55A AccuPlace,G10-55A AccuPlace

SECTION 6 - CAB

e o

, sm

| mm

& s

uo

\ \ll\llu\llp| vm
// |Illu\\|ﬂ.d\

204



SECTION 6 - CAB

FIGURE 6-8. TOP CAB GLASS SHIELD

ITEM PART NUMBER QTY DESCRIPTION REV
1001100879 1 TOP CAB GLASS SHIELD, (includes all items) A
1 0641608 2 HEX HD CAPSCREW, 3/8-16X1
2 3271601 2 HEX NUT, 3/8-16, GR8
3 4071133 4 WASHER
4 4711600 4 WASHER, 3/8
5 4761600 2 LOCKWASHER, 3/8
6 4761800 2 LOCKWASHER, 1/2
7 14404173 AR SEALANT
8 88501008 2 HEX NUT, 1/2-13
9 91403503 2 SPACER
10 1001096728 2 BOLT, 1/2-13
11 1001098344 1 BRACKET
12 Ref HARNESS, CAB WORK LIGHT, (See ELECTRICAL SECTION for
Breakdown)

31200454 G12-55A AccuPlace,G10-55A AccuPlace 205



SECTION 6 - CAB

FIGURE 6-9. FRONT CAB GLASS SHIELD

206 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 6 - CAB

FIGURE 6-9. FRONT CAB GLASS SHIELD

ITEM PART NUMBER QTY DESCRIPTION REV
1001100880 1 FRONT CAB GLASS SHIELD, (includes all items) A
1 4071133 4 WASHER
2 4420060 1 FOAM TAPE
3 4761800 2 LOCKWASHER, 1/2
4 77143003 4 SCREW, 5/16-18X5/8
5 88501008 2 HEX NUT, 1/2-13
6 91403503 2 SPACER
7 1001096728 2 BOLT, 1/2-13
8 1001098042 1 BRACKET
9 Ref HARNESS, CAB WORK LIGHT, (See ELECTRICAL SECTION for
Breakdown)
10 14404173 AR SEALANT

31200454 G12-55A AccuPlace,G10-55A AccuPlace 207






SECTION 7 - CONTROLS

SECTION 7 - CONTROLS

31200454 G12-55A AccuPlace,G10-55A AccuPlace 209



SECTION 7 - CONTROLS

FIGURE 7-1. BOOM JOYSTICK

210 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 7 - CONTROLS

FIGURE 7-1. BOOM JOYSTICK

ITEM PART NUMBER QTY DESCRIPTION REV
1001101624 1 BOOM JOYSTICK C

31200454 G12-55A AccuPlace,G10-55A AccuPlace 211



SECTION 7 - CONTROLS
FIGURE 7-2. STEERING COLUMN AND ATTACHING PARTS

S ————————— ‘\
| =

w o -
101 101

" PY1690

212 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 7 - CONTROLS

FIGURE 7-2. STEERING COLUMN AND ATTACHING PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
1001001213 1 STEERING CONTROL ASSY, (7 thru 14) A

1 91563208 1 STEERING WHEEL, (includes items 2 & 3) F
2 7026477 1 CENTER CAP

3 7026478 1 SPINNER KNOB

4 91563226 1 F-N-R SHIFTER, (includes items 5 & 6) B
5 N.S.S. 2 HEX HD CAPSCREW, (torque to 30-35 ft Ibs)

6 N.S.S. 1 CLAMP SET

7 91123126 1 STEERING CONTROL UNIT

7 91144190 1 STEERING CONTROL UNIT SEAL KIT

8 91513125 1 STEERING COLUMN, (includes item 17)

9 2130404 1 ELBOW, 90, (includes o-ring)

11 2150808 4 ELBOW, 45, (includes o-ring)

13 4761600 4 LOCKWASHER, 3/8

14 0641606 2 HEX HD CAPSCREW, 3/8-16X3/4, GR5

15 0641608 2 HEX HD CAPSCREW, 3/8-16X1, GR5

16 4711600 2 FLAT WASHER, 3/8

17 70020923 1 STEERING WHEEL NUT, (torque to 29-34 ft Ibs)

101 0100011 AR LOCTITE, #242

201 Ref SHIFTER DECAL, (See DECALS SECTION for Breakdown)

31200454 G12-55A AccuPlace,G10-55A AccuPlace 213



SECTION 7 - CONTROLS
FIGURE 7-3. BRAKE PEDAL ASSEMBLY

214 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 7 - CONTROLS

FIGURE 7-3. BRAKE PEDAL ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001091173 1 POWER BRAKE ASSY, (includes items 1 thru 19) F
1 Ref POWER BRAKE VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
2 1001091118 1 BRAKE BRACKET
3 1001090741 1 BRAKE PEDAL
4 91476031 1 PIVOT PIN
5 0641608 1 HEX HD CAPSCREW, 3/8-16X1, GR5
6 4761600 1 LOCKWASHER, 3/8
7 0701014 4 HEX HD CAPSCREW, 10X30, GR8.8
8 4832000 4 SPRING LOCKWASHER, 10mm
10 2221257 1 CONNECTOR
11 8770258 1 CONNECTOR
13 2172106 2 ELBOW, 90, (swivel nut)
14 2221244 1 FITTING REDUCER
15 91513180 2 ACTUATOR
16 91511145 1 TIE BAR
17 2144605 3 CONNECTOR
19 3020039 AR MOLY PASTE
104 0641506 4 HEX HD CAPSCREW, 5/16-18X3/4, GR5
119 4711500 8 FLAT WASHER, 5/16
141 0100011 AR LOCTITE, #242
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 215



SECTION 7 - CONTROLS
FIGURE 7-4. ACCELERATOR PEDAL

1
3
“ S0
\ 2
7
>
O 7
Gal (¢ 6
5 1
V112
: ! 10
17/
19 o\
13
14
15
16

PY0530

216 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 7 - CONTROLS

FIGURE 7-4. ACCELERATOR PEDAL

ITEM PART NUMBER QTY DESCRIPTION REV
1 91561192 1 ACCELERATOR BRACKET
2 0641508 3 HEX HD CAPSCREW, 5/16-18X1, GR5
3 4711500 3 FLAT WASHER, 5/16
4 0641408 2 HEX HD CAPSCREW, 1/4-20X1, GR5
5 4711400 2 FLAT WASHER, 1/4
6 Ref ENGINE HARNESS, (See ELECTRICAL SECTION for Breakdown)
7 0100011 AR LOCTITE, #242
10 1001090003 1 ACCELERATOR PEDAL, (includes items 11 thru 16 & 19) B
10 70023325 1 PEDAL KIT, (includes items 13, 14 & 16)
10 7026485 1 SENSOR KIT, (includes items 11 & 12)
11 Kit 2 SCREW
12 Kit 1 SENSOR
13 Kit 1 PEDAL
14 Kit 1 PEDAL SPRING
15 7026481 1 PEDAL ARM
16 Kit 1 PEDAL PIN
17 Ref CLAMP
18 Ref SCREW
19 Ref MOUNTING BRACKET
31200454 G12-55A AccuPlace,G10-55A AccuPlace 217






SECTION 8 - HYDRAULIC CIRCUITS

SECTION 8 - HYDRAULIC CIRCUITS

31200454 G12-55A AccuPlace,G10-55A AccuPlace 219



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-1. ENGINE HYDRAULICS INSTALL

PY1970

31200454

G12-55A AccuPlace,G10-55A AccuPlace

220



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-1. ENGINE HYDRAULICS INSTALL

ITEM PART NUMBER QTY DESCRIPTION REV
1001098490 Ref ENGINE HYDRAULICS INSTALL, (not available to order, see items F
1 thru 21 for service)
1 0641812 7 HEX HD CAPSCREW, 1/2-13X1 1/2, GR5
3 2110606 1 FITTING, (includes o-ring)
4 2110806 1 FITTING, (includes o-ring)
6 3311801 3 HEX NUT, 1/2-13, GR2
7 Ref HYDRAULIC TANK ASSY, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
9 4711800 6 WASHER, 1/2
10 4761800 7 LOCKWASHER, 1/2
11 80003294 1 O-RING
12 84711427 2 HOSE FLANGE
13 2755008 1 HOSE ASSY
14 1001099219 1 HOSE ASSY
15 2755009 1 HOSE ASSY
16 1001101471 1 HOSE ASSY
18 1001102689 1 HOSE ASSY
19 2754018 1 HOSE ASSY
20 1001103832 1 HOSE ASSY
21 2110406 1 FITTING, (includes o-ring)
22 2753796 1 HOSE ASSY
101 Ref ISP VALVE, (See LIFT AND OUTRIGGER HYDRAULICS for
Breakdown)
102 Ref FITTING, TEE, (See LIFT AND OUTRIGGER HYDRAULICS for
Breakdown)
103 Ref HYDRAULIC MANIFOLD VALVE, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)
104 Ref FITTING, TEE, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)
105 Ref HYDRAULIC PUMP ASSY, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
217 2754770 1 HOSE ASSY
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE
31200454 G12-55A AccuPlace,G10-55A AccuPlace 221



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-2. CAB HYDRAULICS INSTALL

PY3531

31200454

G12-55A AccuPlace,G10-55A AccuPlace

222



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-2. CAB HYDRAULICS INSTALL

ITEM PART NUMBER QTY DESCRIPTION REV
44 1001096388 1 FRONT AXLE BRAKE HOSE
45 1001096389 1 REAR AXLE BRAKE HOSE
46 1001096390 2 HOSE ASSY
47 1001096391 1 HYDRAULIC HOSE ASSY
48 1001096392 1 HYDRAULIC HOSE ASSY
49 1001096393 1 HYDRAULIC HOSE ASSY
50 1001096394 1 HYDRAULIC HOSE ASSY
51 1001096395 1 HYDRAULIC HOSE ASSY
60 1001096397 1 HOSE ASSY
101 Ref BRAKE VALVE, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)
102 Ref STEERING CONTROL ASSY, (See CONTROLS SECTION for
Breakdown)
103 Ref HYDRAULIC MANIFOLD VALVE, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)
104 Ref HYDRAULIC TANK, (See HYDRAULIC COMPONENTS SECTION
for Breakdown)
105 Ref STEERING SELECT VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 223



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-3. MANIFOLD AND ACCUMULATOR INSTALL

203

[ N \ \ Y o 203
| ~ \\ S 203 210 @ 216
i '.\\-’ \ N 206 : Yf??:\/
| N AN )
S

PY1900

224 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-3. MANIFOLD AND ACCUMULATOR INSTALL

ITEM PART NUMBER QTY DESCRIPTION REV
0275929 1 INSTALL MANIFOLD, (not available to order see items 2, 15, 52 & D
57 for service)
0275630 1 INSTALL MANIFOLD/ACCUMULATOR, (not available to order see E
items 2 thru 15 for service)
2 0641508 8 HEX HD CAPSCREW, 5/16-18X1, GR5, (w/accumulator)
2 0641508 4 HEX HD CAPSCREW, 5/16-18X1, GR5, (w/o accumulator)
3 3311505 4 HEX LOCKNUT, 5/16-18, GR2
5 4360696 1 RIDE CONTROL SWITCH
6 4751500 4 WASHER, 5/16
7 4761500 4 LOCKWASHER, 5/16
8 1001100948 1 ACCUMULATOR ASSY, (includes items 101 thru 107) A
11 1001100980 1 HOSE ASSY
14 4711500 8 WASHER, 5/16
15 1001094073 1 LIFT VALVE INSTALL, (w/accumulator), (includes items 201 thru C
216)
15 1001094072 1 LIFT VALVE INSTALL, (w/o accumulator), (includes items 201 thru C
216)
52 2220240 1 PLUG
57 3271501 4 HEX NUT, 5/16-18
101 0641632 4 HEX HD CAPSCREW, 3/8-16X4
102 2111216 1 FITTING
103 3311605 4 HEX LOCKNUT, 3/8-16, GR2
104 4751600 8 WASHER, 3/8
105 1001100851 1 ACCUMULATOR REGULATOR
106 1001100852 1 ACCUMULATOR MOUNT
107 1001100951 2 ACCUMULATOR CLAMP
201 0700829 4 HEX HD SCREW, M8X120, GR8.8
202 09032467 1 LIFT WING VALVE BRACKET
203 2111212 9 FITTING, (includes o-ring), (w/accumulator)
203 2111212 8 FITTING, (includes o-ring), (w/o accumulator)
204 2111216 1 FITTING, (includes o-ring)
206 2131212 2 FITTING, 90, (includes o-ring)
207 2221111 1 FITTING #12
208 2110604 1 FITTING, (includes o-ring)
209 2221294 1 FITTING, 90
210 3100103 1 LIFT/ACCUMULATOR MANIFOLD
210 3100105 1 LIFT MANIFOLD
211 4641467 1 LIFT WING VALVE
211 1600471 1 LIFT WING VALVE CONTROLLER
211 4641526 1 WING BODY VALVE
212 4641497 1 CHECK VALVE, 3/4
213 4641511 1 CHECK VALVE
214 4811900 4 WASHER, 8MM
215 4831900 4 SPRING LOCKWASHER, 8MM
216 2753854 2 HOSE ASSY
304 0641403 2 HEX HD CAPSCREW, 1/4-20X3/8, GR5
310 1320131 2 HOSE CLAMP
321 4751400 8 WASHER, 1/4
326 80903011 2 CUSHION CLAMP, 3/4
332 1001091895 1 HOSE ASSY

31200454 G12-55A AccuPlace,G10-55A AccuPlace 225



SECTION 8 - HYDRAULIC CIRCUITS

226

ITEM PART NUMBER QTY DESCRIPTION REV
333 1001091896 1 HOSE ASSY
407 Ref EXTEND WING VALVE ASSY, (See HYDRAULIC COMPONENTS

SECTION for Breakdown)
529 Ref HOSE ASSY, (See LIFT AND OUTRIGGER HYDRAULICS for

Breakdown)

Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE
G12-55A AccuPlace,G10-55A AccuPlace 31200454






SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-4. LIFT AND OUTRIGGER HYDRAULICS

PY1910

228 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-4. LIFT AND OUTRIGGER HYDRAULICS

ITEM PART NUMBER QTY DESCRIPTION REV
1001098489 1 LIFT AND OUTRIGGER HYDRAULICS, (includes items 1 thru 48) F
1 0641412 2 HEX HD CAPSCREW, 1/4-20x1 1/2, GR5
3 0681606 4 HEX HD CAPSCREW, 3/8-16X3/4, GR8
4 0681610 5 HEX HD CAPSCREW, 3/8-16x1 1/4, GR8
5 2110606 4 FITTING, (includes o-ring)
7 1001108271 1 PLATE
8 2130606 1 ELBOW, (includes o-ring)
10 2151212 4 ELBOW, (includes o-ring)
11 2170506 1 TEE FITTING, (includes o-ring)
12 2170708 1 TEE FITTING, (includes o-ring)
14 3271601 4 HEX NUT, 3/8-16
15 3380752 1 PANEL
16 4240018 6 TIE STRAP, (not shown)
17 Ref HOSE ASSY, (See ENGINE HYDRAULICS INSTALL for
Breakdown)
18 1001101904 1 ISP VALVE ASSY
18 1600469 1 MANIFOLD VALVE PUMP CONTROLLER
18 1001102172 1 ISP VALVE
20 4711600 13 WASHER, 3/8
21 4751600 2 WASHER, 3/8
22 4761600 5 LOCK WASHER, 3/8
23 77133052 1 COVER PLATE
24 77133053 1 CLAMP
25 91403528 2 HOSE GUARD
26 2755006 1 HOSE ASSY
27 2755005 2 HOSE ASSY
28 1001102800 2 HOSE ASSY
29 1001099360 1 HOSE ASSY
30 1001102801 1 HOSE ASSY
31 1001102802 1 HOSE ASSY
32 2716952 1 HOSE ASSY
33 2716938 1 HOSE ASSY
34 2755094 1 HOSE ASSY
35 1001102320 1 HOSE ASSY
36 2755093 1 HOSE ASSY
37 2755010 1 HOSE ASSY
38 0681608 2 HEX HD CAPSCREW, 3/8-16X1, GR8
40 2753586 1 HOSE ASSY
41 2755007 1 HOSE ASSY
42 2170206 1 ELBOW, (includes o-ring)
43 Ref FRAME LEVEL, OUTRIGGER VALVE INSTALL, (See
HYDRAULIC COMPONENTS SECTION for Breakdown)
44 1001101038 2 HOSE ASSY
46 2130608 2 FITTING, 90
47 3931524 2 SOCKET HD CAPSCREW, 5/16-18X1 1/2
48 1001103950 1 EXPANDER TUBE, (includes o-ring)
101 Ref HYDRAULIC TANK ASSY, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
102 Ref FILTER, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)
31200454 G12-55A AccuPlace,G10-55A AccuPlace 229



SECTION 8 - HYDRAULIC CIRCUITS

230

ITEM PART NUMBER QTY DESCRIPTION REV
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE
G12-55A AccuPlace,G10-55A AccuPlace 31200454






SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-5. TRANSMISSION HYDRAULICS

RS

R

13 1 3 PY3490

232 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-5. TRANSMISSION HYDRAULICS

ITEM PART NUMBER QTY DESCRIPTION REV
1001099384 Ref TRANSMISSION HYDRAULICS, (not available to order, see items 1 C
thru 17 for service)
1 80933113 1 O-RING
2 0100011 AR LOCTITE, #242
3 0641514 2 HEX HD CAPSCREW, 5/16-18x1 3/4, GR5
4 0701215 4 HEX HD CAPSCREW, M12X.335, GR8.8
5 2111210 2 FITTING, (includes o-ring)
6 Ref HYDRAULIC MANIFOLD VALVE, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)
7 3931664 4 SOCKET HD CAPSCREW,3/8-16X4
8 4891700 4 WASHER, 7/16
9 8769139 2 TWIN CLAMP SET
10 77133137 2 TWIN CLAMP COVER PLATE
11 91083106 1 O-RING
12 Ref HYDRAULIC PUMP, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
13 1001097771 2 HOSE ASSY
14 1001097772 1 HOSE ASSY
15 1001097773 1 HOSE ASSY
16 1001097990 1 TUBE ASSY
17 1001097991 1 TUBE ASSY
31200454 G12-55A AccuPlace,G10-55A AccuPlace 233



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-6. BOOM HYDRAULICS ASSY

- 1?1
- 113
' 197 2188
m IR
{ | |
L s
203 6 186
200/ 250
/200

PY3200

234

G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-6. BOOM HYDRAULICS ASSY

ITEM PART NUMBER QTY DESCRIPTION REV
0275182 1 BOOM HYDRAULICS ASSY, (includes items 1 thru 32) C
1 0100011 AR LOCTITE #242, (not shown)
3 0641414 2 HEX HD CAPSCREW, 1/4-20x1 3/4, GR5
4 0641514 4 HEX HD CAPSCREW, 5/16-18x1 3/4, GR5
5 0641624 2 HEX HD CAPSCREW, 3/8-16x3, GR5
6 1180402 1 UPPER HYD BOOM CARRIER
7 1180403 1 LOWER HYD BOOM CARRIER
8 2171110 4 FITTING, (includes o-ring)
9 2754767 2 HOSE ASSY
10 88521306 16 HEX LOCKNUT, .375-16
12 3460546 1 HYDRAULIC TUBE
13 3460547 1 HYDRAULIC TUBE
14 3460548 1 HYDRAULIC TUBE
15 3460549 1 HYDRAULIC TUBE
16 3900232 16 BUTTON HD SCREW, 3/8-16x1 1/4
17 Ref LOWER BOOM HARNESS, (See ELECTRICAL SECTION for
Breakdown)
18 4711400 2 WASHER, 1/4
19 4711600 16 WASHER, 3/8
20 4761600 2 LOCKWASHER, 3/8
21 4751600 32 WASHER, 3/8
22 Ref BOOM HARNESS, (See ELECTRICAL SECTION for Breakdown)
23 8769154 1 CLAMP SET
24 14404793 AR MYSTIK TETRIMOLY GREASE, (not shown)
25 77133306 4 BOLT
26 80933140 4 CLAMP SET
27 77133136 4 TWIN CLAMP
28 77133137 4 TWIN CLAMP COVER PLATE
29 91033187 1 BEARING PAD
30 91083217 12 CUSHION CLAMP, 5/8
31 91363203 2 POWER TRACK CARRIER
32 77133390 4 TWIN CLAMP SAFETY CLIP
103 0630616 1 U-BOLT
108 0641610 6 HEX HD CAPSCREW, 3/8-16X1-1/4, GR5
109 0641612 4 HEX HD CAPSCREW, 3/8-16X1-1/2, GR5
113 0641826 1 HEX HD CAPSCREW, 1/2-13X3 1/4, GR5
126 0691812 2 HEX HD CAPSCREW, 1/2-20X1-1/2, GR8
131 0641825 2 HEX HD CAPSCREW, 1/2-13X3 1/8, GR5
138 1321745 1 CABLE SPACER
139 Ref CROWD CYLINDER, (See HYDRAULIC COMPONENTS SECTION
for Breakdown)
141 0641406 6 HEX HD CAPSCREW, 1/4-20X3/4, GR5
142 1001093336 1 CABLE TENSIONER BRACKET
145 2111210 2 CONNECTOR, (includes o-ring)
146 2754771 2 HOSE ASSY
147 2754772 2 HOSE ASSY
149 88521408 2 LOCKNUT, 1/2-20
152 3311405 2 HEX LOCKNUT, 1/4-20
153 2111010 2 CONNECTOR, (includes o-ring)
154 3311601 4 HEX NUT, 3/8-16

31200454 G12-55A AccuPlace,G10-55A AccuPlace 235



SECTION 8 - HYDRAULIC CIRCUITS

236

ITEM PART NUMBER QTY DESCRIPTION REV
159 1001093337 2 HOSE DROP OUT MANIFOLD ASSY, (includes items 301 thru 306) A
162 4751400 4 WASHER, 1/4
164 4761600 7 LOCKWASHER, 3/8
165 4761800 1 LOCKWASHER, 1/2
172 80903011 4 CUSHION CLAMP
183 2111212 4 CONNECTOR, (includes o-ring)

186 88671001 1 FITTING
193 91083217 5 CUSHION CLAMP
197 3311805 2 HEX LOCKNUT, 1/2-13, GR2

200 3577203 2 DIVIDER PLATE
203 3423301 1 HOSE SHEAVE PIN
209 91161172 1 GUIDE BRACKET
234 2131010 2 ELBOW, 90, (includes o-ring)

250 3577204 1 SHEAVE PLATE AND SPACER
252 1001099570 1 POWER TRACK ASSY MOUNTING BRACKET
253 Ref TILT CYLINDER, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)
256 1001100882 1 HOSE ASSY
257 3580356 2 HOSE SHEAVE
260 1001100883 1 HOSE ASSY
268 4569508 4 DIVIDER SPACER
269 4711400 4 WASHER, 1/4
270 4761400 6 LOCK WASHER, 1/4
281 2151010 2 ELBOW, 45, (includes o-ring)
301 0641422 2 HEX HD CAPSCREW, 1/4-20X2-3/4, GR5
302 2220239 1 PLUG
303 3100109 1 HOSE DROP OUT MANIFOLD
303 Ref SEAL KIT
304 3311405 2 HEX LOCKNUT, 1/4-20
305 4711400 4 WASHER, 1/4
306 1001093335 2 MANIFOLD SUPPORT BRACKET
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE
G12-55A AccuPlace,G10-55A AccuPlace 31200454






SECTION 8 - HYDRAULIC CIRCUITS

238

FIGURE 8-7. AUXILIARY HYDRAULICS

15
|
||
A A
. 1
14
|
|
L)
L
.. {::, @ !
o [\ 8 2
AT G
6 g e
10

141 Pvaaso

G12-55A AccuPlace,G10-55A AccuPlace

31200454



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-7. AUXILIARY HYDRAULICS

ITEM PART NUMBER QTY DESCRIPTION REV
1001100309 1 AUXILIARY HYDRAULICS, (includes items 1 thru 16) C
1 0641507 4 HEX HD CAPSCREW, 5/16-18X7/8, GR5
2 0641509 2 HEX HD CAPSCREW, 5/16-18X1 1/8, GR5
3 2111012 4 FITTING, (includes o-ring)
4 2171308 2 FITTING, (includes o-ring)
5 2180849 2 FITTING, (includes o-ring)
6 2221231 2 FITTING, (includes o-ring)
7 4751500 6 WASHER, 5/16
8 4761500 6 LOCKWASHER, 5/16
9 91043125 1 DUST PLUG
10 91043126 1 DUST CAP
11 91403413 2 QUICK DISCONNECT COUPLER
12 Ref AUXILIARY VALVE, (See HYDRAULIC COMPONENTS SECTION
for Breakdown)
13 1001100349 1 AUXILIARY VALVE HOSE BRACKET
14 1001100687 2 HOSE ASSY
15 1001100686 1 HOSE ASSY
16 1001102740 1 HOSE ASSY
201 Ref FORK VALVE, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)

31200454 G12-55A AccuPlace,G10-55A AccuPlace 239






SECTION 9 - HYDRAULIC COMPONENTS

SECTION 9 - HYDRAULIC COMPONENTS

31200454 G12-55A AccuPlace,G10-55A AccuPlace 241



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-1. LIFT CYLINDER - G10-55A ACCUPLACE

G10-55A AccuPlace
1
i
)~
b4 27 TN
116 Q ;/ - 2
= —\ Lardl
= gt Z]
\)’,{.( 2
RIS 115
208 217

ey,
116 \Gi§> ’F
230
Qe 115
" A ——
il 217

242 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-1. LIFT CYLINDER - G10-55A ACCUPLACE

ITEM PART NUMBER QTY DESCRIPTION REV
1684532 1 LIFT CYLINDER ASSY, includes items 1 thru 3 B
1 3931664 4 SOCKET HEAD SCREW, 3/8-16X4
2 4641465 1 LIFT ISOLATION VALVE C
3 1684501 1 LIFT CYLINDER, (includes items 101 thru 120)
101 Kit 1 O-RING
102 Kit 1 O-RING
103 Kit 1 SEAL
104 Kit 1 SEAL
105 Kit 1 SEAL
106 Kit 1 SEAL
107 Kit 1 WIPER
108 Kit 2 WEAR RING
109 Kit 2 WEAR RING
111 Ref O-RING
112 7005314 1 LOCK NUT
114 70021630 1 SCREW
115 7005322 4 LUBE FITTING
116 70021628 4 BUSHING
117 Ref TUBE ASSY
118 Ref ROD ASSY
119 70021624 1 PISTON
120 70021959 1 HEAD
208 0682216 2 HEX HD CAPSCREW, 3/4-10X2
217 3841287 2 ROD KEEPER
230 91563046 2 LOWER LIFT CYLINDER PIN
231 1001101595 2 UPPER LIFT CYLINDER PIN
70021632 1 SEAL KIT, (includes items 101 thru 109)
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE.
31200454 G12-55A AccuPlace,G10-55A AccuPlace 243



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-2. LIFT CYLINDER - G12-55A ACCUPLACE

i d/‘
115 EQQ 5/’ :
231 S
r\ & 1
(N0 |
N7 ) N
5 114
208 277

244

——1m

G12-55A AccuPlace

108 0O~ 117
107 ( »
e S
15—
230 o e
S N
Y 114
208 217

G12-55A AccuPlace,G10-55A AccuPlace

PY3370

31200454



SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-2. LIFT CYLINDER - G12-55A ACCUPLACE

ITEM PART NUMBER QTY DESCRIPTION REV
1001103949 1 LIFT CYLINDER ASSY, (includes items 1 thru 3) A

1 3931664 4 SOCKET HD CAPSCREW, 3/8-16X4

2 4641465 1 LIFT ISOLATION VALVE

3 1001103948 1 LIFT CYLINDER, (includes items 101 thru 119) A
101 Kit 1 O-RING
102 Kit 1 O-RING
103 Kit 1 SEAL
104 Kit 1 SEAL
105 Kit 1 SEAL
106 Kit 1 SEAL
107 Kit 1 WIPER
108 Kit 2 WEAR RING
109 Kit 2 WEAR RING
111 Ref O-RING
112 7005314 1 LOCKNUT
113 70021630 1 SELF TAPPING SCREW
114 7005322 4 GREASE FITTING
115 70021628 4 BUSHING
116 Ref TUBE ASSY
117 70021661 1 ROD ASSY
118 70021659 1 PISTON
119 70021949 1 HEAD
208 0682216 2 HEX HD CAPSCREW, 3/4-10X2
217 3841287 2 ROD KEEPER
230 91563046 1 LOWER LIFT CYLINDER PIN
231 1001101595 1 UPPER LIFT CYLINDER PIN

70021641 1 SEAL KIT, (includes items 101 thru 109)
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE.
31200454 G12-55A AccuPlace,G10-55A AccuPlace 245



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-3. EXTEND/RETRACT CYLINDER

116 \Q)

PY3421

246 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-3. EXTEND/RETRACT CYLINDER

ITEM PART NUMBER QTY DESCRIPTION REV
1684500 1 EXTEND/RETRACT CYLINDER ASSY, (includes items 1 thru 9) C
1 1684450 1 EXTEND/RETRACT CYLINDER, (includes items 101 thru 119)
2 2111212 2 ADAPTER, (includes o-ring)
3 2221239 2 FITTING
4 3460444 1 HYDRAULIC TUBE
5 3460445 1 HYDRAULIC TUBE
6 4341261 2 HYDRAULIC TUBE SUPPORT
7 4641466 1 EXTEND WING VALVE ASSY
7 1600470 1 CONTROLLER
7 4641526 1 VALVE
8 8405502 2 HOSE CLAMP
9 1321627 2 T-BOLT CLAMP
101 Kit 1 O-RING
102 Kit 1 O-RING
103 Kit 1 O-RING
104 Kit 1 SEAL
105 Kit 1 SEAL
106 Kit 1 SEAL
107 Kit 1 SEAL
108 Kit 1 WIPER
109 Kit 2 WEAR RING
110 Kit 2 WEAR RING
112 7003236 1 LOCKNUT
113 70021630 1 SELF TAPPING SCREW
115 Ref TUBE
116 70021678 1 ROD
117 70021676 1 PISTON
118 70021961 1 HEAD
119 70021679 1 SPACER
148 3020040 AR MOLY-PASTE
70021598 1 SEAL KIT, (includes items 101 thru 110)
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE.

31200454 G12-55A AccuPlace,G10-55A AccuPlace 247



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-4. TILT CYLINDER

205

248 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-4. TILT CYLINDER

ITEM PART NUMBER QTY DESCRIPTION REV
1001099946 1 TILT CYLINDER, (G10-55A AccuPlace), (includes items 1 thru 5) B
1001106861 1 TILT CYLINDER, (G12-55A AccuPlace), (includes items 1 thru 5) A

1 0100011 AR LOCTITE, #242

2 0681624 6 HEX HD CAPSCREW, 3/8-16 X 3, GR8

3 4641469 1 TILT VALVE, (includes items 101 & 102) E

4 4891600 6 WASHER, 3/8

5 1001099945 1 TILT CYLINDER, (G10-55A AccuPlace), (includes items 201 thru B
236)

5 1001106333 1 TILT CYLINDER, (G12-55A AccuPlace), (includes items 201 thru A
312)

101 1600472 1 TILT CONTROLLER

102 4641528 1 FORK VALVE

201 Ref TUBE, (G10-55A AccuPlace)

201 Ref TUBE, (G12-55A AccuPlace)

203 Ref PISTON, (G10-55A AccuPlace)

203 Ref PISTON, (G12-55A AccuPlace)

204 Ref HEAD GLAND, (G10-55A AccuPlace)

204 Ref HEAD GLAND, (G12-55A AccuPlace)

205 Ref ROD

206 Ref PIN

207 Ref CONNECTOR LOCK

208 Ref ADAPTER

209 Ref CONNECTOR

210 Ref GASKET

211 Ref PLUG

212 Ref BEARING

213 Ref BUSHING

215 8036394 1 LOCKNUT, 1.75-12

217 Ref SCREW, #4-40X3/8

219 Ref SET SCREW, #10-24X.5

220 70020375 1 LUBE FITTING

221 Ref RETAINING RING

222 Ref SENSOR

223 Ref MAGNET SPACER

224 Ref MAGNET

225 Kit 2 O-RING

226 Kit 1 O-RING

227 Ref O-RING

228 Kit 1 O-RING

229 Ref BACKUP RING

230 Kit 1 POLYPAK

231 Kit 1 PZR SEAL

232 Kit 1 CAPPED T-SEAL

233 Kit 1 ROD WIPER

234 Kit 2 PRECISION WEARBAND

235 Kit 2 PRECISION WEARBAND

236 Kit 2 LOCKING INSERT

312 Ref PLUG

474 88581157 2 RETAINING RING, 2-1/2

580 1001098220 1 PIN

31200454 G12-55A AccuPlace,G10-55A AccuPlace 249



SECTION 9 - HYDRAULIC COMPONENTS

250

ITEM PART NUMBER QTY DESCRIPTION REV
70022093 1 SEAL KIT, (G10-55A AccuPlace), (includes items 225, 226, 228)
70022098 1 SEAL KIT, (G12-55A AccuPlace), (includes items 225, 226, 228)
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS

FIGURE.

G12-55A AccuPlace,G10-55A AccuPlace

31200454






SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-5. FRAME LEVEL CYLINDER

PY1120

252 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-5. FRAME LEVEL CYLINDER

ITEM PART NUMBER QTY DESCRIPTION REV
1001101281 1 FRAME LEVEL CYLINDER, (includes items 1 thru 19) A
1 Kit 1 O-RING
2 Kit 1 SEAL
3 Kit 1 O-RING
4 Kit 1 SEAL
5 Kit 1 SEAL
6 Kit 1 WIPER
7 Kit 1 SEAL
8 Kit 2 WEAR RING
9 Kit 2 WEAR RING
11 7003226 1 LOCKNUT
12 70021630 1 SEAL TAPPING SCREW
13 7005365 3 PORT PLUG
15 7026938 1 PO CHECK VALVE
16 70021965 1 TUBE ASSY
17 70021664 1 ROD ASSY
18 70021642 1 PISTON
19 70021963 1 HEAD
105 8065640 2 SPHERICAL BEARING
106 3423227 2 CYLINDER PIN
107 0641840 2 HEX HD CAPSCREW, 1/2-13X5
108 88521208 2 LOCKNUT
121 88671001 1 GREASE FITTING
124 2200221 2 PIPE PLUG FITTING
70021639 1 SEAL KIT, (includes items 1 thru 9)
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE.

31200454 G12-55A AccuPlace,G10-55A AccuPlace 253



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-6. STABILIZER CYLINDER

PY2000

254 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-6. STABILIZER CYLINDER

ITEM PART NUMBER QTY DESCRIPTION REV
1001101289 1 STABILIZER CYLINDER, (includes items 1 thru 20)
1 Kit 1 O-RING
2 Kit 1 SEAL
3 Kit 1 O-RING
4 Kit 1 SEAL
5 Kit 1 SEAL
6 Kit 1 WIPER
7 Kit 1 SEAL
8 Kit 2 WEAR RING
9 Kit 2 WEAR RING
11 7003226 1 LOCKNUT
12 70021630 1 SELF TAPPING SCREW
13 70021648 3 PORT PLUG
14 7023593 1 PORT PLUG
15 7026932 2 SOLENOID VALVE
15 7026933 2 COIL
16 70021964 1 TUBE ASSY
17 70021646 1 ROD ASSY
18 70021642 1 PISTON
19 70021963 1 HEAD
20 70021644 2 PIPE PLUG
21 88521208 2 HEX LOCKNUT, 1/2-13
22 0641840 2 HEX HD CAPSCREW, 1/2-13X5
23 88671001 1 GREASE FITTING
24 8065640 2 SPHERICAL BEARING
25 3423227 2 CYLINDER PIN
26 Ref SPHERICAL BEARING, (See DRIVE TRAIN SECTION for
Breakdown)
70021639 1 SEAL KIT, (includes items 1 thru 9)
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE.

31200454 G12-55A AccuPlace,G10-55A AccuPlace 255



SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-7. OUTRIGGER CYLINDER ASSEMBLY

26
24 [
& »/{L ; 25 27 §/l
0 | \ 21
= AT A 1292
23‘-\ ) 55 28
'\;J’
20 \
17 ) 20

y /
N\ | 3
= 4
18
5
R )
DL/ 4
I" 7
9 /s 8
L 10 (/] , /
~ 1 ‘ \ ’d
) - R !
3\ o
| ”5,‘%" 12 ;
Al 1AV "\ 13
- [l / / 9 14
/ 4 ’ ) 15
ey
: ’16 17
L PAL0850

256

G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-7. OUTRIGGER CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001001211 1 OUTRIGGER CYLINDER ASSY, (includes all items) A
1 91343235 1 OUTRIGGER CYLINDER, (includes items 2 thru 18)
2 7029968 1 BARREL, (includes item 18)
3 91014066 1 LOCKNUT, (torque to 1300-1350 Ib-ft)
4 Kit 2 WEAR RING
5 Kit 1 PISTON SEAL
6 7029815 1 PISTON
7 Ref O-RING
8 Kit 1 O-RING
9 Kit 1 BACK-UP RING
10 7029760 1 CAPSCREW
11 7029816 1 HEAD
12 Ref WEAR RING
13 Kit 1 STEP SEAL
14 Kit 1 U-CUP
15 Kit 1 CANNED WIPER
16 7029814 1 SHAFT ASSY, (includes item 18)
17 91044080 2 GREASE FITTING
18 7029817 2 BUSHING
19 91163245 1 OUTRIGGER CYLINDER VALVE, (includes items 20 thru 23)
20 91034118 2 O-RING
21 91034107 1 THERMAL RELIEF VALVE
22 91164083 2 VALVE SEAL KIT
23 91164107 1 CHECK CARTRIDGE
24 2110606 2 CONNECTOR, (includes item 25)
25 88591204 2 O-RING
26 88201040 3 HEX HD CAPSCREW, 3/8-16X2-1/4, GR5, (torque to 30-35 Ib-ft)
27 4761600 3 LOCKWASHER, 3/8
28 91163246 1 ORIFICE, (C2 port)
91144004 1 SEAL KIT, (includes items 4, 5, 6, 8, 9, 10, 13, 14 & 15)

31200454 G12-55A AccuPlace,G10-55A AccuPlace 257



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-8. HYDRAULIC PUMP

258

G12-55A AccuPlace,G10-55A AccuPlace

31200454



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-8. HYDRAULIC PUMP

ITEM PART NUMBER QTY DESCRIPTION REV
1001100936 1 HYDRAULIC PUMP ASSY, (includes items 1 thru 5) D

1 2130604 1 FITTING, 90, (includes o-ring)

2 2111010 1 FITTING, 90, (includes o-ring)

4 1001099618 1 HYDRAULIC PUMP, (includes items 101 thru 104) B
101 70022286 1 CONTROL UNIT
102 7023962 1 RETAINING RING
103 70022287 1 LIP SEAL
104 70022288 1 HOUSING

Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON
THIS FIGURE.

31200454 G12-55A AccuPlace,G10-55A AccuPlace 259



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-9. HYDRAULIC TANK ASSEMBLY

(fiif;fj;al 4
L]
»J,f
T¢
7 ;‘V\Lv
= VR~
,;’}{j 7= | = R 9

o

—

" PY1220

260 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-9. HYDRAULIC TANK ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
4400505 1 HYDRAULIC TANK ASSY, (includes all items) H
1 91403579 1 BREATHER FILLER CAP
3 2170708 2 ADAPTER, (includes o-ring)
4 2220578 1 ELBOW, 90, (includes o-ring)
5 2220893 1 ADAPTER, (includes o-ring)
6 3900210 2 BUTTON HD SCREW, 5/16-18X3/4
7 3900316 2 BUTTON HD SCREW, 3/8-16X1
8 10010908086 1 HYDRAULIC TANK
9 4751500 2 WASHER, 5/16
10 4761600 2 LOCKWASHER
11 2170912 1 ADAPTER, (includes o-ring)
12 91563248 1 TANK FILTER
13 2131620 1 ELBOW, 90, (includes o-ring)
14 77143015 2 LOCKNUT, 3/8-16
16 1001095449 1 DRAIN HOSE
17 2131210 1 ELBOW, 90, (includes o-ring)
18 2130606 2 ELBOW, 90, (includes o-ring)
19 2130808 1 ELBOW, 90, (includes o-ring)
20 88662538 1 ELBOW, 45
21 88662539 1 PLUG, (includes o-ring)
22 91403158 1 RETURN FILTER
22 1001093626 1 FILTER ELEMENT
23 91561155 1 FILTER BRACKET
24 91563136 1 FLUID LEVEL GAUGE
25 2170706 1 ADAPTER, (includes o-ring)
26 2130806 1 ELBOW, 90, (includes o-ring)
27 2172108 1 ELBOW, 90, (includes o-ring)
28 2131012 1 ELBOW, 90, (includes o-ring)
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE.
31200454 G12-55A AccuPlace,G10-55A AccuPlace 261



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-10. BRAKE VALVE

262 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-10. BRAKE VALVE

ITEM PART NUMBER QTY DESCRIPTION REV
1001106836 1 BRAKE VALVE, (includes items 1 thru 52) A
1 91474454 1 SCREW
2 91474442 2 PIN
3 70020659 2 SPRING
4 91474441 2 WIPER
5 70020660 1 COVER
6 91474440 2 WIPER
7 70020661 1 COVER
8 91474439 2 QUAD RING
9 70020662 2 PISTON
10 70020663 2 PISTON RING
11 70023037 2 PIN
12 91474438 2 SPRING
13 91474452 1 BALL
14 91474450 4 PLUG
15 91474451 4 O-RING
16 91474453 2 O-RING
17 91514199 2 BACKUP RING
18 91474455 1 DUMP PISTON
19 91474456 1 DUMP SPOOL
20 70020665 1 SPRING
21 91474458 1 PLUG
22 91514198 2 O-RING
23 70020666 1 INLET SEAT
24 70020667 1 O-RING
25 70020668 1 RETAINER
26 70020669 1 SPRING
27 91474447 1 PISTON
28 91474446 1 SEAT
29 70020670 1 BALL
30 70020671 1 SPRING
31 70020672 1 SPRING
32 91514197 3 O-RING
33 91474443 1 PLUG
34 70020673 2 NEEDLE ROLLER
35 70020674 2 MAKE-UP CHECK
36 91474434 2 PLUG
37 91474435 2 O-RING
38 70020675 2 SPRING
39 70020676 2 SPRING GUIDE
40 70020677 2 SPRING
41 70020678 2 ORIFICE
43 70020679 2 SPRING
44 91474459 1 PLUG
45 91474460 1 O-RING
46 70020680 1 PLUG
47 70020681 1 O-RING
48 70020682 1 ORIFICE
49 70023039 1 ORIFICE
50 Ref HOUSING

31200454 G12-55A AccuPlace,G10-55A AccuPlace 263



SECTION 9 - HYDRAULIC COMPONENTS

264

ITEM PART NUMBER QTY DESCRIPTION REV
51 Ref SPOOL
52 70023038 2 POPPET
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE
G12-55A AccuPlace,G10-55A AccuPlace 31200454






SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-11. HYDRAULIC MANIFOLD VALVE

31200454

G12-55A AccuPlace,G10-55A AccuPlace

266



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-11. HYDRAULIC MANIFOLD VALVE

ITEM PART NUMBER QTY DESCRIPTION REV
1001099720 1 HYDRAULIC MANIFOLD VALVE ASSY, (includes all items) D
1 2110606 6 FITTING, (includes o-ring)
2 2110608 1 FITTING, (includes o-ring)
3 2111216 1 FITTING, (includes o-ring)
4 2130808 1 FITTING, 90, (includes o-ring)
5 2170206 FITTING, 90, (includes o-ring)
6 2170712 1 FITTING, TEE, (includes o-ring)
7 77133089 1 MINI-CHECK, (includes o-ring)
8 1001111215 1 HYDRAULIC MANIFOLD W/VALVES
9 2110406 1 FITTING, (includes o-ring)
10 2170704 1 FITTING, TEE, (includes o-ring)
11 2220214 1 FITTING, (includes o-ring)
12 2221086 2 FITTING, DIAGNOSTIC TEST PORT, EM3A
13 1001111140 1 FITTING, (includes o-ring)

31200454 G12-55A AccuPlace,G10-55A AccuPlace 267



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-12. STEER SELECT VALVE

W\ 5
/J )] &L PY0350

268 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-12. STEER SELECT VALVE

ITEM PART NUMBER QTY DESCRIPTION REV
1001001016 1 STEERING SELECT VALVE, (includes all items) B
1 7029915 1 STEERING MANIFOLD
2 7029916 1 COVER PLATE
3 91474402 1 DIRECTIONAL CONTROL VALVE, (includes items 4 thru 6)
4 91474407 2 COIL
5 7029917 2 NUT
6 7012773 1 SEAL KIT
7 88662065 4 ELBOW, 90, (includes o-ring)
8 88662019 2 CONNECTOR, (includes o-ring)

31200454 G12-55A AccuPlace,G10-55A AccuPlace 269



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-13. 180, SWING CARRIAGE CYLINDER

PY1360

270 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-13. 180, SWING CARRIAGE CYLINDER

ITEM PART NUMBER QTY DESCRIPTION REV

7029995 1 SWING CARRIAGE CYLINDER, (includes all items)

1 70021441 1 CYLINDER TUBE

2 90554045 3 GREASE FITTING

3 70021440 1 HEX NUT

4 Kit 1 PISTON RING

5 Kit 1 O-RING

6 70021976 1 PISTON

7 Kit 1 O-RING

8 Kit 1 O-RING

9 Kit 1 BACKUP WASHER

10 Kit 1 RETAINER RING

11 70021443 1 CYLINDER GLAND

12 Kit 1 POLY-PAK SEAL, TYPE B

13 Kit 1 ROD WIPER

14 70021442 1 CYLINDER ROD

15 90554046 2 BUSHING
70021453 1 SEAL KIT (includes items 4, 5, 7 thru 10, 12 & 13)

31200454 G12-55A AccuPlace,G10-55A AccuPlace 271



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-14. GRAPPLE BUCKET CYLINDER

PY1430

272 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-14. GRAPPLE BUCKET CYLINDER

ITEM PART NUMBER QTY DESCRIPTION REV

70021393 1 GRAPPLE BUCKET CYLINDER, (includes all items)

1 70021465 1 CYLINDER TUBE

2 70021448 2 BUSHING

3 70021464 2 VALVE CARTRIDGE

4 90554045 2 GREASE FITTING

5 70021440 1 HEX NUT

6 Kit 1 PISTON RING

7 Kit 1 O-RING

8 70021451 1 PISTON

9 Kit 1 O-RING

10 70021444 1 WASHER

11 Kit 1 O-RING

12 Kit 1 BACK-UP WASHER

13 Kit 1 O-RING

14 70021446 1 CYLINDER GLAND

15 Kit 1 POLY-PAK SEAL

16 Kit 1 POLY-PAK SEAL

17 70021466 1 PISTON ROD

18 70021447 1 BUSHING
70021452 1 SEAL KIT (includes items 6, 7, 9, 11 thru 13, 15 & 16)

31200454 G12-55A AccuPlace,G10-55A AccuPlace 273



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-15. SIDE TILT CARRIAGE CYLINDER

ART_31200454-9-15

274 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-15. SIDE TILT CARRIAGE CYLINDER

ITEM PART NUMBER QTY DESCRIPTION REV
1001090134 NLA SIDE TILT CARRIAGE CYLINDER, (no longer available, see items C
1 through 8 for service or 1001163414 for replacement)
1 70022038 1 BARREL ASSY
2 70022039 1 ROD ASSY
3 70022040 1 PISTON
3 70022042 1 SEAL KIT
4 70021908 1 ROD BEARING
4 70022043 1 SEAL KIT
5 90022230 1 HEX NUT
6 7029760 1 CAPSCREW
7 4640438 2 CHECK VALVE
7 2900770 1 SEAL KIT
8 91044080 2 GREASE FITTING
101 70022041 1 SEAL KIT, (contains 70022042 & 70022043)

31200454 G12-55A AccuPlace,G10-55A AccuPlace 275



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-16. SIDE TILT CARRIAGE CYLINDER

ART_1001163414-A

276 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-16. SIDE TILT CARRIAGE CYLINDER

ITEM PART NUMBER QTY DESCRIPTION REV
1001163414 Ref SIDE TILT CARRIAGE CYLINDER, (includes all items) A
1 70026056 1 BARREL
2 70026057 1 ROD
3 70026058 1 HEAD, PISTON
4 70025606 2 NIPPLE, GREASE
5 70024020 2 FITTING, GREASE
6 70003849 1 GLAND
7 70025959 2 PLUG
8 70026059 2 VALVE, P.O. CHECK
9 70002219 1 RING, INTERNAL SNAP
10 70026060 4 RING, INTERNAL SNAP
11 70026061 2 BEARING, SPHERICAL
12 70024262 2 PLUG
13 70002224 1 RING, LOCKING
14 Kit 2 RING, ROD BEARING
15 Kit 2 RING, PISTON BEARING
16 Kit 1 SEAL, PISTON
17 Kit 1 O-RING
18 Kit 1 RING, BACK-UP
19 Kit 1 SEAL, ROD
20 Kit 1 O-RING
21 Kit 1 SEAL, WIPER
101 70026062 1 SEAL KIT, (includes items 14 thru 21)
31200454 G12-55A AccuPlace,G10-55A AccuPlace 277



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-17. 72IN, 90, SWING CARRIAGE CYLINDER

278 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-17. 72IN, 90, SWING CARRIAGE CYLINDER

ITEM PART NUMBER QTY DESCRIPTION REV
1001103182 1 SWING CARRIAGE CYLINDER, (includes items 1 thru 22) A
1 70022044 1 TUBE ASSY
2 8035863 1 PISTON
3 8035862 1 HEAD GLAND
4 70022045 1 ROD ASSY
5 70022046 1 BEARING
6 8035536 2 SET SCREW, 5/16-18X1/2
7 70020428 1 RELIEF VALVE, (2000 psi)
7 7024574 1 SEAL KIT
8 8033786 1 COUNTER BALANCE VALVE, (3000 psi)
8 8205655 1 SEAL KIT
11 Kit 1 O-RING
12 Kit 1 O-RING
13 Kit 1 O-RING
14 Kit 1 SQUARE RING
15 Kit 1 BACKUP RING
16 Kit 1 SEAL
17 Kit 1 PISTON SEAL
18 Kit 1 ROD WIPER
19 Kit 2 WEARBAND
20 Kit 1 WEARBAND
21 Kit 2 INSERT
22 Kit 2 INSERT
23 8036131 1 SEAL KIT, (includes items 11 thru 22)
24 8033789 1 SEAL KIT
25 8035830 1 SEAL KIT, (includes items 23 & 24)
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE.
31200454 G12-55A AccuPlace,G10-55A AccuPlace 279



SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-18. FRAME LEVEL, OUTRIGGER VALVE INSTALL

31200454

G12-55A AccuPlace,G10-55A AccuPlace

280



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-18. FRAME LEVEL, OUTRIGGER VALVE INSTALL

ITEM PART NUMBER QTY DESCRIPTION REV
1001108273 1 FRAME LEVEL, OUTRIGGER VALVE INSTALL, (not available to B
order, see items 1 thru 6 for service)
1 2110612 2 FITTING, (includes o-ring)
2 2110806 1 FITTING, (includes o-ring)
3 2110816 2 FITTING, (includes o-ring)
4 2130612 2 FITTING, 90, (includes o-ring)
5 2172108 1 FITTING, 90, (includes o-ring)
6 1001108272 1 SWAY, OUTRIGGER VALVE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 281



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-19. AUXILIARY VALVE

8 PY3640

282 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-19. AUXILIARY VALVE

ITEM PART NUMBER QTY DESCRIPTION REV
1001105345 1 AUXILIARY VALVE, (includes all items)
1 7021604 1 CATRIDGE
1 7012953 1 SEAL KIT
2 Ref DIRECTIONAL VAVLE
3 7010542 1 CATRIDGE
3 7010543 1 SEAL KIT
4 Ref CHECK VALVE
4 7023919 1 SEAL KIT
5 Ref COMPENSATOR VALVE
5 7012925 1 SEAL KIT
6 Ref PROPORTIONAL VALVE
6 7010543 1 SEAL KIT
7 7024885 1 COIL
8 Ref COIL
9 Ref PLUG
10 Ref PLUG
11 Ref PLUG

31200454 G12-55A AccuPlace,G10-55A AccuPlace 283






SECTION 10 - ELECTRICAL

SECTION 10 - ELECTRICAL

31200454 G12-55A AccuPlace,G10-55A AccuPlace 285



SECTION 10 - ELECTRICAL

FIGURE 10-1. ELECTRICAL INSTALLATION

PY2070

31200454

G12-55A AccuPlace,G10-55A AccuPlace

286



SECTION 10 - ELECTRICAL
FIGURE 10-1. ELECTRICAL INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275947 1 ELECTRICAL INSTALLATION, (not available to order, see items 1 D
thru 18 for service)
1 0100048 AR DIELECTRIC GREASE, (not shown)
2 0641406 2 HEX HD CAPSCREW, 1/4-20X3/4
3 0641508 1 HEX HD CAPSCREW, 5/16-18X1
4 3310805 3 HEX LOCKNUT, 8-32, GR2
5 3311501 1 HEX NUT, 5/16-18, GR2
6 3930812 3 SOCKET HD CAPSCREW, 8-32X2/4
7 4240033 6 WIRE TIE, (not shown)
8 4711400 2 WASHER, 1/4
9 4750800 3 WASHER
10 4761500 1 LOCKWASHER, 5/16
11 4923663 1 BOOM ANGLE SENSOR CABLE
12 4923664 1 CROWD LENGTH SENSOR CABLE
13 Ref LIFT VALVE HARNESS, (See LIFT VALVE HARNESS for
Breakdown)
14 Ref CROWD VALVE HARNESS, (See EXTEND/RETRACT VALVE
HARNESS for Breakdown)
15 8270621 1 BACKUP ALARM
16 8305624 2 HEX LOCKNUT, .25-20
17 91143357 1 HORN
18 Ref CHASSIS HARNESS, (See CHASSIS HARNESS for Breakdown)

31200454 G12-55A AccuPlace,G10-55A AccuPlace 287



SECTION 10 - ELECTRICAL
FIGURE 10-2. BATTERY AND CABLES

288 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 10 - ELECTRICAL

FIGURE 10-2. BATTERY AND CABLES

ITEM PART NUMBER QTY DESCRIPTION REV
4 010048 AR DIELECTRIC GREASE
5 0641408 6 HEX HD CAPSCREW, 1/4-20X1. GR5
7 0641608 2 HEX HD CAPSCREW, 3/8-16X1, GR5
14 0791606 1 SCREW, 3/8-16X3/4
18 3310601 2 HEX NUT, #6-32, GR2
19 3311405 6 LOCKNUT, 1/4-20, GR2
21 3910610 2 SCREW, 6-32X5/8
23 4711400 8 WASHER, 1/4
24 4711600 3 WASHER, 3/8
25 4740397 4 SPACER
26 4750600 2 WASHER
27 4760600 2 LOCK WASHER
29 4761600 2 LOCK WASHER
39 77383377 2 STARTER RELAY
40 77383567 4 TERMINAL NUT
49 91563145 1 VEC POWER/GROUND HARNES, (includes items 201 thru 207)
50 91566070 1 BRACKET WELDMENT
54 1001001565 1 POWER DISTRIBUTION BOX
54 70021478 1 COVER
54 70021479 1 LABEL (inside cover)
54 70020898 4 MICRO-RELAYS, 5 PIN
54 80464006 4 CIRCUIT BREAKER
55 1001001615 1 POSITIVE BATTERY CABLE
56 1001001616 1 NEGATIVE BATTERY CABLE
57 1001001617 1 NEGATIVE STARTER CABLE
65 1001090369 1 GROUND CABLE
72 Ref ENGINE HARNESS, (See ENGINE HARNESS for Breakdown)
106 77143006 2 HEX NUT, 5/16-18
107 91081640 2 HOLD DOWN STUD, 5/16-18
108 91083483 1 BATTERY, (12 volt, 1000 amps), TOP STUD, 3/8-16 UNC
THREAD, BCI GROUP 31
110 91401281 1 BATTERY HOLD DOWN BRACKET
201 Ref STACKABLE CONNECTOR, BLACK
202 Ref STACKABLE CONNECTOR, RED
203 7026401 1 CONNECTOR, BLACK
204 7026402 2 TERMINAL
205 1001116771 2 SEAL
206 7026404 2 BUSSMAN TPA
207 7026405 1 CONNECTOR, GREY
31200454 G12-55A AccuPlace,G10-55A AccuPlace 289



SECTION 10 - ELECTRICAL
FIGURE 10-3. WORK LIGHT PACKAGE

. CONNECTTO
* CURRENT OPTION
VEC HARNESS

VIEW OF R.H. CONSOLE

PAL2718

290 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 10 - ELECTRICAL
FIGURE 10-3. WORK LIGHT PACKAGE

ITEM PART NUMBER QTY DESCRIPTION REV
1001110091 1 WORK LIGHT, (not available to order; see items 1 thru 29 for 1,B
service)
1 0641407 5 HEX HD CAPSCREW, 1/4-20X7/8, GR5
2 0641814 2 HEX HD CAPSCREW, 1/2-13X1-3/4, GR5
3 0903661 1 BOOM LIGHT MOUNTING BRACKET
4 3311401 5 HEX NUT, 1/4-20
5 3311801 2 HEX NUT, 1/2-13
6 4711400 8 FLAT WASHER, 1/4
7 4711800 8 FLAT WASHER, 1/2
8 1001095342 3 UTILITY FLOOD LIGHT, (includes items 101 thru 103) B
8 80964070 3 BULB
9 85941016 3 CLAMP
10 Ref BOOM WORK LIGHTS HARNESS, (See BOOM WORK LIGHTS
HARNESS for Breakdown)
11 1001090580 2 FLOOD LIGHT ASSEMBLY, (includes items 201 thru 205) B
13 1001090581 1 BEACON/FLOODLIGHT INSTALLATION, (includes items 301 thru D
311)
14 4761400 5 LOCKWASHER, 1/4
15 8096D097 AR WIRING DUCT
16 1001090460 1 WORK LIGHTS SWITCH
17 1001090461 1 BEACON SWITCH
18 Ref CAB WORK LIGHTS HARNESS, (See CAB WORK LIGHTS
HARNESS for Breakdown)
20 1001090522 1 BACKUP LIGHT MOUNTING BRACKET
21 0642210 1 HEX HD CAPSCREW, 3/4-10X1-1/4, GR5
22 4712200 1 WASHER, 3/4
23 14404173S AR SILICON SEALANT
24 8406105 1 CLIP
28 4761800 2 LOCKWASHER, 1/2
29 1320263 3 SUPPORT CLAMP
101 4460464 2 PIN TERMINAL
102 4460897 1 2 POSITION TERMINAL
103 80963050 1 UTILITY FLOOD LIGHT A
103 80964070 2 BULB
201 4460464 2 PIN TERMINAL
202 4460897 1 2 POSITION TERMINAL
203 80963050 1 UTILITY FLOOD LIGHT A
203 80964070 1 BULB
204 91403503 1 SPACER
205 91413052 1 WORK LIGHT MOUNTING BOLT
301 0903669 1 BEACON BRACKET
302 4460464 4 PIN TERMINAL
303 4460897 2 2 POSITION TERMINAL
304 1001099276 1 UTILITY FLOOD LIGHT A
304 80964070 1 BULB
305 91343031 1 ROTATING BEACON
305 91344053 1 BULB
306 1001090615 1 GROMMET
307 0721006 3 INDENTED HEX HEAD MACHINE SCREW, #10-24X0.75
308 3311001 3 NUT, #10-24 GR2
31200454 G12-55A AccuPlace,G10-55A AccuPlace 291



SECTION 10 - ELECTRICAL

292

ITEM PART NUMBER QTY DESCRIPTION REV
309 4751000 3 WASHER, #10
310 4761000 3 LOCKWASHER, #10
311 2820035 AR TUBING INSULATE
G12-55A AccuPlace,G10-55A AccuPlace 31200454






SECTION 10 - ELECTRICAL
FIGURE 10-4. ENGINE HARNESS

[F1 W ascwin | e

PY3850

294 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 10 - ELECTRICAL

FIGURE 10-4. ENGINE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001103573 1 ENGINE HARNESS, (includes all items) A
1 1001116962 1 CONNECTOR
2 77363229 6 CONTACT
3 77363347 1 CONTACT
4 77363349 1 PLUG
5 7026408 4 CONNECTOR
6 80604018 4 CONNECTOR LOCK
7 77363242 1 CONNECTOR
8 91554019 1 CONNECTOR LOCK
9 4460466 1 PLUG
10 1001117017 1 PLUG
11 7029877 1 COVER
12 7029878 1 LOCK
13 1001116730 1 CONTACT
14 1001116731 1 SEAL
15 4460955 6 CONNECTOR
16 4460842 6 TERMINAL
17 1001117073 1 CONNECTOR
18 4460693 1 TERMINAL
19 4460608 1 SEAL
31200454 G12-55A AccuPlace,G10-55A AccuPlace 295



SECTION 10 - ELECTRICAL
FIGURE 10-5. CHASSIS HARNESS

i
i LL |
M)
{H]
X

T

WA LT VLY

R E R R R EEE R FE -]
[e]

1 ;

2 D

3 £ e 2

4 3

5 6

6 10 )
7

CRAS STEER EMBLE
ros wrEOsSaMTON. | a0l |

[AlSTRaw oo 8]
[elsmoMd — — Teow [B1)

21

RISHT STABILIZER DOWN
[Fo=] WIRE DESKINATION | 22 | T0)
(2 TRTSTA o/ ATN, leon. =2

- :
| wspevynn_feom 3] [ZRrsmAMvAN lnon.

3
19
20

CONT'D ON
NEXT SHEET

296 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 10 - ELECTRICAL

CONT'D ON
PREVIOUS SHEET

\EC -A COmNECTOn

T

[l
e —
pE Pameta PAL1750
olcae L S|

31200454 G12-55A AccuPlace,G10-55A AccuPlace 297



SECTION 10 - ELECTRICAL
FIGURE 10-5. CHASSIS HARNESS

298

ITEM PART NUMBER QTY DESCRIPTION REV
1001091121 1 CHASSIS HARNESS, (includes all items) F
1 1001116962 1 CONNECTOR
2 77363347 3 CONTACT
3 77363229 9 CONTACT
4 4460928 1 SOCKET, #20
5 77363349 3 PLUG
6 4460466 6 PLUG
7 Ref PLUG
8 7026910 1 CONNECTOR
9 4460502 1 CONNECTOR
10 7026415 1 CONNECTOR
11 83481286 1 NUT
12 83481285 2 LOCKWASHER
13 4460469 1 CAP
14 80963057 4 CONNECTOR
15 80963068 4 TERMINAL
16 80963065 7 SEAL
17 7026417 1 DUST CAP
18 1001116968 1 CONNECTOR
19 Ref CONNECTOR
20 Ref CONNECTOR LOCK
21 91474468 1 CONNECTOR
22 91474469 1 TERMINAL
23 Ref CONNECTOR
24 91554022 1 CONNECTOR LOCK
25 77363228 1 CONTACT
26 4460746 5 TERMINAL
27 1001116747 4 TERMINAL
28 80963067 4 SEAL
29 80484081 1 CONNECTOR, (green)
30 7026414 4 CONNECTOR LOCK
31 80484084 1 CONNECTOR, (blue)
32 80484085 1 CONNECTOR, (gray)
33 80484086 1 CONNECTOR, (black)
35 7026408 3 CONNECTOR
36 80604018 3 CONNECTOR LOCK
37 80963061 1 CONNECTOR
38 1001117021 1 CONNECTOR
39 7029755 1 CONNECTOR LOCK
40 4460789 1 SEAL
41 7028645 1 3 PIN CONNECTOR
42 1001107854 1 CONTACT
43 1001091425 1 CAN DISTRIBUTION MODULE
43 4923571 1 MODULE
43 1001091445 1 DECAL
44 Ref PLUG
45 Ref CONNECTOR
46 91504109 1 STRAIN RELIEF
47 77363228 1 TERMINAL
48 77363345 1 CONTACT
G12-55A AccuPlace,G10-55A AccuPlace 31200454






SECTION 10 - ELECTRICAL
FIGURE 10-6. DASH HARNESS

B c D
= S e O el T
[ opey ; uﬁr:!‘:xcn,__,j:’A
FaEtTT i 73 e |
R i E |
[alorn =
EREII =
(AR =
oren Ty
OPER -
A
= WIRE DE SIINATION me
S [evas e e
Dl erres [T
AL BEYARK o
A ey woasir au. |
ERETT 0|
o cace ran G| 1
i e rews i
SR Ce o 2
L2l StnAw [
[ial arm caa tean 3
T — T
T — T
87— /4
[l erA v A
na i 5
P BRSO S
[ o fre o) =
L T YT A
pal e 1600, = N
ot v s e
[, T heaa ]
| encsror e
0 %m
Hi -
T mucses Vi /;' A\
T B — AN
5 E%‘Eﬂéﬁ:ﬂ% I
i iics san -

\ REVASE T e
%W; PY1860

300 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 10 - ELECTRICAL
FIGURE 10-6. DASH HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001101759 1 DASH HARNESS, (includes all items) B
1 4460500 1 CONNECTOR
2 77363229 2 CONTACT
3 4460466 2 PLUG
4 83481286 1 NUT
5 83481285 1 WASHER
6 4460419 3 TERMINAL
7 91504100 1 CONNECTOR
8 80604025 1 LOCK

31200454 G12-55A AccuPlace,G10-55A AccuPlace 301



SECTION 10 - ELECTRICAL

FIGURE 10-7. TRANSMISSION RELAY HARNESS

F
[2]__ WiRE DESKNATION =
[ | TRanssOL on
[ | TRANE sCL [
(.|_TRANS SOL G|
|-4.|_IRANS SQU [
{5 | TRAns SOU [
felPussed 1 - |
7| aEvaTaRt o
G [ | SriFT PV [ o |
B N Y T R— Y
10| BEVERSE ¥%CN.
(11 TRANBRK FViR % X
[12 | SHIrTER Gho %Gu,_|
[ The st %G|
14| THR sax91s % GX
[ 15| THRCR NG ax, |
% 2 S
{17 ] EPACCY PWR NoN
(16 | EPCAB GND1 mon |
e s cansND 2. [
20| GP1 b GXL_
H X on_|
(221 o3 o |
{23 TRANS. Ga.
{26 ac cuumon %0
sl S
| 261 _PLUGGED = 8
(27| A UsGED 9
[28 | PLUGSED =
o | s WEN . 10
{30 PusGED /
13 (31 | mUGGED = 11

| WIRE DESIGNATIGN | _Ted

mmm‘f |:'m|.
| €| nesupmn 16 G, 4
e 1.0 it
(o 1.4 e
AN ——— S‘EB,‘S: -dif 3
Jelagss
b | b (| b}

PY1880

[s22
£
LBRACCYPAR |

ACCLUTEHR

302 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 10 - ELECTRICAL

FIGURE 10-7. TRANSMISSION RELAY HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
4923662 1 TRANSMISSION RELAY HARNESS, (includes all items) C
1 7026909 1 CONNECTOR
2 80604025 1 CONNECTOR LOCK
3 77363229 1 CONTACT
4 3740080 2 RELAY
5 4460374 2 CONNECTOR
6 1001116733 2 TERMINAL
7 91554023 2 PLUG
8 4460503 1 CONNECTOR
9 77363228 1 TERMINAL
10 4460466 1 PLUG
11 83481286 1 NUT
12 83481285 1 WASHER
13 1001117064 1 CONNECTOR
14 91554014 1 TERMINAL
15 4461215 1 PLUG
31200454 G12-55A AccuPlace,G10-55A AccuPlace 303



SECTION 10 - ELECTRICAL

FIGURE 10-8. ENCLOSED CAB HARNESS

[HEATERMED | 16 GAT

[HEATERLOW | 16 GAGXL |

Cc

LAY B e
RN
\\\\\ ‘.l WIPERPWR | 12 GAGKL
N (WASHER [ 6 GAGKL |
\\\\. \\ WIPER 7 [ 14 GAGKL |
={  WIREDESIGNATON [ | \]\% %DE%;
BB e '\} BT
b | DOOWD
3 | I
D\ |
1 \% \ | | ,
12 avi [ \ \ }' /i '//I |
¥ W z
W/ \ W / 3
I L\ \ 74 I
\\ I ./ / 4
[ |5
/
[ 16
[APERTO T T4 GAGNL . =
lw_wmlw:li:'_ﬁ@z}\;‘“ = S .‘//f:—: D-
PERPARK | M GAGA 1 == S5
= [ = jT
EMPTY ————"___ e
//
10 D
. WIRE DESIGNATION L
A | DFAN PWR 16 GXL
B | HEATER PY/R 12 GXL
|G | WIPER PWR l126xL ]
"D | HEATER GND |12 GXL
E | OFANGND 16 GAL
'F | PLUGGED -

NASHER T iecacxl T
T

F

PY1890

304

G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 10 - ELECTRICAL
FIGURE 10-8. ENCLOSED CAB HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001103683 1 ENCLOSED CAB HARNESS, (includes all items) A
1 80963064 1 SHROUD
2 80963069 2 TERMINAL
3 4460850 1 TERMINAL
4 80963065 4 SEAL
5 80963067 1 SEAL
6 80963070 1 PLUG
7 7026429 1 CONNECTOR
8 7026430 1 TERMINAL
9 80963062 1 CONNECTOR
10 80963069 1 TERMINAL
11 80963057 1 CONNECTOR
12 80963068 1 TERMINAL
13 4460459 1 CONNECTOR
14 4460743 1 TERMINAL

31200454 G12-55A AccuPlace,G10-55A AccuPlace 305



SECTION 10 - ELECTRICAL

FIGURE 10-9. VEC OPTIONS HARNESS

NOUIRWN -

ONOOBWN
oNOORWN

306 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 10 - ELECTRICAL
FIGURE 10-9. VEC OPTIONS HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001001562 1 VEC OPTIONS HARNESS, (includes all items)
1 80484086 1 CONNECTOR
2 7026414 4 CONNECTOR LOCK
3 4460746 4 TERMINAL
4 80963070 5 PLUG
5 80963065 7 SEAL
6 1001116747 4 TERMINAL
7 80963067 6 SEAL
8 80484085 1 CONNECTOR
9 80484084 1 CONNECTOR
10 80484081 1 CONNECTOR
11 80963063 1 CONNECTOR
12 80963068 3 TERMINAL
13 4460790 2 TERMINAL
14 80963057 3 CONNECTOR
15 7026425 1 CONNECTOR
16 80604016 1 LOCK
17 4460465 2 CONTACT
18 4460466 2 PLUG
19 91504089 1 CONNECTOR
20 4460464 1 CONTACT
21 4460508 1 CONTACT
22 7026909 1 CONNECTOR
23 80604025 1 LOCK
24 7026408 1 CONNECTOR
25 80604018 1 LOCK

31200454 G12-55A AccuPlace,G10-55A AccuPlace 307



SECTION 10 - ELECTRICAL
FIGURE 10-10. CAB WORK LIGHT HARNESS

X1 1
TERM|  WIRE e e | B=
M esiomicion | COLOR | GAUGE [TvPE | TO 2
1 |Pe - = v /13
2 |WORKLTPWR | ORN | 16AWG | GXL | X2 X1 a
3 [BCNPWR | ORN | 16AWG | GXL | X3 K
1 |Pwe 5 == q |
5 |BoNGD BLK | 16AWG | OGN | X7
6 |CABLTPWA | ORN | 16AWG | GXL | X2 |
7_|CABLTGND BLK | 16AWG | GXL | SP2 X2
8 | WORKLY YEL 16AWG | GXL | x2 [Terml WIR
M Esc o | COLOA | GavGe [TvFE | TO
1| EwPTY - . -
| 2 [cABLTPWR | ORN | 1AWG |GAL | X
3 |casLr YEL | 16AWS | GXL | SPI
+ [ewety : S
|5 |WORKLTPWA | ORN | 16AWG | GAL | X1 |
6| WoRKLT YEL [ 16AWG | GXL | Xt
7 |CABLTGND | Bk | 16AWG | GXL | P2
& |EwPTY ; S |
T estanon | COLOR | BAUGE |TveE| TO
EREGE 5 Z T =
5 2| BCNPWA OAN | 16AWG | GKL | X1
{ 3 | BEACON VEL [ 16AWG | GK | X7
‘6 4 | EMPTY - - - -
5 | BTy
5 | EMPTY
7 [CABLTOND | BIK | 16AWG | oK. | SP2
8 | EwPTY
7
-8
718 X4
T
Tl xa e st o | COLOR | GAuGE [1veE | To
1| CABLT VEL | 15AWG | GXL | SP1
2 [CABLTGND | 8LK | 16AWG | GXL | 5P2
"
V1
’ 7

[—‘*?ﬁj X5 L
— TEAM! WRE

N S | COLOR | GAUGE |TYPE | TO
I oty VEL 6N | OXL | 80

2 CA3LTGND BLK | 16ANG | GXL | 5°4

7 X7 X7
T
X6 X6 7| oessnarion_| OLOR | GAUGE | TYPE | TO
TERW|  WiRE T 1| BEACON VEL | 16AWG | BXL | X3
COLOR | GAUGE |TVPE | 70
$ 1 DESIGNATION 2| BONGND BLC | 16AWG | GXL | X1
1 e YEL | 15AWG | GXL | 573 PY1980
2 | CABLTGND BLK | 16AWG | GXL | 574

308 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 10 - ELECTRICAL
FIGURE 10-10. CAB WORK LIGHT HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001090506 1 CAB WORK LIGHT HARNESS, (includes all items) C
1 91554017 1 HOUSING
2 80604025 1 WEDGE
3 Ref TERMINAL
4 4460466 1 PLUG
5 7026439 2 HOUSING
6 Ref TERMINAL
7 7026408 4 HOUSING
8 80604018 4 WEDGE
9 Ref TERMINAL
31200454 G12-55A AccuPlace,G10-55A AccuPlace 309



SECTION 10 - ELECTRICAL
FIGURE 10-11. BOOM WORK LIGHT HARNESS

310

G12-55A AccuPlace,G10-55A AccuPlace

X3
X3 | =
TEAM VITRE | | 11
|+ |oesianamion | OOLOR | GAUGE |TVPE ) TO | e
1| WORKLT | _YEL | 1BAWG | GXL | SP3 : ATH
2 [ITGND | Bk |16AWS | GXL | 8P4 | 5| =
6 L | {/
| Vi
71 \
X1 ‘
TERM|  WIRE |
"5 esiGaaTion | COLOR | GAVGE | TWE | TO |
LA PG — -
B | PLUG : : |
C | WORKLT VEL | 14AWG | GXL | SP1
1‘ [0 [rono BLK | 14AWG | GXL | 572 |
3 r
4——\'5___ /
I T " |
—— | /
xt ) p— i
[ S— N
TERM | WIRE | WIRE T
+ | DEsiGNATION | COLOR | GAUGE [TvPE| TO " | pesionaTion | GOLOR | GAUGE | TVPE | TO
1| WORKLT VEL | 16AWG | GIL | SP1 | 1| WORKLT [ VEL_[16AWG | OXL | 5P3 -
2 |LTGND BLK | 16AWG | GIL | SP2 T 2 | LTGND BLK | 16AWG | GXL | SP4 T
| 1
/l \ 1 I| \
|| | \ | JI| |
{! ]
Al N
=y [y
ILI,I jll |L|I T4
| ([ A1 11
5| /L4 5 =
6 == 6 e
7 X2 7 X4
PY1920

31200454



SECTION 10 - ELECTRICAL
FIGURE 10-11. BOOM WORK LIGHT HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001090505 1 BOOM WORK LIGHT HARNESS, (includes all items)
1 80963062 1 CONNECTOR
2 4460850 1 TERMINAL
3 4460789 1 SEAL
4 80963070 1 PLUG
5 7026408 3 HOUSING
6 80604018 3 WEDGE
7 Ref TERMINAL

31200454 G12-55A AccuPlace,G10-55A AccuPlace 311



SECTION 10 - ELECTRICAL
FIGURE 10-12. LIFT VALVE HARNESS

earrie

|
WN =

WN =

WN =

|
WN =

(=2 N3 I

PY3020

312 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 10 - ELECTRICAL
FIGURE 10-12. LIFT VALVE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
4923665 1 LIFT VALVE HARNESS, (includes all items) B
1 7026408 4 HOUSING
2 80604018 4 TERMINAL LOCK
3 70363229 4 TERMINAL
4 Ref HOUSING
5 Ref TERMINAL LOCK
6 4460928 1 TERMINAL
7 Ref MOLDED CORDSET

31200454 G12-55A AccuPlace,G10-55A AccuPlace 313



SECTION 10 - ELECTRICAL

FIGURE 10-13. EXTEND/RETRACT VALVE HARNESS

WN -

WN =

ons
WR -

PY3000

314 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 10 - ELECTRICAL

FIGURE 10-13. EXTEND/RETRACT VALVE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
4923666 1 EXTEND/RETRACT VALVE HARNESS Cc
1 7026408 4 HOUSING
2 80604018 4 TERMINAL LOCK
3 70363229 4 TERMINAL
4 Ref HOUSING
5 Ref TERMINAL LOCK
6 4460928 1 TERMINAL
7 Ref MOLDED CORDSET

31200454 G12-55A AccuPlace,G10-55A AccuPlace 315



SECTION 10 - ELECTRICAL

316

FIGURE 10-14. LOWER BOOM HARNESS

[ sHiELD

| ORANGE 126A
Red
|RED 126A
BLACK 12GA
|'BLACK
BLKWHT 12GA
| HoLE PLUG
|ReDBLK

| YELLOW
BLU/BLK

| ORANGE

| orRN/BLK

| HOLE PLUG

| YELBLK

| BLUE

| HoLE PLUG

| BROWN

HOLE PLUG

| HOLE PLUG
HOLE PLUG

N=NORAN-—

—

X|lsi<|lc|4 w0 ZZrX~TomMmo|loje|>

PY3670

G12-55A AccuPlace,G10-55A AccuPlace

31200454



SECTION 10 - ELECTRICAL
FIGURE 10-14. LOWER BOOM HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
4923535 1 LOWER BOOM HARNESS, (includes all items) E
1 1060896 AR CABLE
2 4460464 11 CONTACT
4 4460508 4 CONTACT
5 4460473 2 TERMINAL
6 4460466 12 TERMINAL
7 2820118 AR CLEAR HEAT SHRINK, 1/8IN
8 4460471 1 LOCK WASHER TERMINAL
9 4460470 1 PANEL NUT TERMINAL
10 4461003 1 CONNECTOR
11 4460465 11 CONTACT
12 4460509 4 CONTACT

31200454 G12-55A AccuPlace,G10-55A AccuPlace 317



SECTION 10 - ELECTRICAL

FIGURE 10-15. BOOM HARNESS

coONORN=

318 G12-55A AccuPlace,G10-55A AccuPlace

Eldalal
X gl<|c|4lo|(nviz(z

o|mnmolo|le >

Ale=|x

-

SHIELD

ORANGE 12GA |
RED |
RED 12GA

BLACK 12GA
BLACK

BLKWHT 12GA |

HOLE PLUG
RED/BLK
YELLOW
BLUBLK

ORANGE |

ORN/BLK
HOLE PLUG
YEUBLK
BLUE

HOLE PLUG
BROWN
HOLE PLUG
HOLE PLUG
HOLE PLUG

PY3680

31200454



SECTION 10 - ELECTRICAL

FIGURE 10-15. BOOM HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
4923482 1 BOOM HARNESS, (includes all items)
1 1060896 AR CABLE
2 4460465 11 CONTACT
3 4461003 1 CONNECTOR
4 4460509 4 CONTACT
5 4460473 2 TERMINAL
6 4460466 12 TERMINAL
7 2820118 AR CLEAR HEAT SHRINK, 1/8IN
8 Ref CONNECTOR
9 4460464 11 CONTACT
10 4460508 4 CONTACT

31200454 G12-55A AccuPlace,G10-55A AccuPlace 319



SECTION 10 - ELECTRICAL

FIGURE 10-16. CAB CONTROL HARNESS

B

TR

il

peii |

]

i
[

PY3690

31200454

G12-55A AccuPlace,G10-55A AccuPlace

320



FIGURE 10-16. CAB CONTROL HARNESS

SECTION 10 - ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
1001091122 1 CAB CONTROL HARNESS, (includes all items) G
1 Ref CONNECTOR
2 Ref WEDGELOCK
3 4460928 1 CONTACT
4 77363349 3 PLUG
5 3740080 1 RELAY
6 4460374 1 CONNECTOR
7 1001116733 1 TERMINAL
8 91554023 1 PLUG
9 1001116975 1 CONNECTOR
10 4460466 2 PLUG
11 4460943 1 CONTACT
12 Ref DUST CAP
13 1001116968 1 CONNECTOR
14 83481286 1 NUT
15 83481285 2 LOCKWASHER
16 77363228 1 TERMINAL
17 77363345 1 CONTACT
18 77363346 2 CONTACT
20 Ref PLUG
21 4460419 4 TERMINAL
22 91504098 1 CONNECTOR
23 Ref CONTACT
24 4460761 1 CAP
25 Ref CONNECTOR
26 91554022 1 TERMINATOR LOCK
27 7026423 1 SPADE
28 4460260 1 HOUSING
29 Ref CONNECTOR
30 70020823 1 WEDGE LOCK
31 4460873 3 CONNECTOR
32 70020809 6 TERMINAL
33 4460871 6 TERMINAL
34 4460905 6 PLUG
35 1001113961 6 CONNECTOR
36 4460876 1 CONNECTOR
37 4460872 1 CONNECTOR
38 4460878 1 CONNECTOR
39 70020816 1 TERMINAL
31200454 G12-55A AccuPlace,G10-55A AccuPlace 321



SECTION 10 - ELECTRICAL
FIGURE 10-17. A/IC WIRE HARNESS

T ’ \ ’
‘6\ ' RN LINEARCT)
| s {
—F ¢ ™
B 2 AR
e ‘\ [~k
C 1 g | [eewarsmmal
s \ { B\
- vy ) \
R qum{ TR
A
&
§ )
4 N
.
o\
ey T
PAL3011
WIRE CHART
e et wes|  VIRE END WIRE END WIRE ENO WIRE END WIREEND WIRE END WIRE END
CESIGRATON CORSTREE | aE | A B ¢ o £ 3 Sy REMARKS
25ACPT ORANGE 1 | 14 FEMALE SPRDE PAGKARD ASSY 25 AMP OPTION
25A 08T GND BLACK 16 | 14 FENALE SPADE T4 FEMALE SPADE PACKARD ASSY | PACKARD ASSY RING 1@ SCREW 26 AMP OPTION GROUND
AC SW YELLOW 16 | 14 FENALE SPACE A4 FEMALE SPADE | 174 FEMALE SPADE AC SWITCH
ACCLUTCH | wiITE w 11 FEWALE SPADE | PACKARD ASEY CACCLUTCH
FANSWC GREEN | 6 | 1ATOIAE SWOED: AC SWITCH TO FAN €
PRE SV VIOLET | 15 | VAFEMALE BPADE | 1A FEWALE SPADE PRESSURE SVATCH
RLY 87 ORANGE 1% | 14 FEMALE SPADE PACKARD ASSY RELAY 87

322 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 10 - ELECTRICAL
FIGURE 10-17. A/IC WIRE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
91563247 1 A/C HARNESS, (includes items 1 thru 5) D
1 80963058 2 SHROUD
2 80963069 3 TERMINAL
3 80963067 2 CABLE SEAL
4 80963056 1 CONNECTOR
5 80963065 1 CABEL SEAL, GREEN

31200454 G12-55A AccuPlace,G10-55A AccuPlace 323



SECTION 10 - ELECTRICAL
FIGURE 10-18. CAB WORK LIGHT HARNESS

4
(X2)
y 5
7
,:i’
2
3
(X1) ART_1001100895-8

324 G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 10 - ELECTRICAL

FIGURE 10-18. CAB WORK LIGHT HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001100895 Ref CAB WORK LIGHT HARNESS, (includes all items) B
1 4460464 2 TERMINAL
2 4460465 2 TERMINAL
3 4460891 1 TERMINAL, POSITION PLUG
4 4460897 1 TERMINAL, POSITION PLUG
5 4920017 1ft WIRE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 325






SECTION 11 - DECALS

SECTION 11 - DECALS

31200454 G12-55A AccuPlace,G10-55A AccuPlace 327



SECTION 11 - DECALS
FIGURE 11-1. CAB AND FRAME DECALS

PY3510

328 G12-55A AccuPlace,G10-55A AccuPlace 31200454



31200454

801
802
803
804
805
806
851
852
853
854
855
856

756

SECTION 11 - DECALS

/ [

/ |
]

e
|

1

RIGHT SIDE CONSOLE

G12-55A AccuPlace,G10-55A AccuPlace

PY3500

329



SECTION 11 - DECALS

FIGURE 11-1. CAB AND FRAME DECALS

330

ITEM PART NUMBER QTY DESCRIPTION REV
0275864 Ref COMMON DECAL INSTALLATION, (not available to order, see B
items 1 thru 14 for service)
1 91473210 1 NON-SKID FLOOR
2 1707038 1 JOYSTICK DECAL
3 91413061 1 IGNITION SWITCH DECAL
4 91563220 1 OIL LEVEL DECAL
5 91513209 1 HYDRAULIC FLUID DECAL
6 Ref BOOM ANGLE INDICATOR, DECAL AND MOUNTING
HARDWARE, (not shown), (See BOOM DECALS for Breakdown)
7 Ref BOOM NUMBERS DECAL KIT, (not shown), (See BOOM
DECALS for Breakdown)
12 Ref SN PLATE
14 3251813 1 USA DECAL
91569008 Ref ASME COMMON DECAL INSTALLATION, (not available to order, L
see items 102 thru 136)
102 91503109 1 NO RIDERS DECAL
104 91503108 4 PINCH POINT DECAL
107 91503110 1 HIGH VOLTAGE DECAL
108 91503098 1 SAFE OPERATION DECAL
109 91513208 1 LIFTING PERSONNEL DECAL
113 91503099 1 BATTERY WARNING DECAL
114 91563227 1 LUBE AND MAINTENANCE DECAL
115 Ref PINCH POINT AND SWING CARRIAGE DECAL, (not shown),
(See BOOM DECALS for Breakdown)
118 91503097 1 MOVING PARTS DECAL
135 91563246 1 OVERSPEED WARNING DECAL
136 91163028 1 SHIFTER DECAL
91579010 Ref ASME DECAL INSTALLATION, (G10-55A AccuPlace), (not |
available to order, see items 201 & 215 for service)
91569010 Ref ASME DECAL INSTALLATION, (G12-55A AccuPlace), (not H
available to order, see items 201 & 215 for service)
215 Ref GOOSENECK DECAL, (not shown), (See BOOM DECALS for
Breakdown)
1001102890 Ref ACCUPLACE DECAL INSTALLATION, (not available to order, see A
items 301 & 302 for service)
301 Ref BOOM ACCUPLACE DECAL, (not shown), (See BOOM DECALS
for Breakdown)
302 1001102386 1 CAB ACCUPLACE DECAL
414 1001100996 1 FRAME SWAY LEFT DECAL
415 1001100998 1 FRAME SWAY RIGHT DECAL
416 1001100999 1 JOYSTICK CONTROLS DECAL
91565069 Ref JLG DECAL INSTALLATION, (not available to order, see items 501 C
& 502 for service)
501 Ref JLG DECAL, (not shown), (See BOOM DECALS for Breakdown)
502 1704885 1 WEBSITE DECAL
1001106003 1 LOAD CHART BOOKLET, (G10-55A AccuPlace), (includes items 3
801 thru 806)
1001106004 1 LOAD CHART,BOOKLET, (G12-55A AccuPlace), (includes items 3
801 thru 806)
801 1001106035 1 STANDARD CARRIAGE LOAD CHART, (G10-55A AccuPlace)
801 1001106036 1 STANDARD CARRIAGE LOAD CHART, (G12-55A AccuPlace)
802 1001106060 1 TILT CARRIAGE LOAD CHART, (G10-55A AccuPlace)
G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 11 - DECALS

ITEM PART NUMBER QTY DESCRIPTION REV
802 1001106061 1 TILT CARRIAGE LOAD CHART, (G12-55A AccuPlace)
803 1001106085 1 SWING AND TILT CARRIAGE LOAD CHART, (G10-55A
AccuPlace)
803 1001106086 1 SWING AND TILT CARRIAGE LOAD CHART, (G12-55A
AccuPlace)
804 1001106110 1 2.03 YD BUCKET LOAD CHART, (G10-55A AccuPlace)
804 1001106111 1 2.03 YD BUCKET LOAD CHART, (G12-55A AccuPlace)
805 1001106135 1 15FT TRUSS BOOM LOAD CHART, (G10-55A AccuPlace)
805 1001106136 1 15FT TRUSS BOOM LOAD CHART, (G12-55A AccuPlace)
806 1001106160 1 WORK PLATFORM LOAD CHART, (G10-55A AccuPlace)
806 1001106161 1 WORK PLATFORM LOAD CHART, (G12-55A AccuPlace)
1001110403 1 OPTIONAL LOAD CHART BOOKLET, (G10-55A AccuPlace), (if 1
equipped), (includes items 851 thru 856)
1001110404 1 OPTIONAL LOAD CHART BOOKLET, (G12-55A AccuPlace), (if 1
equipped), (includes items 851 thru 856)
851 1001106189 1 GRAPPLE BUCKET LOAD CHART, (G10-55A AccuPlace)
851 1001106190 1 GRAPPLE BUCKET LOAD CHART, (G12-55A AccuPlace)
852 1001106224 1 12FT TRUSS BOOM LOAD CHART, (G10-55A AccuPlace)
852 1001106225 1 12FT TRUSS BOOM LOAD CHART, (G12-55A AccuPlace)
853 1001106259 1 FORK MOUNTED LIFTING HOOK LOAD CHART, (G10-55A
AccuPlace)
853 1001106260 1 FORK MOUNTED LIFTING HOOK LOAD CHART, (G12-55A
AccuPlace)
854 1001106294 1 VERTICAL MAST LOAD CHART, (G10-55A AccuPlace)
854 1001106295 1 VERTICAL MAST LOAD CHART, (G12-55A AccuPlace)
855 1001106183 1 SWING CARRIAGE LOAD CHART, (G10-55A AccuPlace)
855 1001106184 1 SWING CARRIAGE LOAD CHART, (G12-55A AccuPlace)
856 1001110716 1 BACK COVER, (G10-55A AccuPlace)
856 1001110717 1 BACK COVER, (G12-55A AccuPlace)
91565070 1 SUNBELT DECAL KIT B
91565071 1 UNITED RENTALS DECAL KIT E
91565088 1 NES DECAL KIT B
91565092 1 H AND E DECAL KIT B
1001094478 1 RSC DECALS A
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 331



SECTION 11 - DECALS

FIGURE 11-2. BOOM DECALS

451

l502

/552

/ 1

o1 / |

= S

( ' ) ® o
el | CA
—__© //3\

215

332

G12-55A AccuPlace,G10-55A AccuPlace

31200454



SECTION 11 - DECALS
FIGURE 11-2. BOOM DECALS

ITEM PART NUMBER QTY DESCRIPTION REV
0275864 Ref COMMON DECAL INSTALLATION, (not available to order, see B
items 1 thru 17 for service)
1 Ref CAB AND FRAME DECALS, (not shown), (See CAB AND FRAME
DECALS for Breakdown)
6 4105262 1 BOOM ANGLE DECAL
7 91553072 1 BOOM NUMBERS DECAL KIT
9 1001098769 1 PENDULUM
15 1001096404 1 SPACER
16 4711600 1 WASHER, 3/8
17 8305645 1 HEX NUT, 3/8
91569008 Ref ASME COMMON DECAL INSTALLATION, (not available to order, L
see items 101, 115 & 116 for service)
101 Ref ASME CAB AND FRAME DECALS, (not shown), (See CAB AND
FRAME DECALS for Breakdown)
115 91513210 7 PINCH POINT DECAL
116 91563157 1 SWING CARRIAGE DECAL
91579010 Ref ASME DECAL INSTALLATION, (G10-55A AccuPlace), (not |
available to order, see items 201 & 215 for service)
91569010 Ref ASME DECAL INSTALLATION, (G12-55A AccuPlace), (not H
available to order, see items 201 & 215 for service)
201 Ref CAB MODEL DECAL, (not shown), (See CAB AND FRAME
DECALS for Breakdown)
215 1706100 2 GOOSENECK DECAL, (G10-55A AccuPlace)
215 1706167 2 GOOSENECK DECAL, (G12-55A AccuPlace)
1001102890 Ref ACCUPLACE DECAL INSTALLATION, (not available to order, see A
items 301 & 302 for service)
301 1001102385 2 BOOM ACCUPLACE DECAL
302 Ref CAB ACCUPLACE DECAL, (not shown), (See CAB AND FRAME
DECALS for Breakdown)
91565069 Ref JLG DECAL INSTALLATION, (not available to order, see items 401 C
& 402 for service)
401 1706185 2 JLG DECAL
402 Ref WEBSITE DECAL, (not shown), (See CAB AND FRAME DECALS
for Breakdown)
451 1704739 2 SUNBELT BOOM DECAL
502 7302178 2 UNITED RENTALS BOOM DECAL
552 1706324 2 NES RENTAL BOOM DECAL
601 1706465 2 H AND E BOOM DECAL
652 1001094459 2 RSC BOOM DECAL
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE

31200454 G12-55A AccuPlace,G10-55A AccuPlace 333






SECTION 12 - RECOMMENDED SPARE PARTS

SECTION 12 - RECOMMENDED SPARE PARTS

31200454 G12-55A AccuPlace,G10-55A AccuPlace 335



SECTION 12 - RECOMMENDED SPARE PARTS

FIGURE 12-1. RECOMMENDED SPARE PARTS

336

ITEM PART NUMBER QTY DESCRIPTION REV
Note Ref Note: The following list will service fleets of machines (built to
current production per date on the front cover) with repair parts
which can be installed in the field. Parts from the list should be
replaced when inventory is depleted to keep service parts
stock supplied. For further information, contact your JLG
dealer or the JLG Industries Parts Department.
Ref Boom
1001100882 1 Tilt Cylinder Hose
1001100883 1 Tilt Cylinder Hose
2754767 2 Boom Hose
91163037 4 Extend Chain, (G10-55A AccuPlace)
91563035 4 Extend Chain, (G12-55A AccuPlace)
91163037 1 Retract Chain, (G10-55A AccuPlace)
91563036 1 Retract Chain, (G12-55A AccuPlace)
91033186 12 Wear Pad,
91033189 6 Wear Pad,
91163187 6 Wear Pad, (G10-55A AccuPlace),
91163187 4 Wear Pad, (G12-55A AccuPlace),
91163186 12 Wear Pad, (G10-55A AccuPlace),
91163186 10 Wear Pad, (G12-55A AccuPlace),
91163188 6 Wear Pad,
91163214 2 Wear Pad,
90205870 AR Shim, .0598,
91121082 AR Shim, .0598,
91141302 AR Shim, .0598,
91161184 AR Shim, .0598,
91031236 24 Spacer, .060,
91161183 4 Spacer, .060,
91511094 2 Spacer, .0598,
91141303 12 Spacer, .060,
1001098176 1 Quick Release Pin
1001105441 1 Quick Switch Lock Pin
Ref Engine
1001104913 1 Primary Fuel Filter,
70021225 1 Secondary Fuel Filter,
8006013 1 Oil Filter,
1101312 1 Primary Air Filter, (G10-55A AccuPlace)
7026573 1 Primary Air Filter, (G12-55A AccuPlace)
1101313 1 Secondary Air Filter, (G10-55A AccuPlace),
7026572 1 Secondary Air Filter, (G12-55A AccuPlace)
1001102657 1 Fuel Tank Cap
7029902 1 Fan
7029901 1 Alternator Belt
7029894 1 Dipstick,
Ref Drivetrain
91563226 1 F-N-R Shifter
1319670 1 Transmission Filter
7026911 1 Universal Joint Kit
91474035 1 Universal Joint Kit
G12-55A AccuPlace,G10-55A AccuPlace 31200454



SECTION 12 - RECOMMENDED SPARE PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
91403193 10 Lug Nut
Ref Hydraulics
1001101624 1 Joystick Assy
70021632 1 Lift Cylinder Seal Kit (G10-55A AccuPlace)
70021641 1 Lift Cylinder Seal Kit (G12-55A AccuPlace)
70021598 1 Extend/Retract Cylinder Seal Kit
70022093 1 Tilt Cylinder Seal Kit, (G10-55A AccuPlace)
70022098 1 Tilt Cylinder Seal Kit, (G12-55A AccuPlace)
70021639 1 Frame Level Cylinder Seal Kit
70021639 1 Stabilizer Cylinder Seal Kit
91144004 1 Outrigger Cylinder Seal Kit
1001093626 1 Hydraulic Filter Element
91563248 1 Tank Filter
91563136 1 Fluid Level Gauge
Ref Electrical
7028657 1 Alternator
7029782 1 Starter
1001100421 1 Single Axis Joystick
91083483 1 Battery, (12 volt, 1000 amps)
8270621 1 Backup Alarm
91143357 1 Horn
77383377 1 Starter Relay
Ref Miscellaneous
8342813 1 Engine Cover Key
80964051 1 Cab Door Key
77384578 1 Ignition Key
3128447 1 Operation and Safety Manual
31200452 1 Service Manual

31200454 G12-55A AccuPlace,G10-55A AccuPlace 337






PART NUMBER INDEX

PART NUMBER INDEX

31200454 G12-55A AccuPlace,G10-55A AccuPlace 339



PART NUMBER INDEX

0080272......coeveiinn 109
0100011....11, 21, 25, 29,
37,41, 49, 51, 57, 59
73,104, 111, 115, 117
186, 213, 215, 217

233, 235, 249

0100020............. 104, 197
0100035........cc..... 25,29
0100048............. 104, 287
0100081.......ceveeeirinenns 11
0100093.......coeeviinnen 109
010048.......ccccvvvrernen. 289
0160032........cc0vvenneee. 199
0240156........cceevrneeene 95
0275182.....ccccvvvreen. 235
0275630.....ccceeeirinnnes 225
0275862................. 25,29
0275864............. 330, 333
0275929......cccvvrinen. 225
0275947 ....ocoveviienen. 287
04100665........... 115, 117
0630407 .....ccccvvvrernnen. 185
0630457 ....ccovcvvvrenne. 186
0630616........cccenneee. 235
0641403........cc0eeeneee. 225
0641404........ccooeneee. 185

0641405..25, 29, 91, 185
197
0641406.57, 59, 235, 287

0641407 .....ccccvvveennnen. 291
064140825, 29, 104, 185
217, 289
0641409.......ccceeeneee. 186
0641412............. 197, 229
0641414........coooeneee. 235
0641418........cccoeneee. 185
0641422......ccceevinn 236
0641506............. 111, 215
0641507 ......cooeeviinnnnn 239

0641508....185, 217, 225,
287

0641509........cceeeneee. 239

0641510....104, 115, 185,
199

0641514.....185, 233, 235
0641518.........cceevnenee 197
0641524........cooevvinnn 15
0641528........ccoeeiiinnnn 15
0641532.......cc0eveneee. 199
0641604...........cooneee. 111

064160657, 59, 111, 115
117, 213

0641607 ............... 11,111

0641608..11, 57, 59, 104,
109, 111, 185, 205
213, 215, 289

0641610..11, 25, 29, 111

119, 235

0641612....... 73,104, 235
0641622.......cccevevrannnnn 11
0641624............cc.... 235
0641632........cccevunn 225
0641634.......cccoevvns 17
0641716......cccceeinnnn 175
0641807 .....ovvvvieeininens 11
340

0641808 ... 17, 37, 41, 49,
51
0641810... 33, 35, 45, 47,

53, 55
0641812.............. 65, 221
0641814..........cc...... 291
0641815................ 37,41
0641818................ 25,29
0641825........ccceene. 235
0641826........ 37,41, 235
0641830........cccuuvneee. 105
0641840............ 253, 255
0642008................ 53, 55
0642032................ 69, 73
0642210........ 45, 47, 291
0642232.......cccvvieeee 12
0642236.......ccccvvveeeeen. 12
0651605................ 53,61

0651606..... 33, 45, 61, 63
0651612... 33, 35, 47, 57,
59

0651614................ 33,35
0651616................ 45, 53
0651618................ 45, 55
0651620.......ccccceiuvirnne 53
0651806 ..........cccuvernne 53
0651808.... 45, 47, 53, 55
0651810................ 53, 55

0651812.... 45, 47, 61, 63
0651814 ... 45, 47, 53, 55,

61, 63
0651816.......... 35, 47, 63
0651820......cccccvvvirnne 33
0681606.................... 229
0681608.................... 229
0681610..........ccueeee. 229
0681624 .................... 249
0681810........ccevveeeeen. 73
0681814.........cc.eeeeee. 21
0682214 .... 25, 29, 37, 41
0682216...... 12, 243, 245
0682230......ccceeviiiiinne 12
0682244 ..........cocviene 65
0682444 ...........ccveee 15
0682652.........ceveeeeee. 12
0691812.................... 235
0700610.........ccvveenennn. 11
0700808.................... 117
0700829.........cceouvee. 225
0701012......cceeenneen. 104
0701014..........coueee. 215
0701215.....cccceeveneen. 233
0711015.........cceee 104
0721003................ 26, 30
0721006.................... 201
0740605.................... 197
0741006............uveee. 186
0741610......ccccevivvirnne 73
0760305......ccccceuvee. 186
0760810......c.cceuneee. 119
0761012.................... 119
0761016.................... 119
0761215............ce. 199
0761617 ... 104
0791606.............eeeee. 289
0791607 ......ceeevnneen. 105

G12-55A AccuPlace,G10-55A AccuPlace

1001001016
1001001169
1001001186
1001001211
1001001213
1001001413
1001001422
1001001506
1001001507
1001001535
1001001562
1001001565
1001001615
1001001616
1001001617
1001001619
1001001620
1001001660
1001001670
1001001832
1001001892
1001001902
1001001905
1001001908
1001001913
1001001926
1001001929
1001001939
1001001942
1001001950
1001080707
1001081307
1001081308
1001081310
1001081311
1001090003
1001090063
1001090064
1001090134
1001090140
1001090369
1001090460
1001090461
1001090505
1001090506
1001090522
1001090580
1001090581
1001090615
1001090644
1001090646
1001090741
10010908086

1001091118............... 215
1001091121............... 298
1001091122............... 321
1001091173............... 215
100109139%............... 185
1001091425............... 298
1001091445............... 298
1001091458................. 21
1001091884............... 105
1001091891............... 105
1001091892............... 105
1001091893............... 109
1001091895............... 225
1001091896............... 226
1001092204............... 199
1001092391................. 83
1001092430............... 119
1001092434............... 119
1001092481................. 91
1001092482................. 91
1001092849............... 197
1001093171........ccneueee. 85
1001093273........cccuvee.. 95
1001093335............... 236
1001093336............... 235
1001093337............... 236
1001093377........... 79, 95
1001093388............... 109
1001093465................. 95
1001093526............... 199
1001093626....... 261, 337
1001093641............... 109
1001093831............... 105
1001094072............... 225
1001094073............... 225
1001094194........... 26, 30
1001094201............... 163
1001094330................. 95
1001094459............... 333
1001094478............... 331
1001094830................. 95
1001095342............... 291
1001095418................. 81
1001095449............... 261
1001095744............... 145
1001095810................. 91
1001096019................. 91
1001096020................. 91
1001096021................. 91
1001096023................. 91
1001096024................. 91
1001096025................. 91
1001096162................. 91
1001096388............... 223
1001096389............... 223
1001096390............... 223
1001096391............... 223
1001096392............... 223
1001096393............... 223
100109639%............... 223
1001096395............... 223
1001096397............... 223
1001096398............... 186
1001096404............... 333
1001096582............... 107
1001096583............... 107
31200454



1001096728 ...... 205, 207
1001097053............... 104
1001097095CFP ........... 21
1001097149 ................ 12
1001097771 .............. 233
1001097772 .............. 233
1001097773 .............. 233
1001097803............... 151
1001097804 .............. 163
1001097810.............. 151
1001097848............... 199
1001097849.............. 199
1001097990............... 233
1001097991 .............. 233
1001097992 ...... 151, 163
1001098042 .............. 207
1001098093 ................ 65
1001098174 ................ 65
1001098176 ........ 65, 336
1001098204 .............. 111
1001098205 .............. 111
1001098218 ................ 65
1001098220............... 249
1001098233 ................ 65
1001098282 .............. 111
1001098344 .............. 205
1001098382 ................ 65
1001098489............... 229
1001098490............... 221
1001098769 .............. 333
1001098934 ...... 109, 186
1001099113 ................ 73
1001099115 ................ 73
1001099219............... 221
1001099276 .............. 291
1001099351 ................ 77
1001099360............... 229
1001099384............... 233
1001099570.............. 236
1001099618.............. 259
1001099720.............. 267
1001099901 ................ 75
1001099902 ................ 75
1001099945 .............. 249
1001099946 .............. 249
1001100227 ................ 79
1001100228 ................ 79
1001100229 ................ 79
1001100309.............. 239
1001100322 .............. 186
1001100349.............. 239
1001100421 ...... 186, 337
1001100422 .............. 186
1001100524 .............. 185
1001100663............... 111
1001100664 .............. 111
1001100673............... 186
1001100686 .............. 239
1001100687 .............. 239
1001100822 ................ 71
1001100823................. 71
1001100824 ................ 71
1001100851 .............. 225
1001100852............... 225
1001100879.............. 205
1001100880.............. 207
1001100882....... 236, 336
31200454

PART NUMBER INDEX

1001100883....... 236, 336 1001106035............... 330
1001100895............... 325 1001106036............... 330
1001100936............... 259 1001106060............... 330
1001100948............... 225 1001106061............... 331
1001100951............... 225 1001106085............... 331
1001100980............... 225 1001106086............... 331
1001100996............... 330 1001106110............... 331
1001100998............... 330 1001106111............... 331
1001100999............... 330 1001106135............... 331
1001101038............... 229 1001106136............... 331
1001101115................. 79 1001106160............... 331
1001101116................. 79 1001106161............... 331
1001101281............... 253 1001106183............... 331
10011012809............... 255 1001106184............... 331
1001101357............... 195 1001106189............... 331
1001101358............... 195 1001106190............... 331
10011014409............... 195 1001106224............... 331
1001101471............... 221 1001106225............... 331
1001101595....... 243, 245 1001106259............... 331
1001101624....... 211, 337 1001106260............... 331
1001101759............... 301 100110629%............... 331
1001101831............... 119 1001106295............... 331
1001101904............... 229 1001106333............... 249
1001101952................. 29 1001106614................. 12
1001101956................. 73 1001106665............... 186
1001102077............... 111 1001106836............... 263
1001102172............... 229 1001106861............... 249
1001102320............... 229 1001107339....... 199, 203
1001102378..........cc.... 73 1001107340............... 202
1001102385............... 333 1001107343............... 202
1001102386............... 330 1001107344....... 199, 203
10011025009............... 163 1001107428............... 203
1001102649............... 111 1001107854............... 298
1001102654............... 111 1001108271............... 229
1001102657....... 109, 336 1001108272............... 281
10011026809............... 221 1001108273............... 281
1001102728........... 57,59 1001108612............... 104
1001102740............... 239 1001108623............... 186
1001102800............... 229 1001109008............... 186
1001102801............... 229 1001109536............... 104
1001102802............... 229 1001110091............... 201
1001102813................. 91 1001110403............... 331
1001102832................. 59 1001110404............... 331
1001102890....... 330, 333 1001110544............... 186
1001103059............... 119 1001110716............... 331
1001103182......... 81, 279 1001110717............... 331
1001103339................. 57 1001111140............... 267
10011035089....... 190, 191 1001111215............... 267
1001103573............... 295 1001113251............... 109
1001103637.......ccecvneee 91 1001113961............... 321
1001103683............... 305 1001116730............... 295
1001103730.......cceevnee 91 1001116731............... 295
1001103736.......cceevneee 91 1001116733....... 303, 321
1001103832............... 221 1001116747 ....... 298, 307
1001103948............... 245 1001116771............... 289
1001103949............... 245 1001116962....... 295, 298
1001103950............... 229 1001116968....... 298, 321
1001104096............... 119 1001116975............... 321
1001104913....... 105, 336 1001117017............... 295
1001104992................. 88 1001117021............... 298
1001105345............... 283 1001117064............... 303
1001105441......... 65, 336 1001117073............... 295
1001105780....... 178, 181 1001120178....... 178, 181
1001105781....... 178, 181 1001120179....... 178, 181
1001105782....... 178, 181 1001120914................. 73
1001106008............... 330 1001120915................. 73
1001106004............... 330 1001121108....... 177,181

G12-55A AccuPlace,G10-55A AccuPlace

1001121105...... 177,181
1001121109...... 177,181
1001125410...... 177,181
1001132514 ................ 69
1001133072................ 73
1001137512................ 99
1001146088................ 69
1001163414 .............. 277
1001193794 ................ 69
10268516.................. 115
1040099........cccveeeee. 185
1040100........ccceeee.. 190
1040105......cccccvvenne 185
1040106.......ccccvvenne 185
1040107 ....cvvvvvvrens 190
1060379.....c.ccevvvirennn 91
10608%............ 317, 319
10705034 ........ceveeennes 97
10717936.................. 117
10731709.. 125, 143, 145
10731744 ..........c........ 125
10731761 ......ccccvvenens 141
10731845.. 131, 133, 137
10731959......ccccvveenne 147
10732071 .....ccovuvennns 143
10732072.....ccccvvenns 143
10732095........ccveeee 141
1101312............ 115, 336
1101313............ 115, 336
1120591 .....c.cccevvvenns 109
1170021 ......cevvvveienee 69
1170024 ........coccvvvennne. 69
1170027 ....ovveeviienne 69
1170054 ..o 73
1170057 ....ccovviviine 73
1180402.......cccvvvenns 235
1180403........ccccvvenns 235
1316794 ... 88
1319229.......cccvee 123
1319436.......ccvveeee. 147
1319558.......ccvveee 123
1319563.......ccccvienns 123

1319571... 121, 125, 139
147

1319573............ 125, 147
1319576......ccvvveee. 139
1319578............ 125, 147
1319581............ 125, 145
1319585.... 123, 125, 145
1319590.......cccvvvenns 125
1319591 ... 131

1319593... 127, 129, 131
133, 135, 137
1319594 ... 127, 129, 131
133, 135, 137
1319595... 127, 129, 131
133, 137
1319596.... 131, 133, 137
1319600... 127, 129, 131
133, 135, 137
1319601... 127, 129, 131
133, 135, 137
1319602... 127, 129, 131
133, 135, 137
1319603... 127, 129, 131
133, 135, 137

341



PART NUMBER INDEX

1319604....127, 129, 131,
133, 135, 137
1319606.....131, 133, 137
1319607.......cccvveeenen. 131
1319608............. 131, 139
1319614.......cccvveveenn. 133

137
1319617
1319618....
1319619....
1319620....
1319621....
1319622
1319623
1319624....
1319625
1319626
1319627 ....
1319628....
1319629....
1319630....
1319631....
1319632....
1319635
1319636
1319638
1319641
1319646....
1319647
1319648
1319649....
1319652....
1319661
1319670

336
1319683
1319684
1319685....
1319686
1319687
1319688....
1319689
1319693
1319694....
1319719....
1319726....
1320022....
1320030....
1320130
1320131
1320263....
1320748
1320754
1320755....
1321265
1321627
1321716....
1321745....
1340021....
1360292....
1360293....
1360296
1360297
1360300
1360301
14404173........... 205, 207

342

14404173S................ 201
14404793 .................. 235
14404978..........c....... 109
1600469
1600470
1600471
1600472
1671219
1671313
1671322
1671323
1671324
1671328
1684450
1684500
1684501
1684532
1701509
1702773
1704277
1704739
1704885
1706100
1706167
1706185
1706324
1706465
1706892
1707038

2080051
2110406
2110604
211060673, 97, 221, 229
257, 267
2110608..............e..... 267
2110612......ccoeeeee. 281
2110806............ 221, 281
2110808...... 73,151, 163
2110816...........c.cee. 281
2111010............ 235, 259
2111012 239
2111210.... 111, 233, 235
2111212.... 225, 236, 247

2111216............ 225, 267
2130404............... 213
2130604 .................... 259
2130606...... 97, 229, 261
2130608.............. 97, 229
2130612......cceevnnee. 281
2130806.........ccoueee. 261
2130808............ 261, 267
2131010.....ccceeiinnnn. 236
2131012...........ee 261
2131210 261
2131212 ... 225
2131620........cccuueeeee. 261
2144605.... 151, 163, 215
2150808..........cccuveee. 213
2151010.....ccceevinenn. 236
2151212 ... 229
2160002.........ccvveeeen. 65
2170206............ 229, 267
2170506.............oo.... 229
2170704 ... 267
2170706......ccecevunee. 261
2170708............ 229, 261

2170712
2170806
2170912
2171110
2171308
2172106
215
2172108
2180537
2180752
2180849
2200221

2220473
2220578
2220609
2220628
2220893
2221086
2221111
2221231
2221239
2221244
2221257
2221294
2340037

2340039
2340045
2340046

2754770
2754771
2754772
2755005
2755006
2755007
2755008
2755009
2755010
2755093
2755094
2820035
2820118
2900770
2902446
2940074
3010160
3010161

G12-55A AccuPlace,G10-55A AccuPlace

3020039.......ccccvveeeeen. 215
3020040....37, 41, 49, 51
247

3271501.....104, 199, 225
3271601............. 205, 229

3310805........cccvveeee. 287
3311001............. 186, 291
3311005.......cccoveeeen. 187
3311401......91, 186, 197,
291
331140525, 29, 104, 235,
236, 289
3311501.....ccceeiiine 287
3311505.....111, 185, 225
3311508........ccovviene 115

3311605..11, 25, 29, 104,
111, 199, 225
3311705.......ccceeie 175
3311801............. 221, 291
3311802................. 25,29

3380752
3421453
3423227
3423242
3423247
3423275
3423276
3423301
3423307
3440313
3460444
3460445
3460546
3460547
3460548
3460549
3520072
3520176
3575623
3577203
3577204
3577205
3580356
3740080
3760170
3820020
3841203
3841287
3900140

31200454



3900187 ................ 25,29
3900210 ....covveeeenes 261
3900232 .....oovveeeien 235
3900252 ......ooveiiinn 186
3900258 .......cocvvrenns 186
3900280 .....ccccvvvvrernnnen. 11
3900316.....cccvvvirenns 261
3900385......ccovvvienns 186
3900395 ......oevieeiiies 11
3910610 .....cceeeeriennen 289
3930616 ................ 25,29
3930812 ....ccevveeenn 287
3931524 ..o 229
3931616......ccccvvrnnns 199
3931620.....ccccvvvrenns 199
3931624 ... 199
3931664 .... 233, 243, 245
3931672 ... 17
3960418 ......ocvveeiins 11
3960477 ....ooovvviiiinnn. 11
4000013........... 25, 29,51
4000014 ................ 25,29
4000020................ 26, 30
4071133............ 205, 207
4105262 .........ccveeenes 333
4107702 .....cooviiiirinnen. 81
4107712 ... 81
4110422 ................ 75,77
4110473 ... 81, 97
4160194 ... 11
4240018 .......ccccvvvenns 229
4240033 .... 197, 199, 287
4341070 ....cccciirirennen. 11
4341261 .......cocvenns 247
4341266 ................ 26, 30
4360696 ...........0cennes 225
4400490 ........cccvvrenns 109
4400505 .......cceeeenne 261
4420060 ........cceeeenne 207
4460260 ..........cce.... 321
4460374 ............ 303, 321
4460419............ 301, 321
4460459 ... 305

4460464 ... 291, 307, 317,
319, 325

4460465 ... 307, 317, 319,
325

4460466 ... 195, 295, 298,
301, 303, 307, 309
317, 319, 321

4460469 ..o 298
4460470 .....ccvveeeeenne 317
4460471 ..o 317
4460473 ............ 317, 319
4460500 .........coeeennne 301
4460502 ..o 298
4460503 ..o 303
4460508 .... 307, 317, 319
4460509............ 317, 319
4460608 ............ceennes 295
4460693 ... 295
4460743 ... 305
4460746 ............ 298, 307
4460761 .......coeeeeene 321
4460789 ............ 298, 311
4460790 .......cocvvrinns 307
4460842 .........cceeeenn. 295
31200454

4460850 ............ 305, 311
4460871 .......oeeeeeeene 321
4460872 ......oovveeeenne 321
4460873 .....ccovveeeeene 321
4460876 ........ccvveenne 321
4460878 ........cccvveene 321
4460891 ........ccvvenne 325
4460897 ............ 291, 325
4460905 ......ccceeeeeennne 321

4460928 ...298, 313, 315,
321

4460943 .......ceeeeee 321
4460955 .........ccvveene 295
4461003 ............ 317, 319
4461215 ... 303
4520314 ............ 178, 181
4520481 ......coeveeeene 177
4520482 .......oeeveee 177
4520485 ......ceeeeeee 177
4520486 .........ccveeennee 177
4520489 .......ccccvvvennn 177
4520490 .......coccvvrennne 177
4520493 ............ 177,181
4520494 ............ 177,181
4520515 ............ 177,181
4520518 ............ 177,181
4520519 ............ 177,181
4520521 ............ 177,181
4520523 ............ 177,181
4520524 ............ 177,181
4520527 ............ 177,181
4569508 ........ 37,41, 236
4640438 .......ccccvvvene 275
4641465 ............ 243, 245
4641466 ..o 247
4641467 ..o 225
4641469 ........cceeee 249
4641497 .....ovveeeee 225
4641501 .....ooeeeeiins 97
4641502 .......oooeiiis 97
4641511 ... 225
4641526 ............ 225, 247
4641528 ........cccveeene 249
471000 .....ccoeeviiiienns 186
4711400 .....91, 104, 185,

197, 217, 235, 236
287, 289, 291

4711500 ..... 15, 185, 215
217,225
4711600 ..... 11, 109, 111,

115, 117, 119, 185
199, 205, 213, 229
235, 289, 333

4711700 ... 175
4711800 ............ 221,291
4712000 .....coveeeeenne 104
4712200 ......ovveeeeene 201
4712600 ................ 26, 29
4740397 ............ 104, 289
4750600 ........ccvvienee 289
4750800 .......cccvvrene 287
4751000 ........ 26, 30, 292
4751200 .....cvveeeeenne 197

4751400 25, 29, 225, 236

4751500 ...11, 15, 25, 30,
111, 115, 185, 225
239, 261

PART NUMBER INDEX

475160025, 30, 112, 199,
225, 229, 235

4751800............... 17, 105
4760600..........ccovrneen 289
4761000.........ccceernenee. 292
4761400............. 236, 291

4761500....104, 199, 225,
239, 287

476160057, 59, 104, 111,
112, 205, 213, 215
229, 235, 236, 257
261, 289

4761800....17, 25, 29, 33,
35, 37,41, 45,47, 49
51, 53, 55, 104, 205
207, 221, 236, 291

4771500......cccceeiiinnn 186
4811400.......cceveeiranennn 11
4811900......ccceeerirnnnn 225
4812000........ccceeeneee. 104
4831900............. 119, 225
4832000............. 119, 215
4846452........cceeevn 91

4891600....33, 35, 45, 47,
53, 55, 57, 59, 61, 63
249

4891700........ccvrennnen. 233

4891800....33, 35, 45, 47
53, 55, 61, 63, 73

41, 45, 47,57, 59

4892400................. 15, 59
4920017 ....coovvvvirennen. 325
4923452.......cccuvvee 109
4923482........cceeene 319
4923535.......ccciie 317
4923571 298
4923662.........cccevnnn 303
4923663.........cccein 287
4923664..........ccoenen 287
4923665........cceeene. 313
4923666.............c.nee. 315
6604662...........cocuveee. 81
70000656................... 143
70002219............ee... 277
70002224................... 277
70003849................... 277
70020002............c.coeee... 88
70020004..........covveennne 88
70020015........ccevveene 88
70020017.....cccceevnnennne 88
70020025........cccevuvennne 88
70020026............c.ceeee... 88
70020027........cccvvee 88
70020028..............cc..... 88
70020029..........ccuveeen. 88
70020036..........cveeee. 147
70020354.........cccueeee. 147
70020355.........coueeee 147
70020375......ccccvveee. 249
70020428................... 279
70020493................... 147
70020555.........ccviee 85
70020562...........c.ouveee. 93
70020632..........cueeee. 190
70020638.............e.... 202

G12-55A AccuPlace,G10-55A AccuPlace

70020639.................. 202
70020640.................. 202
70020643.................. 202
70020644 .................. 202
70020645.................. 202
70020646.................. 202
70020647 .......cccounee.. 202
70020648................... 202
70020649.................. 202
70020650.................. 202
70020653.................. 190
70020659.................. 263
70020660.................. 263
70020661.................. 263
70020662.................. 263
70020663.................. 263
70020665.................. 263
70020666.................. 263
70020667 .................. 263
70020668.................. 263
70020669.................. 263
70020670.........ccueue... 263
70020671 .......ccconenee. 263
70020672.......ccconnnee. 263
70020673.........ccueeee. 263
70020674 .................. 263
70020675.........cueee. 263
70020676.................. 263
70020677 .....ccceevnnene. 263
70020678.........cuve... 263
70020679......cccvunene. 263
70020680.................. 263
70020681.................. 263
70020682.................. 263
70020809.................. 321
70020816.................. 321
70020823.................. 321
70020898.................. 289
70020923.................. 213
70021177 ... 170
70021225.......... 107, 336
70021226.........c.uee. 107
70021227 ......coeenneen. 135
70021228.................. 135
70021229........ccueee. 107
70021268.................. 135
70021269.................. 135
70021342.............. 77,93
70021349.........ceeee. 77
70021358.......cccvviinne 93
70021359.....ccccciviiine 93
70021360........ccccvvennnee 93
70021361 ......cccevvvinne 93
70021362..........ooeeeee. 93
70021364 .........c.ooeee. 93
70021365........cceveeee 93
70021366............ce...... 93
70021367 .............. 88, 93
70021375....ccceiiiiine 93
70021382......cccevviinne 88
70021387.............. 77,93
70021391 ... 93
70021392........ceveee. 93
70021393.................. 273
70021399........ccceveee. 93
70021415.......cccvviine 77
70021429......cccoviiine 88
343



PART NUMBER INDEX

70021440........... 271,273
70021441................... 271
70021442................... 271
70021443................... 271
70021444................... 273
70021446.............c..... 273
70021447.......ccovveen. 273
70021448................... 273
70021451...........co.... 273
70021452................... 273
70021453.............c..... 271
70021464................... 273
70021465............oee.... 273
70021466................... 273
70021478.........cocveeen. 289
70021479.....cccovveeen. 289
70021526................... 139
70021598........... 247,337
70021601................... 165
70021602................... 169
70021608...........cvevee. 169
70021604...........coe..... 169
70021605...........cveee.. 169
70021606.............c..... 173
70021607.........ovveeeene 173
70021608................... 173
700216009.............e.... 173
70021610.........ccveeeee 173
70021611.........ccveeee. 173
70021612.........cccveeee. 173
70021613.........cccveeee 173
70021614.........cccveee.. 165
70021615........... 157, 169
70021624................... 243
70021628........... 243, 245

70021630..243, 245, 247
253, 255

70021632.......... 243, 337
70021639...253, 255, 337
70021641......... 245, 337
70021642.......... 253, 255
70021644 ........ooo.o.... 255
70021646.........oo.... 255
70021648........ovvoo... 255
70021659........ovve., 245
70021661 .......vveon., 245
70021664 ........oooo... 253
70021676.....ecevvere., 247
70021678....eovvvee., 247
70021679..ovvorvve., 247
70021908........ovve., 275
70021920.......rvve., 125
70021921 .ovooever. 77
70021935....vvoovveerreenn. 77
70021944 .......oovo., 169
70021949.......oovvo., 245
70021959.......vvveo., 243
70021961 ....vooovoo., 247
70021963......... 253, 255
70021964 ........ooooo... 255
70021965........oove.. 253
70021976.....vorvve., 271
70021977 vvooeveeerrnenn. 77
70021978...veoovvveerrnenn. 77
70021979...veovveerrnenn. 77
70021980.......orvveereennn. 93
70021981 ..o, 93
344

70021982..........oeeeee. 93
70021983.........coeeee 89
70022028..........c.eeene... 77
70022038.................. 275
70022039......cccevunee. 275
70022040.................. 275
70022041 .................. 275
70022042 .................. 275
70022043.................. 275
70022044 .................. 279
70022045.................. 279
70022046.................. 279

70022075. 127, 129, 131
133, 135, 137

70022093.......... 250, 337
70022098.......... 250, 337
70022126.................. 167
70022127 ................. 167
70022128.................. 167
70022129 ..., 167
70022130......cccevuneee. 167
70022131 ......ceceeee. 167
70022132......cecevinee. 167
70022133......ccconee. 167
70022134 ... 167
70022135........coeee. 167
70022136.......ccoueeee. 167
70022137 .....ooeeeneen. 167
70022138.......ccovunee. 167
70022139.....ccecvinee. 167
70022140.................. 167
70022286.................. 259
70022287 ......coeevunee. 259
70022288................... 259
70022296................... 107
70022297 ......cccouneee. 107
70022298 .................. 107
70022299.................. 107
70022300.................. 107
70022301.................. 107
70022330.................. 107
70022331 ..., 107
70022332......ccceineen. 107
70022333 ... 107
70022507 ......coeenneeen. 107
70022527 .............. 77,93
70022528............cce.... 77
70022529..........oeeeee. 77
70022530........ceeeeee. 88
70022773.......... 153, 165
70022790........ccuveee. 143
70022804 .................. 202
70022816.................. 186
70023037 ........cceuee 263
70023038.................. 264
70023039.................. 263
70023114.......... 157, 169
70023115.......... 157, 169
70023116.......... 157, 169
70023195........ccueee. 117
70023325.......ccevinee. 217
70023481.................. 107
70024020.................. 277
70024262.................. 277
70024306...........cce...... 99
70024307 ....ooeveviiiinns 99
70025606.................. 277

G12-55A AccuPlace,G10-55A AccuPlace

7026408 ... 295, 298, 307
309, 311, 313, 315

7026487 .... 153, 161, 165

7026719.......cccviee 161
7026720.......cccuveeee. 161
7026721......cccee 161
7026722.......ee 161
7026723.......cocvvivine 161
7026724.........ccccvvee 161
7026725......c.cccevvvine 161
7026727 .....ovveeiiene 167
7026728........c.covveee. 167
7026731......cceee 170
7026744............oee.... 123
7026745........cccvee 123
7026746.........ccccvvenne 123
7026747 .....covvevvin 123
7026748........ccovcvvene 123
7026749......ccccevvvine 123
7026750.......cccvveeeeee. 125
7026751......ccceee 125
7026752.......cccvveeee 125
7026753.......ccceviiine 125
7026754.......cccovcvvene 125
7026755......ccccevvieene 125
7026756.........ccccvvenne 125
7026757 ....covveeiiiiene 127

7026758....127, 129, 131
133, 135, 137

7026759....127, 129, 131
133, 135, 137

7026760....127, 129, 131
133, 135, 137

7026761....127, 129, 131
133, 135, 137

7026762.......ccccvcvvenne 129
7026763........ccocvvenne 133
7026764.........cocvvee 135
7026765........ccccvienne 135
7026766...........cvveene 135
7026769.....135, 139, 147
7026770.......ccvvveeeee. 137
7026771.......ccevvve 139
T026772.......vvvvee 139
7026773....coeeeiiie 139
7026774.......coooviiee 139
7026775....cccccvviiine 139
7026776.......cccovvennne 141
7026777 ... 141
7026778.........c.ovveee. 141
7026779......ccvvvvee. 141
7026780...........coeee... 141
7026781........ccocvinne 141
7026782.......cccevviine 141
7026783.......ccceviiine 141
7026784.........cccvvee 141
7026785........cceeeee 143
7026786...........coeee.... 143
7026787.......ceevvee 143
7026788.........c.eeeee. 143
7026789.......cccevviine 143
7026790.......cccevvnine 143
7026791.......cccevvinne 145
7026792.......cccvvviine 145
7026793.......ccevee 145
7026794.....125, 145, 147
7026797 ... 121
7026798.........c.c.eeee 193
7026799.......cccvvviine 193
7026900.........ccccuvirnne 193
31200454



7026901 .......cceoeneen 193
7026902 ........ccoeeeen 193
7026904 .........coevennn 193
7026905 .......oceevvieen 193
7026906 ........c.cocneee. 193
7026909 ............ 303, 307
7026910 .......cvveerneee. 298
7026911 ............ 175, 336
7026932 .....ooeveiinn 255
7026933 ......ooeiiien 255
7026938 .......oeeeiienn 253
7027254 .....ooovee 121
7027255 ..., 121
7027270 ...cccviivirinnnen. 147
7027271 ..o, 147
7027272 oo 147
7027273 ..o 147
7028645 .........ccoeeeee 298
7028657 ............ 107, 337
7028666 .................... 107
7028680 ........c0ceernneee. 107
7028681 ........c0eeeneee. 107
7028716 ............ 157, 169
7028718 ............ 157, 169
7028733 ............ 158, 170
7028939 .......cceiie. 190
7029127 ............ 153, 165
7029290 ............ 153, 165
7029291 ............ 153, 165
7029293 ..., 153
7029300 ............ 157, 169
7029302 ............ 153, 165
7029303 ............ 153, 165
7029304 ............ 153, 165
7029305 ............ 153, 165
7029306 ............ 153, 165
7029307 ............ 153, 165
7029309 ......coceiiinnn 157
7029310............ 157, 169
7029312 ............ 157, 169
7029313 ............ 157, 169
7029314 ..o 157
7029317 ..o, 157
7029318 .......c0eeeee. 157
7029520 ......cocvvieinnnn. 85
7029521 .....ooeviiiiinns 85
7029532 ............ 131, 133
7029533 ............ 131, 133
7029692 ................ 77,93
7029703 ..., 88
7029714 .....ovvveeeien 93
7029732 ..ccovviiirinen, 170
7029733 ..., 170
7029734 ............ 161, 173
7029735 ............ 161, 173
7029746 ............ 158, 170
7029747 ............ 158, 170
7029755 ..., 298
7029760 ............ 257, 275
7029782 ............ 107, 337
7029814 ..o 257
7029815 ......ooeiiis 257
7029816 .......oceeenen 257
7029817 ....ooeeviin 257

7029849 ... 127, 129, 131,
133, 135, 137

31200454

7029850 ...127, 129, 131
133, 135, 137

7029851 ...127, 129, 131
133, 135, 137

7029852 ...127, 129, 131
133, 135, 137

7029853 ......ccvveee 190
7029854 ........ccoeeneee. 190
7029855 .....ooeiiins 190
7029859 .....oooeiiiis 191
7029860 ........ceeveunnen 191
7029877 ..o 295
7029878 ......ccvvvveen. 295
7029894 ............ 107, 336
7029895 ......ccvviiee. 107
7029900 ......ccvvvennee. 107
7029901 ............ 107, 336
7029902 ............ 107, 336
7029915 ....cooiiiin 269
7029916 .......ceereneen. 269
7029917 ..o 269
7029968 ........cceeoneee. 257
7029995 ......ccvviien. 271
7029996 .......ccevevrneennnn 88
7029997 .....occvvviiiiinn 88
70363229 .......... 313, 315
7057141 ... 111
7062922 ......ccvvviiiiinnn 81
7110702 ..o 81
7110712 ..o 81
7110722 ..o 81
7112642 ... 79
7114941 ......vvvevne 79
7139918 .....ccvvieiin 97
71492150 ... 197
71492152 .................. 197
72088049 .............. 61, 63
7300364 ......cooeeeininnn 11
7301295 ... 97
7301408 .......ooeeeiinnns 97
7301568 ........oeeeiinnns 97
7301569 ......cceveviiinnne 97
7301579 ..o 97
7302178 ..o 333
77101143 .......... 151, 163
77133052 ... 229
77133053 ... 229
77133089 .............. 267
77133136 ... 235
77133137 ..197, 233, 235
77133279 ....ccevee. 197
77133306 .......cooneee. 235
77133390 .....coeenee. 235
77143003 .................. 207
77143006 .................. 289
77143015 ... 261
77173014 ... 117
77323029 ... 199

77363228 . 195, 298, 303,
321

77363229 .295, 298, 301
303

77363242 .................. 295
77363345 .......... 298, 321
77363346 .................. 321
77363347 .......... 295, 298

77363349 ..295, 298, 321

PART NUMBER INDEX

77383118........... 151, 163
77383154........... 115, 117
77383377...104, 289, 337
77383540................... 197
77383567........... 104, 289
77383790........... 115, 117
77383791.....cceee. 117
77384578........... 187, 337
8000329%4................... 221
8006013............. 107, 336

80204005..153, 157, 165,
169

80204007........... 153, 165
80204012........... 153, 165
80204016........... 153, 165
80204025........... 155, 167
80204026........... 155, 167
80204030.........cceve.... 167
80204031............e.... 167
80204033........... 155, 167
80204035........... 155, 167
80204043........... 155, 167
80204044........... 155, 167
80204047........... 155, 167
80204048........... 155, 167
80204049........... 155, 167
80204050........... 155, 167
80204051........... 155, 167
80204052........... 155, 167
80204060................... 161
80204065................... 169
80204071........... 157, 169
80204076........... 157, 169
80204108................... 161
80204115.........coveeee. 161
80204116..........cveee.. 161

80204117..153, 161, 165,
173

80204121................... 161
80204123................... 161
80204131................... 161
80204143........... 153, 165
80204144........... 153, 165
80204166................... 161
80204281........... 161, 173
80214120........... 157, 169
80241137 ... 12
80264031................... 190
80264066................... 191
80264112................... 190
80304227.........coueeee. 135

80304394..125, 139, 145,
147

80304405................... 123
80333162........... 151, 163
8033786.........cccuveee. 279
8033789.......coevnie 279
8035461......cccccevneen. 191
8035536......cccccevuvnnnn 279
8035722......cccvviiiinn 191
8035830.....ccceveiivennn 279
8035862..........ccuvveee. 279
8035863..........ccevvee. 279
8036131........cccnee 279
80363034................... 185
80363067..........cuveeee. 197
803630609.............e..... 197

G12-55A AccuPlace,G10-55A AccuPlace

80363099.......... 199, 202
80363102.................. 203
80363103.......... 202, 203
80363104 .................. 203
80363106.................. 197
80363195.......cccvvvinne 11
80363208............c..... 197
803639%4.......c.ccevnee. 249
80364001.................. 191
803640009.......... 190, 191
80364011.................. 190
80364023.................. 190
80364030.................. 190
80364037 .......ccovee. 190
80364079.........ccuee. 191
80365027 .......cccvuueee. 197
8036528............ 141, 143
8036529.........cccuee 141
8036654 ..................... 190
8036733......ceeeiiiine 97
8036847 ......cvvvevnen. 125
80383134 .......cconeeee. 111
80383231 ......ccccoueee. 197
80384184 .................. 191
80384187 ................ 191
80384189.................. 191
80384191.................. 191
80384192.................. 191
80384203..........c.ee... 190
80384205.................. 190
80384207 .....c.cccouee. 190
80384213................. 191
80384218.................. 190
80464006.................. 289
80484081.......... 298, 307
80484084.......... 298, 307
80484085.......... 298, 307
80484086.......... 298, 307
80484088.................. 195
80604016.................. 307

80604018. 295, 298, 307
309, 311, 313, 315

80604025. 301, 303, 307
309

8065062..........cccvvenne 81

8065640... 151, 163, 253
255

80683013.................. 104
80903011.......... 225, 236
80933070........ccouvee. 111
80933113..........eee. 233
80933140............e.... 235
80963050.................. 291
80963056.................. 323
80963057 .. 298, 305, 307
80963058.......... 186, 323
80963061 .................. 298
80963062.......... 305, 311
80963063.................. 307
80963064 .................. 305

80963065 . 298, 305, 307
323
80963067 . 298, 305, 307
323
80963068 .. 298, 305, 307
80963069.. 187, 305, 323
80963070.. 305, 307, 311

345



PART NUMBER INDEX

80963101................... 187
80964001................... 197
80964051........... 191, 337
80964070.........cceee.... 291
8096D097 .........ccvveee. 291
82033995........cccveee 197
82033997.....c.cevveenne 187
8205655......cccccevveeeee 279
8270621............. 287,337
8273029......cccvie 115
8273257 ..o 115
8273291 117
8303626.......ccccceviivennne 79
8303634.......c..c.. 81, 97
8303658.......cccceevivinne 97
8303715.....ccciveeiinne 81
8303799....ccceiiiien. 12
8305012.......cccvirine. 79
8305038.........cccvvree. 119
8305624............... 97, 287
8305643.......cccccne 81, 97
8305644.......cccccevvveenne 79
8305645.......cccccvveeeene 333
8307007 .......covveeirrirnne 79
8307024........c.cevvuvennne 12
8307112......ccvviiiiiinne 79
8307904.......ccceeviiine 81
8307918.......ccceeeviinne 81
8310067 .......cvvvevirarnnne 65
8310160.......ccceeevrirernnne 81
8310161.......cvvvevrenne 81
8310302.......ccveeiireennne 97
8310308.......cccveevirennne 65
8310435.......ccceeiiiin 97
83191010......cccceeuvennne 15
83201120......ccceevvvenne 19
83201147.....ccceeevienn 12
8342813....... 11, 109, 337

83481285..298, 301, 303,
321

83481286..298, 301, 303,
321

83683085............eee... 187
83683308.............e.... 111
8405007............. 104, 197
8405502.........ccuvveeeen. 247
8406105..........cevveeeee. 291
8420053........... 73, 81, 97
8420055........... 73, 81, 97
8420231.....cccceevviennne 109
84231107.....c.covuveene 197
8430048...........ccveeee 197
84521056............0ee... 111
84711427................... 221

8522012....25, 29, 37, 38,
41, 42, 49, 51, 57, 59

8540218........cccuvieen. 197
8580315......ccceveiiiinne 81
8584001.......cccceevivennne 81
85941016..........cveeee. 291
8630003........ccccevivvinnne 97
8640028..........cccvvveenn. 97
8640029..........cccuvieeenn. 97
8640032.........cccvvieeenn. 97
8642207 ......ccoiirien. 81
86683193............c0e.. 197
86881273............... 61, 63
346

86881276.............. 61, 63
86883106.................. 104
86883327 .......... 115, 117
86921268......... 38, 49, 51
8769132 81
8769139......ccccevnen. 233
8769154 ... 235
8770016........cccvverernne 81
8770258 ... 215
8780047 ............ 178, 181
8786514 ............ 178, 181
88201040.................. 257
88212287 .............. 25, 29
88302192................ 109
8841322......cceevn. 145
88501008.......... 205, 207
88501012........ccvveeee. 12
88501016........ccvveeeee. 12
88501312.............. 37,57
88501314. 25, 37, 41, 49
57,59
88501412.............. 37,57
88501414. 25, 37, 41, 49
57,59
88521012.............. 25, 29
88521205.......ccccviinne 15
88521208.......... 253, 255
88521306............eee.. 235
88521408.................. 235
88551013.............. 19,21
88581112. 25, 37, 38, 41
49, 57, 59

88581115. 29, 41, 42, 51
59

88581157 ......cceunee. 249
88591204 .................. 257
88662019.................. 269
88662065.................. 269
88662523 ................... 11
88662538.................. 261
88662539.................. 261
8866514 .........ccecvvienns 12
8866530.......ccccvivviinns 12

88671001. 17, 25, 29, 37
41,49, 51, 73, 151
163, 236, 253, 255

88671018.............. 61, 63
88671027. 45, 47, 53, 55
61, 63
88681344.............. 37,57
88691387 .......... 187, 197
88711283................. 109
90022230.......ccouveee. 275
90027473 ... 12
90027475.......... 151, 163
90028660.......... 197, 199
90200003.. 69, 73, 81, 97
90200602.............. 19,21
90200755.......... 111, 186

90205870. 33, 35, 45, 47
53, 55, 61, 63, 336

90206198.................. 186
90451058.........c.eeene... 97
90554016.............. 77,93
90554017 .....cccevvieee. 93
90554018.........ccveennne 93
90554020.............. 77,88

90554021 .......cceeeeeee. 88
90554025 ........cceeeeeee. 88
90554026 ........cvveene... 88
90554027 ......ccvvveeeee. 88
90554035 .......cccvvrenee 88
90554038 ........ccvvrenee 88
90554039 ......cccvvrenne 88
90554040 ........ccvvvenneee 88
90554042 .............. 77,88
90554043 .......ccvveeeen. 88
90554044 ..........ooee... 88
90554045 .... 88, 271, 273
90554046 .........coec.... 271
90554054 ........ccvvvenee 7
90554056 ........cvvrennee 88
90554057 .....ccovvirennn 88
90554058 ........ccvveeeeee. 88
90554059 .......cccvveeeee. 88
90554060 .........ceeev..... 88
90554061 ........cveevnneee 89
90554062 ........ 77,89, 93
90554063 .........cvvvennne 89
90554064 .........cvveennee 89
90554065 .........cvvvennee 89
90554067 .......ccvvrnneee 88
905540609 ........cc0eenneee 88
90554070 .......ccvvrnneee 88
90554071 ......oovvvernnnen 88
90554072 ....cocovvvrenne 89
90554073 ......cocvvrenne 88
90554076 ........ 77,89, 93
90554077 ...oovvvvverenne 89
90554080 ........ccvvvennee 85
91014066 .................. 257

91031236 . 33, 35, 45, 47
53, 55, 61, 63, 336

91033137 ..eeveiriinns 111
91033186 . 33, 35, 45, 47
53, 55, 336
91033187 ...... 57, 59, 235
91033189. 33, 35, 45, 47
53, 55, 336
91033317 ..oeveiiiens 187
91033425 .......cccvvees 186
91034107 ....coeevvvenns 257
91034118 ..........cc...... 257
91041449 ..37, 41, 49,51
91041450 .............. 37,49
91041451..37, 41, 49,51
91041596 .............. 37,49
91043084 ..o 177
91043125 .......cccveenens 239
91043126 .......ccvvennnes 239
91044080.......... 257,275
91044542 .................. 187
91081313 ......cccvveeeee. 17
91081640 .................. 289
91083106 .........evvevenes 233
91083217 .......... 235, 236
91083385........... 177,181
91083483 .......... 289, 337
91121082 ...... 45, 47, 336
91123126 .........cc....... 213
91140001 .......cceeeeeeeee. 11
91141301 .............. 25,29

91141302 .45, 47, 53, 55
61, 63, 336

G12-55A AccuPlace,G10-55A AccuPlace

91141303..45, 47, 53, 55

61, 63, 336
91143122........uevee. 104
91143220......ccceeveeene 11
91143357........... 287, 337
91144004........... 257, 337
91144190.........ccuvev.e 213
91144478.......ccccuve. 191
91153050.......ccveeee.. 178
91161167............... 33,35
91161168............... 45, 47
911611609............... 53,55
91161170......... 45, 47,53
91161171.....cccvvinnne 33
91161172.....cccovvvenne 236
91161180............... 57,59

91161183..33, 35, 45, 47
336

91161184..33, 35, 45, 47
53, 55, 61, 336

91161211......ccccvvennee 25
91161212.......cccvvvennee 37
91161213............... 25,41
91161214.........ccvvvenee. 37
91161218............... 25, 37

91161221..45, 47, 53, 55
61

91161222............... 45, 47
91161248..45, 47, 53, 55
61, 63
91161266.........cvveenneee 37
91161267............... 49, 51
91161274............... 61, 63
91161277...53, 55, 61, 63
91161278............... 45, 47
91163028..........cee..e 330
91163035........cccuvenne 119
91163036......... 38, 49, 57
91163037............. 49, 336
91163087.........coee.... 186
91163100................... 186
91163129...111, 115, 117
91163161........cceveeneee 41
91163162........ccuuevneee 37
91163163............... 25, 37
91163186..45, 47, 53, 55
61, 63, 336

91163187..33, 35, 45, 47
336
91163188..45, 47, 53, 55

61, 63, 336
91163204......... 37, 49,51
91163214....... 45, 47, 336
91163245................... 257
91163246................... 257
91164083................... 257
91164094................... 190
91164107......cccvvvenne 257
91165022............... 37,49
91166039............... 57,59
91166065............... 61, 63
91334024................... 190
91334032.......cceveeeen. 191
91334034........c.oeeee.. 190
91334035.......cceeee. 190
91343031......cccvviinne 291
91343235......cccccviine 257

31200454



91344018............c...... 191
91344046 .................. 190
91344053 ... 291
91355034 .......cceeueen 177
91355035.......cccceueee. 177
91355037 ....ccvvrennnen. 177
91355038.........ccueee. 177
91361045.............. 45, 47
91361046............... 45, 47
91361047 .............. 53, 55
913632083 ... 235
91363215 .....ccceeieen 178
91364023 ..........cueee. 115
91365076 .........ccueee. 177
91401189..37, 41, 49, 51
91401198.......... 109, 186
91401281 ... 289
91401443 ... 186
91401487 ....oevveein 15
91401516......ccovneee. 185
91401590......c.ccueee. 185
91403097 ....cocvvveenen. 12
91403098 .......cceeevunee. 12
91403119.............. 41, 51
91403158.................. 261
91403193............ 15, 337
91403230......ccccvuee. 186
91403280.................. 197
91403324 .........ccueee. 186

91403489...........cueee. 119
91403503 .. 205, 207, 291
91403528................. 229
91403539.......... 186, 197
91403579 .....cceeenee. 261
91403596 .............c... 197
91403608 .................. 187
91404109 ... 190
91404110 ......cceevunes 190
91404290 ... 190
91404291 .................. 190
91404294 .................. 190
91404295.................. 190
91404296 .................. 190
91404297 ....cocevenn 190
91404298.................. 190
91404299 ... 190
91404301 ... 190
91404302.......... 190, 191
91404303...........c.eee. 190
91404305.........ccvueeee. 190
91404306 ...........c..cee. 190
91404307 ...cooeeeenn 190
91404308................... 190
91404309 ... 191
91404310 .....ccceiennn 191
91404311 ..o 191
91404312......ccoenneee. 191
91404313 ... 191
91404315 ... 191
91404316 .......ccenee 191
91404317 ..oevveees 191
91404318 ... 191
91404319 .....oeeein 191
91404320 ......cceenueee. 191
91404321 ..o 191

31200454

91404322
91404323
91404324 ...
91404439
91413036
91413052 ...
91413053 ...
91413061
91413122 .25, 37, 38, 41
49, 57, 59
91413129
91415072 ...
91473027 ...
91473028
91473108
91473119 ...
91473126
91473127
91473151 ...
91473206 ...
91473210 ...
91474035 ...
91474402 ...
91474407 ...
91474434 ...
91474435 ...
91474438
91474439
91474440 ...
91474441
91474442
91474443 ...
91474446 ...
91474447 ...
91474450 ...
91474451 ...
91474452
91474453
91474454 ...
91474455
91474456
91474458 ...
91474459
91474460
91474465 ...
91474468 ...
914744609 ...
91474492 ...
91474512 ...
91476031
91503097
91503098 ...
91503099
91503105
91503106 ...
91503108
91503109
91503110 ...
91504089 ...
91504098 ...
91504100 ...
91504109
91511094
91511105
91511145 ...
91513125

PART NUMBER INDEX

91513176..29, 41, 42, 51

59
91513180.......cccuvveeee. 215
91513194 11
91513197.....cceeevnee. 111
91513208.........cocvveee. 330
91513209........cocvveee. 330
91513210.....cccccevvee. 333
91513215........... 111,199
91513266........cccvvveee. 15
91514082........... 157, 169
91514087......ccccuvvee. 170
91514090........... 153, 165
91514095........... 157, 169
91514098........... 153, 165
91514099..153, 157, 165

169
91514111........... 157, 169
91514113........... 157, 169
91514114........... 157, 169
91514115........... 157, 169
91514118......cceevvnnn. 15

91514123..155, 157, 167
169

91514125..........cueee. 155
91514126..........cuee.. 155
91514127.....cccovnee. 155
91514128...........ee.... 155
91514129.......ccocueeee. 155
91514130........... 155, 167
91514131........... 155, 167
91514132......ccccvnnee. 155
91514136.....cccconveee. 155
91514137.....ccoeevneee. 155
91514138.........ccveeee. 155
91514139.....ccccvveenn 155
91514140................... 155
91514141................... 155
91514142........... 155, 167
91514143................... 155
91514144................... 155
91514146........... 157, 169
91514147........... 157, 169
91514148........... 157, 169
91514149........... 157, 169
91514151.........ceee. 161
91514154................... 173
91514155........cceee. 173
91514159..........ceee. 173
91514160................... 173
91514161........... 161, 173
91514165..........ceee... 173
91514174........... 157, 169
91514175........... 157, 169
91514176..............c.... 157
91514177........... 157, 169
91514178........... 157, 169
91514179........... 157, 169
91514180........... 157, 169
91514181........... 157, 169
91514184........... 157, 169
91514185........... 157, 169
91514186........... 157,170

91514188..153, 157, 165
170

91514189........... 157, 169

91514193.........cccueee. 167

G12-55A AccuPlace,G10-55A AccuPlace

91514197
91514198
91514199
91514264
91514265
91514266
91514268
91514269
91514270
91514272
91514295
91514296
91543002
91545008
91545010
91553072
91554014
91554017
91554019
91554022
91554023
91561090
91561095
91561107
91561108
91561136
91561146
91561148.................. 111
91561150
91561155
91561156
91561175
91561192
91561200
91561236
91561240
91561241
91561242
91561246
91561250
91561262
91561297
91563008
91563021
91563024
91563025
91563026
91563030
91563032
91563035.42, 51, 59, 336
91563036............ 51, 336
91563039
91563040
91563046
91563061
91563062
91563070
91563075
91563079
91563089
91563091
91563116
91563121
91563126
91563131
91563136
91563145




PART NUMBER INDEX

91563155........cccviee 11 91563247 .................. 323 91565062 .................. 119 91566050.........ccecennnnee 17
91563157 ... 333 91563248........... 261, 337 91565067 .......ccvvveeeen.. 15 91566051.......c.cceeevnnne 17
91563158........ccvveee.. 193 91563250.......... 178, 181 91565069 .......... 330, 333 91566062..........cceeennne 15
91563163........... 115, 117 91563257 ... 202 91565070 .......ceeeeee.. 331 91566063..........cceeennnee 15
91563197.....cceeevirnnne 17 91563282............o.... 151 91565071 ......cevvvennns 331 91566070........... 105, 289
91563198......ccccevvveenne 17 91564008.............. 88, 89 91565081 ........ccvvenneee 15 91569007.......ccccvvvenne 11
91563199.....ccccceviivennne 17 91565004 ........cocvvrnne 51 91565086 .............. 11, 19 91569008........... 330, 333
91563208........... 185, 213 91565005.............. 41, 51 91565088 ................. 331 91569010........... 330, 333
91563209.........cvveee... 175 91565018.................. 117 91565092 .................. 331 91575012........coeveeee. 115
91563213.......cccvieee. 105 91565028........... 177,181 91565094 ........ccvveeeeee. 85 91575013.......ccvveeee. 115
91563219............... 29,41 91565029.......... 177,181 91566001 ........cceeeee... 12 91576006.........cceeeennnnee 37
91563220........ccvveee... 330 91565038.......... 177,181 91566007 .......ccvveenene. 41 91576007......cceevveeennee 49
91563226........... 213, 336 91565039.......... 177,181 91566027 ......cocvvvenne 11 91579010........... 330, 333
91563227.....ccceevveeene 330 91565040.......... 177,181 91566028 ............c.... 104 9984243................. 26, 30
91563246............oe..... 330 91565041.......... 177,181 91566030.......... 151, 163 N.S.S. ... 69, 97, 193

348 G12-55A AccuPlace,G10-55A AccuPlace 31200454






31200454

An Oshi

h Cor C

Corporate Office
JLG Industries, Inc.

1 JLG Drive

McConnellsburg, PA 17233-9533

USA

B +1-717-485-5161 (Corporate)
W +1-877-554-5438 (Customer Support Toll Free)
= +1-717-485-6417

JLG Worldwide Locations

JLG Industries

358 Park Road

Regents Park

NSW 2143

Sydney 2143

Australia

= +6(12) 87186300

={+6 (12) 65813058

Email: techservicesaus@jlg.com

JLG Ground Support Qude
Bunders 1034
Breitwaterstraat 12A

3630 Maasmechelen
Belgium

= +32(0)8984 8226

Email: emeaservice@jlg.com

JLG Latino Americana LTDA
Rua Antonia Martins Luiz, 580
Distrito Industrial Joao Narezzi
Indaiatuba-SP 13347-404

Brasil

B+55 (19) 3936 7664 (Parts)
[T +55 (19) 3936 9049 (Service)
Email: comercialpecas@jlg.com
Email: servicos@jlg.com

Oshkosh-JLG (Tianjin)
Equipment Technology LTD
Shanghai Branch

No 465 Xiao Nan Road
Feng Xian District

Shanghai 201204

China

B +86(21) 800 8190050

JLG Industries Dubai

Jafza View

PO Box 262728,LB 19

20th Floor, Office 05

Jebel Ali, Dubai

2 +971(0)48841131
=1+971 (0) 4 884 7683
Email: emeaservice@jlg.com

JLG France SAS

Z1. Guillaume Mon Ay
30204 Fauillet

47400 Tonniens

France

[T +33(0) 55384 85 86
§J+33 (0) 553848574
Email: pieces@jlg.com

JLG Deutschland GmbH

Max Planck Str. 21

27721 Ritterhude-lhlpohl
Germany

& +49 (0) 421 69350-0

(=1 +49 (0) 421 69350-45
Email: german-parts@jlg.com

JLG Equipment Services Ltd.
Rm 1107 Landmark North
39 Lung Sum Avenue
Sheung Shui N, T.

Hong Kong

g +(852) 2639 5783

=1 +(852) 2639 5797

JLG Industries (Italia) S.R. L.

Via Po, 22

IT-20010 Pregnana Milanese (MI)
Italy

& +39(0) 293595210

= +39(0) 29359 5211

Email: ricambi@jlg.com

JLGEMEAB.V.

Polaris Avenue 63

2132 JH Hoofdorf

The Netherlands

[&+31 (0) 23 565 5665
Email: emeaservice@jlg.com

JLG NZ Access Equipment & Services

2B Fisher Cresent

Mt Wellington 1060

Auckland, New Zealand

B +6(12) 87186300

5146 (12) 65813058

Email: techservicesaus@jlg.com

JLG Industries
Vahutinskoe shosse 24b
Khimki,

Moscow Region 141400
Russia Federation

R +7 (499) 92206 99
[51+7 (499) 92206 99

Oshkosh-JLG Singapore
Technology Equipment P te Ltd.
35 Tuas Avenue 2

Jurong Industrial Estate
Singapore 639454

& +65 6591 9030

= +65 6591 9045

Email: SEA@jlg.com

JLG Iberica S. L.

Trapadella, 2

Pol. Ind. Castellbisbal Sur
08755 Castellbisbal
Barcelona

Spain

B +34 (0) 9377247 00
EH+34(0)9377 11762
Email: parts_iberica@jlg.com

JLG Sverige AB
Enkopingsvagen 150

17627 Jarfalla

Sweden

‘& +46 (0) 8 506 595 00

= +46 (0) 8 506 595 27
Email: nordicsupport@jlg.com

JLG Industries (UK) Ltd.

Bentley House

Bentley Avenue

Middleton, Greater Manchester
M24 2GP

United Kingdom

& +44 (0) 161 654 1000
E1+44 (0) 161 654 1003

Email: ukparts@jlg.com

www.jlg.com



	31200454_D_G10-55A G12-55A AccuPlace_JLG_Parts
	Effectivity page
	Table of Contents
	SECTION 1 - FRAME AND ATTACHING PARTS
	FIGURE 1-1. FRAME SHROUDING AND TRIM
	FIGURE 1-2. AXLE AND FENDER MOUNTING
	FIGURE 1-3. OUTRIGGER MOUNTING
	FIGURE 1-4. PINTLE HOOK INSTALL
	FIGURE 1-5. COUNTERWEIGHT WITH PINTLE HITCH

	SECTION 2 - BOOM
	FIGURE 2-1. FIRST BOOM SECTION - G10-55A ACCUPLACE
	FIGURE 2-2. FIRST BOOM SECTION - G12-55A ACCUPLACE
	FIGURE 2-3. WEAR PADS, SPACERS AND SHIMS, (FIRST BOOM SECTION) - G10-55A ACCUPLACE
	FIGURE 2-4. WEAR PADS, SPACERS AND SHIMS, (FIRST BOOM SECTION) - G12-55A ACCUPLACE
	FIGURE 2-5. SECOND BOOM SECTION - G10-55A ACCUPLACE
	FIGURE 2-6. SECOND BOOM SECTION - G12-55A ACCUPLACE
	FIGURE 2-7. WEAR PADS, SPACERS AND SHIMS, (SECOND BOOM SECTION) - G10-55A ACCUPLACE
	FIGURE 2-8. WEAR PADS, SPACERS AND SHIMS, (SECOND BOOM SECTION) - G12-55A ACCUPLACE
	FIGURE 2-9. THIRD BOOM SECTION - G10-55A ACCUPLACE
	FIGURE 2-10. THIRD BOOM SECTION - G12-55A ACCUPLACE
	FIGURE 2-11. WEAR PADS, SPACERS AND SHIMS, (THIRD BOOM SECTION) - G10-55A ACCUPLACE
	FIGURE 2-12. WEAR PADS, SPACERS AND SHIMS, (THIRD BOOM SECTION) - G12-55A ACCUPLACE
	FIGURE 2-13. FOURTH BOOM SECTION - G10-55A ACCUPLACE
	FIGURE 2-14. FOURTH BOOM SECTION - G12-55A ACCUPLACE
	FIGURE 2-15. WEAR PADS, SPACERS AND SHIMS, (FOURTH BOOM SECTION) - G10-55A ACCUPLACE
	FIGURE 2-16. WEAR PADS, SPACERS AND SHIMS, (FOURTH BOOM SECTION) - G12-55A ACCUPLACE
	FIGURE 2-17. QUICK SWITCH ASSEMBLY

	SECTION 3 - ATTACHMENTS
	FIGURE 3-1. TILT CARRIAGE
	FIGURE 3-2. BUCKETS
	FIGURE 3-3. 50IN, 60IN & 72IN SIDE TILT CARRIAGE
	FIGURE 3-4. 12IN & 15IN TRUSS BOOM
	FIGURE 3-5. 12IN TRUSS BOOM W/ WINCH
	FIGURE 3-6. SHEET MATERIAL HANDLER ASSEMBLY
	FIGURE 3-7. 72IN, 90, SWING CARRIAGE
	FIGURE 3-8. FORKS
	FIGURE 3-9. FORK MOUNTED LIFTING HOOK
	FIGURE 3-10. 72IN, 180, SWING CARRIAGE
	FIGURE 3-11. FORK MOUNTED PLATFORM
	FIGURE 3-12. GRAPPLE BUCKET
	FIGURE 3-13. FORK PIN LOCK INSTALLATION
	FIGURE 3-14. 50IN DUAL FORK POSITIONING CARRIAGE ASSEMBLY
	FIGURE 3-15. FORK EXTENSION (90 INCH)

	SECTION 4 - ENGINE AND ATTACHING PARTS
	FIGURE 4-1. ENGINE ASSEMBLY
	FIGURE 4-2. PERKINS ENGINE
	FIGURE 4-3. FUEL TANK AND LINES
	FIGURE 4-4. RADIATOR ASSEMBLY
	FIGURE 4-5. AIR CLEANER INSTALLATION - G10-55A ACCUPLACE
	FIGURE 4-6. AIR CLEANER INSTALLATION - G12-55A ACCUPLACE
	FIGURE 4-7. EXHAUST INSTALLATION
	FIGURE 4-8. ZF TRANSMISSION
	FIGURE 4-9. ZF TRANSMISSION ASSEMBLY - TORQUE CONVERTER AND INPUT GROUP
	FIGURE 4-10. ZF TRANSMISSION ASSEMBLY - GEARBOX HOUSING GROUP
	FIGURE 4-11. ZF TRANSMISSION ASSEMBLY - FORWARD GEAR GROUP
	FIGURE 4-12. ZF TRANSMISSION ASSEMBLY - REVERSE GEAR GROUP
	FIGURE 4-13. ZF TRANSMISSION ASSEMBLY - 1ST SHAFT GROUP
	FIGURE 4-14. ZF TRANSMISSION ASSEMBLY - 2ND SHAFT GROUP
	FIGURE 4-15. ZF TRANSMISSION ASSEMBLY - 3RD SHAFT GROUP
	FIGURE 4-16. ZF TRANSMISSION ASSEMBLY - 4TH SHAFT GROUP
	FIGURE 4-17. ZF TRANSMISSION ASSEMBLY - POWER TAKE-OFF GROUP
	FIGURE 4-18. ZF TRANSMISSION ASSEMBLY - CONTROL UNIT AND PRESSURE REGULATOR GROUP
	FIGURE 4-19. ZF TRANSMISSION ASSEMBLY - GEARSHIFT SYSTEM GROUP
	FIGURE 4-20. ZF TRANSMISSION ASSEMBLY - OIL PUMP, FILTER AND DIPSTICK GROUP
	FIGURE 4-21. ZF TRANSMISSION ASSEMBLY - TRANSFER BOX GROUP

	SECTION 5 - DRIVE TRAIN
	FIGURE 5-1. FRONT AXLE ASSEMBLY
	FIGURE 5-2. FRONT AXLE - CENTRAL HOUSING AND STEERING GROUP
	FIGURE 5-3. FRONT AXLE - DIFFERENTIAL GROUP
	FIGURE 5-4. FRONT AXLE - HUB REDUCTION GROUP
	FIGURE 5-5. FRONT AXLE - BRAKES GROUP
	FIGURE 5-6. REAR AXLE ASSEMBLY
	FIGURE 5-7. REAR AXLE - CENTRAL HOUSING AND STEERING
	FIGURE 5-8. REAR AXLE - DIFFERENTIAL GROUP
	FIGURE 5-9. REAR AXLE - HUB REDUCTION GROUP
	FIGURE 5-10. REAR AXLE - BRAKES GROUP
	FIGURE 5-11. DRIVE SHAFT
	FIGURE 5-12. TIRES AND RIMS - G10-55A ACCUPLACE
	FIGURE 5-13. TIRES AND RIMS - G12-55A ACCUPLACE

	SECTION 6 - CAB
	FIGURE 6-1. CAB ASSEMBLY
	FIGURE 6-2. CAB
	FIGURE 6-3. SUSPENSION SEAT
	FIGURE 6-4. INSTRUMENT PANEL
	FIGURE 6-5. HEATING COMPONENTS
	FIGURE 6-6. AIR CONDITIONING
	FIGURE 6-7. AIR CONDITIONING COMPONENTS
	FIGURE 6-8. TOP CAB GLASS SHIELD
	FIGURE 6-9. FRONT CAB GLASS SHIELD

	SECTION 7 - CONTROLS
	FIGURE 7-1. BOOM JOYSTICK
	FIGURE 7-2. STEERING COLUMN AND ATTACHING PARTS
	FIGURE 7-3. BRAKE PEDAL ASSEMBLY
	FIGURE 7-4. ACCELERATOR PEDAL

	SECTION 8 - HYDRAULIC CIRCUITS
	FIGURE 8-1. ENGINE HYDRAULICS INSTALL
	FIGURE 8-2. CAB HYDRAULICS INSTALL
	FIGURE 8-3. MANIFOLD AND ACCUMULATOR INSTALL
	FIGURE 8-4. LIFT AND OUTRIGGER HYDRAULICS
	FIGURE 8-5. TRANSMISSION HYDRAULICS
	FIGURE 8-6. BOOM HYDRAULICS ASSY
	FIGURE 8-7. AUXILIARY HYDRAULICS

	SECTION 9 - HYDRAULIC COMPONENTS
	FIGURE 9-1. LIFT CYLINDER - G10-55A ACCUPLACE
	FIGURE 9-2. LIFT CYLINDER - G12-55A ACCUPLACE
	FIGURE 9-3. EXTEND/RETRACT CYLINDER
	FIGURE 9-4. TILT CYLINDER
	FIGURE 9-5. FRAME LEVEL CYLINDER
	FIGURE 9-6. STABILIZER CYLINDER
	FIGURE 9-7. OUTRIGGER CYLINDER ASSEMBLY
	FIGURE 9-8. HYDRAULIC PUMP
	FIGURE 9-9. HYDRAULIC TANK ASSEMBLY
	FIGURE 9-10. BRAKE VALVE
	FIGURE 9-11. HYDRAULIC MANIFOLD VALVE
	FIGURE 9-12. STEER SELECT VALVE
	FIGURE 9-13. 180, SWING CARRIAGE CYLINDER
	FIGURE 9-14. GRAPPLE BUCKET CYLINDER
	FIGURE 9-15. SIDE TILT CARRIAGE CYLINDER
	FIGURE 9-16. SIDE TILT CARRIAGE CYLINDER
	FIGURE 9-17. 72IN, 90, SWING CARRIAGE CYLINDER
	FIGURE 9-18. FRAME LEVEL, OUTRIGGER VALVE INSTALL
	FIGURE 9-19. AUXILIARY VALVE

	SECTION 10 - ELECTRICAL
	FIGURE 10-1. ELECTRICAL INSTALLATION
	FIGURE 10-2. BATTERY AND CABLES
	FIGURE 10-3. WORK LIGHT PACKAGE
	FIGURE 10-4. ENGINE HARNESS
	FIGURE 10-5. CHASSIS HARNESS
	FIGURE 10-6. DASH HARNESS
	FIGURE 10-7. TRANSMISSION RELAY HARNESS
	FIGURE 10-8. ENCLOSED CAB HARNESS
	FIGURE 10-9. VEC OPTIONS HARNESS
	FIGURE 10-10. CAB WORK LIGHT HARNESS
	FIGURE 10-11. BOOM WORK LIGHT HARNESS
	FIGURE 10-12. LIFT VALVE HARNESS
	FIGURE 10-13. EXTEND/RETRACT VALVE HARNESS
	FIGURE 10-14. LOWER BOOM HARNESS
	FIGURE 10-15. BOOM HARNESS
	FIGURE 10-16. CAB CONTROL HARNESS
	FIGURE 10-17. A/C WIRE HARNESS
	FIGURE 10-18. CAB WORK LIGHT HARNESS

	SECTION 11 - DECALS
	FIGURE 11-1. CAB AND FRAME DECALS
	FIGURE 11-2. BOOM DECALS

	SECTION 12 - RECOMMENDED SPARE PARTS
	FIGURE 12-1. RECOMMENDED SPARE PARTS

	PART NUMBER INDEX


